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SCOPE

Tests have been performed on Nokia Solutions and Networks product Flexi Multiradio
BTS RFM (Radio Frequency Module) Model FXFC, pursuant to the relevant
requirements of the following standard(s) in order to obtain a class Il permissive change
certification against the regulatory requirements of the Federal Communications
Commission and Industry Canada.

Code of Federal Regulations (CFR) Title 47 Part 2

Industry Canada RSS-Gen Issue 4, November 2014

CFR 47 Part 24 Subpart E — Broadband PCS

RSS-133 Issue 6, January 2013 (2GHz Personal Communications Services)

Conducted and radiated emissions data has been collected, reduced, and analyzed within
this report in accordance with measurement guidelines set forth in the following reference
standards:

ANSI C63.4-2009
ANSI T1A-603-C
FCC KDB 971168 D01 v02r02

The intentional radiator above has been tested in a simulated typical installation to
demonstrate compliance with the relevant FCC and Industry Canada performance and
procedural standards.

Every practical effort was made to perform an impartial test using appropriate test
equipment of known calibration. All pertinent factors have been applied to reach the
determination of compliance.

The test results recorded herein are based on a single type test of Nokia Solutions and
Networks product Flexi Multiradio BTS RFM Model FXFC and therefore apply only to
the tested sample. The sample was selected and prepared by Hobert Smith of Nokia
Solutions and Networks.
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OBJECTIVE

The primary objective of the manufacturer is compliance with the regulations outlined in
the previous section. The Testing was performed in order to obtain a Class Il permissive
change to add LTE modulation Types.

Prior to marketing in the USA, the device requires certification. Prior to marketing in
Canada, Class | transmitters, receivers and transceivers require certification.

Certification is a procedure where the manufacturer submits test data and technical
information to a certification body and receives a certificate or grant of equipment
authorization upon successful completion of the certification body’s review of the
submitted documents. Once the equipment authorization has been obtained, the label
indicating compliance must be attached to all identical units, which are subsequently
manufactured.

Maintenance of compliance is the responsibility of the manufacturer. Any modification of
the product which may result in increased emissions should be checked to ensure
compliance has been maintained (i.e., printed circuit board layout changes, different line
filter, different power supply, harnessing or 1/0 cable changes, etc.).

Testing was performed only on Model FXFC. No additional models were described or
supplied for testing.

STATEMENT OF COMPLIANCE

The tested sample of Nokia Solutions and Networks product Flexi Multiradio BTS RFM
Model FXFC complied with the requirements of the standards and frequency bands
declared in the scope of this test report.

Maintenance of compliance is the responsibility of the manufacturer. Any modifications
to the product should be assessed to determine their potential impact on the compliance
status of the device with respect to the standards detailed in this test report.

DEVIATIONS FROM THE STANDARDS

No deviations were made from the published requirements listed in the scope of this
report.
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TEST RESULTS
FCC Part 24 & IC RSS-133 (Base Stations Operating in 1930MHz-1990MHz band)

FCC | Canada | Description | Measured Limit | Result
Transmitter Modulation, output power and other characteristics
1930.7-1989.3 (1.4M-LTE)
1931.5-1988.5 (3M-LTE)
§24.229 RSS-133 Frequency 1932.5-1987.5 (5M-LTE) 1930-1995 Pass
' Section 6.1 | range(s) 1935-1985 (10M-LTE) MHz
1937.5-1982.5 (15M-LTE)
1940-1980 (20M-LTE)
RSS-133 Modulation QPSK, 16QAM, 64QAM .
821047 | section 6.2 | Type (1.4M, 3M, 5M, 10M, 15M, 20M for each) Digital Pass
Conducted Output Power FCC:
RSS-133 (Highest on Port 5) 1640W
824.232 | goction6.a | OUIPULPOWEr | pyis.49.19dBm ERP will depend on EIRP Pass
antenna gain (unknown) IC: 100W
RSS-133 Peak to . _
8§24.232 Section 6.4 | Average Ratio 10.16dB highest <=13dB Pass
1.283MHz (1.4M-LTE)
Emission 2.929MHz (3M-LTE)
- 4.864MHz (5M-LTE) Remain in
§24.238 | - Zaer:jdé")"dth 9.743MHz (10M-LTE) Block Pass
14.588MHz (15M-LTE)
19.430MHz (20M-LTE)
1.120MHz (1.4M-LTE)
Emission 2.714MHz (3M-LTE)
) RSS-133 Bandwidth 4.502MHz (5M-LTE) Remain in Pass
Section 2.3 (99%) 9.001MHz (10M-LTE) Block
0 13.506MHz (15M-LTE)
18.013MHz (20M-LTE)
Transmitter spurious emissions®
-19.03 dBm
At the antenna
RSS-133 terminals <-19.03dBm (per_TX Pass
§24.238 | Section chain)
6.5.1 Field strenath 46.61dBuV/m at 3m -13 dBm Pass
91 Eq. to -48.59dBm EIRP EIRP
Other details
RSS-133 Frequency o 1 2
§24.235 Section 6.3 | stability Stays within block N/A Pass
§2.1093 | RSS-102 RF Exposure N/A Pass’
Notes

Note 1 — The requirement for frequency stability is that the signal remains within the authorized frequency block.
Note 2 — Not Required per TCB guidance. Testing Performed in the original FXFC Certification.

Note 3 — The measurement at the channel edge is made with a resolution bandwidth of at least 1% of the emission
bandwidth. For measurements more than 1MHz from the edge of the channel, the measurement bandwidth is 1MHz.
Note 4 — Applicant’s declaration on a separate exhibit based on hypothetical antenna gains.
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Emission Designators

LTE-QPSK LTE-16QAM LTE-64QAM

FCC IC FCC IC FCC IC
1.4M IM29FOW | IM12FOW | IM27FOW | 1IM12FOW | 1M26F9W | 1M12F9W
3M 2M93FOW | 2M71FOW | 2M93FOW | 2M71FOW [ 2M92FOW | 2M72F9W
5M AMB7FOW | 4M50F9W | 4M85F9W | 4M49F9W | 4MB6FOW | 4M51F9W
10M 9M71FOW | 9MOOFOW | 9MBIFOW [ 9IMO1FIW 9M75 8M99FIW
15M 14M55FOW | 13M49FOW | 14M51F9W | 13M51F9W | 14M59F9W | 13M48FOW
20M 19M43F9W | 17M96FOW | 19M33FOW | 18MO2FIW | 19M41FOW | 17MIBFIW

Note: FCC based on 26dB emissions bandwidth, IC based on 99% emissions bandwidth
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EXTREME CONDITIONS

Frequency stability is determined over extremes of temperature and voltage. The
extremes of voltage were 85 to 115 percent of the nominal value.

Extreme Temperature was not tested per TCB Guidance. Testing for frequency stability
was performed in the original FXFC certification.

MEASUREMENT UNCERTAINTIES

Measurement uncertainties of the test facility based on a 95% confidence level are as

follows,

Test Uncertainty
Radio frequency + 0.2ppm
RF power conducted +1.2dB
RF power radiated +3.3dB
RF power density conducted +1.2 dB
Spurious emissions conducted +1.2 dB
Adjacent channel power +0.4 dB
Spurious emissions radiated +4 dB
Temperature +1°C
Humidity +1.6 %
Voltage (DC) +0.2 %
Voltage (AC) +0.3%
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EQUIPMENT UNDER TEST (EUT) DETAILS
GENERAL

The equipment under test is a Nokia Solutions and Networks Flexi Multiradio BTS (base
transceiver station) Radio Frequency Module (RFM), model FXFC, which operates over
3GPP frequency band 2 (BTS Transmit: 1930-1990MHz). The FXFC has three co-
located transmitters, with the option of being operated in a 4X4 MIMO configuration;
with each transmit port supporting 80 watts maximum rated RF output power. The FXFC
can be operated as MIMO or as non-MIMO. Multi-carrier operation is supported.

The FXFC is multi-standard capable (GSM/EDGE/WCDMA/LTE), but for this effort
only the LTE mode will be tested. The FXFC supports three downlink modulation types
for LTE (QPSK, 16QAM and 64QAM). The FXFC supports six LTE channel bandwidths
(1.4, 3, 5, 10, 15, and 20 MHz). FXFC radio certification testing is required because of
added LTE bandwidths from the original certification testing.

FXFC has external interfaces including DC power, ground, antennas (TX/RX), RX
monitor, EAC (external alarm), optical (OBSAI) and remote electrical tilt (RET). The
RFM with applicable installation kits may be pole or wall mounted.

The FXFC channel numbers and frequencies are as follows:
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Downlink Downlink LTE Channel Bandwidth
EARFCN | Frequency ["14MHz [ 30MHz | 5MHz 10MHz | 15MHz 20 MHz
Band 2 (MHz)
600 1930.0 Bandedge Bandedge Bandedge Bandedge Bandedge Bandedge
607 1930.7 Bottom Ch
615 19315 Bottom Ch
625 19325 Bottom Ch
650 1935.0 Bottom Ch
675 1937.5 Bottom Ch
z. 700 1940.0 Bottom Ch
- |
IS
< 925 1962.5 Middle Ch Middle Ch Middle Ch Middle Ch Middle Ch Middle Ch
N ......
2
g 1100 1980.0 Top Channel
1125 1982.5 Top Channel
1150 1985.0 Top Channel
1175 1987.5 Top Channel
1185 1988.5 Top Channel
1193 1989.3 Top Channel
1200 1990.0 Bandedge Bandedge Bandedge Bandedge Bandedge Bandedge

Table 1 FXFC Downlink Band Edge LTE Frequency Channels

The sample was received on February 29" 2016 and tested on March 1% — March 25",
2016. The EUT consisted of the following component(s):

Company Model Description Serial/Part Number FCCID/IC#
Nokia Solutions and| FXFC Flexi Multiradio Part# 472679A.101 FCC ID: VBNFXFC-01
Networks BTS RFM Serial# 1M152245671 I1C: 661W-FXFC
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ENCLOSURE

The EUT enclosure is made of heavy duty aluminum and measures approximately
447(W) x 422(D) x 133(H) mm.

AUXILLARY EQUIPMENT
Serial/Part
Company Model Description Number FCCID
Nokia Solutions and FOSH SFP Optical Module | Part#: 472579A.101 N/A
Networks (Plugs into RFM Opt| (3 units per RFM)
Ports 1,2 & 3) Serial#:
FR151400271,
FR151400272, and
FR151400275
SUPPORT EQUIPMENT
Company Model Description Serial Number FCCID
Nokia Solutions and FSMF Flexi System Part#: 472181A.103 N/A
Networks Module
Nokia Solutions and FBBC Baseband Extension | Part#: 472797A.101 N/A
Networks Module (2 units per FSMF)
HP Elite Book 6930p Laptop PC N/A N/A
EUT INTERFACE PORTS
The 1/0 cabling configuration during testing was as follows:
Cable Type Shield Length | Usedin Test | Quantity | Termination
Power Input | Power No ~3m Yes 1 Power Supply
Earth Earth No ~1m Yes 1 Lab earth ground
Antenna RF Yes ~3m Yes 3 50Q Load
Multimode | Optical No >6m Yes 3 System Module
Optical

The connector layout for FXFC is provided below:
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FXFC External Interfaces:

Name |Qty Connector Type Purpose (and Description)

DC In 1 Screw Terminal Power Input -48 VDC

GND 1 Screw lug (2xM5) Ground

ANT 6 7/16 RF signal for three Transmitter/Receiver (50

Ohm) and three Receive Only (50 Ohm)

RXO 6 QMA RX output for monitoring/location services
Unit 1 LED Unit Status LED

EAC 1 RJ45 External Alarm Interface (4 alarms)

RET 1 8-pin circular AISG 2.0 to external devices

OPT 3 SFP+ cage Optical OBSAI Interface (3 Gbps)
EUT OPERATION

During testing, the EUT was transmitting continuously with 100% duty-cycle at full
power on all ports.
EUT FIRMWARE/SOFTWARE

The laptop PC connects to the FSMF System Module over the LMP (Ethernet) port. The system
module controls the FXFC RFM via the optical (OBSAI) interface. The laptop is used for
changing configuration settings, monitoring tests and controlling the BTS. The following
software versions are used for the FXFC testing:

(1) RFM Unit Software: VEG 26.01.R07

(2) System Module Software: FL16A FSM3 9999 160112 027599

MODIFICATIONS
No modifications were made to the EUT during testing.
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TESTING
GENERAL INFORMATION

Antenna port measurements were taken at NTS Plano branch located at 1701 E Plano
Pkwy #150 Plano, TX 75074.

Radiated spurious emissions measurements were taken at the NTS Plano Anechoic
Chamber listed below. The sites conform to the requirements of ANSI C63.4-2009
American National Standard for Methods of Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz
and CISPR 16-1-4:2007 - Specification for radio disturbance and immunity measuring
apparatus and methods Part 1-4: Radio disturbance and immunity measuring apparatus
Ancillary equipment Radiated disturbances. They are on file with the FCC and industry

Canada.
; Registration Numbers _
Site FCC Canada Location
A2LA Accredited
Number US1077 ’ :

Considerable engineering effort has been expended to ensure that the facilities conform to
all pertinent requirements.
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MEASUREMENT PROCEDURES

Output power, emission bandwidth, conducted spurious, conducted bandedge and carrier
frequency stability measurements were all performed via a spectrum analyzer connected
to the individual RF chains via a 40dB attenuator and an RF cable. The EUT was
operating in 4x4 MIMO configuration at full power for all tests. While measuring one
transmit chain, others were terminated with termination blocks. All measurements were
corrected for the insertion loss of the attenuator and cable inserted between the RF port of
the EUT and the spectrum analyzer. Simple test diagram is shown below.

Spectrum

EUT Analyzer

Attenuator

Test Configuration for Antenna Port Measurements

26dB emission bandwidth was measured in accordance with Section 4.1 of FCC KDB
971168 D01 v02r02. 99% occupied bandwidth was measured in accordance with Section
6.6 of RSS-Gen Issue 4. For both measurements an NTS custom software tool was used.
Spectrum analyzer settings are shown on their corresponding plots in test results section.

Emissions at the band-edges were also captured with an NTS custom software tool with
settings described in the corresponding sections of the FCC and IC rules. Spectrum
analyzer settings are shown on their corresponding plots in test results section.

Peak and average output power measurements were performed in accordance with FCC
KDB 971168 D01 v02r02. An NTS custom software tool was used for power integration
to compensate for resolution bandwidth limitations of the spectrum analyzer and settings
are shown on their corresponding plots in test results section.

Peak to average power ratio was calculated in accordance with Section 5.7.2 of FCC
KDB 971168 D01 v02r02.

Conducted spurious emissions were captured with TILE6 software which corrected the
readings for cable loss and attenuator loss across the 9kHz-20GHz frequency span.
Settings of the spectrum analyzer are described in the corresponding test result section.

Transmitter radiated spurious emissions measurements were made in accordance with
ANSI C63.4-2009 by measuring the field strength of the emissions from the device at 3m
test distance. The eirp limit as specified in the relevant rule part(s) is converted to a field
strength at the test distance and the emissions from the EUT are then compared to that
limit.  Only emissions within 20dB of this limit are subjected to a substitution
measurement in accordance with TIA-603-C-2004. Both preliminary and final
measurements were performed at the same FCC listed test chamber. Preliminary scans
were performed with TILE6 software. This software corrected the measurements for
antenna factors, cable losses and pre-amplifier gains. Both polarizations of the receiving
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antenna were scanned from 30MHz to 20GHz with a peak detector (RBW=1MHz,
VBW=3MHz, with trace max hold over multiple sweeps). Based on the preliminary scan
results, frequencies of interest have been maximized via rotating the EUT 360 degrees
and varying the height of the test antenna (1m to 4m). Final measurements were also
taken with the peak detector as described above. A biconilog antenna was used for
30MHz-1GHz range. A double ridged waveguide horn antenna was used for 1-18GHz
range and a smaller double ridged waveguide horn antenna was used for 18-20GHz
range. The antennas used to measure the radiated electric field strength are mounted on a
non-conductive antenna mast equipped with a motor-drive to vary the antenna height.
EUT was placed on a non-conductive RF transparent structure to provide 80cm height
from the ground floor. A motorized turntable allowed it to be rotated during testing to
determine the angle with the highest level of emissions.
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Test Equipment

NTS Description Manufacturer | Model Calibration | Calibration

Equipment # Duration Due Date

E1345P PSA Agilent E4440A 12 Months 12/30/2016

E1554P PreAmp MITEQ JS32-00104000- 12 Months 1/27/2017
(1GHz-40GHz) 62-5P

E1148P PreAmp (30MHz- | MITEQ AM-1431-N- 12 Months 9/29/2016
1GHz) 1179WP

E1524P Biconilog ETS Lindgren 3142D 12 Months 10/28/2016
Antenna
(30MHz-1GHz)

E1149P Horn Antenna EMCO 3115 12 Months 12/16/2016

(1GHz-18GHz)
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Appendix A Test Data
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RF Output Power

RF output power has been measured in both Peak and RMS Average terms for each transmit
chain at center channel for all modulations and bandwidth modes.. Peak to average ratio (PAR)
has been calculated as described in Section 5.7.2 of KDB971168 D01 v02r02 and all results are
presented in tabular form below.

LTE - QPSK LTE - 16QAM LTE - 64QAM

Peak Average PAR Peak | Average PAR Peak | Average PAR

(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)

1.4M 55.73 48.95 6.78 55.94 49.13 6.81 55.64 48.93 6.71

Port 1 3M 56.63 48.99 7.64 56.82 49.06 7.76 56.8 49.01 7.79
Ty 5M 57.05 48.98 8.07 57.63 49.11 8.52 56.95 48.99 7.96
Channel 10M 57.36 48.93 8.43 57.98 49.01 8.97 57.17 49.1 8.07

15M 57.18 49.03 8.15 58.11 49.1 9.01 57.18 49.08 8.1

20M 57.2 49.01 8.19 58.06 48.98 9.08 57.13 48.98 8.15

1.4M 55.83 49.11 6.72 56.02 49.03 6.99 55.71 49.05 6.66

Port 3 3M 56.71 49 7.71 56.87 49.15 7.72 56.82 49.06 7.76
Center 5M 57.03 49.02 8.01 57.72 49 8.72 56.92 49.06 7.86
Channel 10mM 57.25 49.08 8.17 57.87 49.02 8.85 57.08 49.02 8.06
15M 57.27 49.18 8.09 58.2 49.18 9.02 57.31 49.15 8.16

20M 57.31 49.07 8.24 58.13 49.04 9.09 57.23 49.09 8.14

1.4M 55.93 49.16 6.77 56.11 49.07 7.04 55.74 49.14 6.6

Port5 3M 56.76 49.06 7.7 56.85 49.13 7.72 56.88 49.11 7.77
e 5M 57.08 49.14 7.94 57.75 48.98 8.77 56.96 49.11 7.85
Channel 10M 57.3 49.11 8.19 57.94 49.01 8.93 57.13 49.01 8.12
15M 57.27 49.19 8.08 58.21 49.16 9.05 57.27 49.1 8.17
20M 57.31 49.04 8.27 58.06 49.07 8.99 57.23 47.07 10.16

1.4M 60.6 53.85 6.75 60.8 53.85 6.95 60.47 53.81 6.66

. 3mM 61.47 53.79 7.68 61.62 53.88 7.74 61.6 53.83 7.77

Combined

Center 5M 61.82 53.82 8 62.47 53.8 8.67 61.71 53.82 7.89
Channel 10M 62.07 53.81 8.26 62.7 53.78 8.92 61.9 53.81 8.09
15M 62.01 53.91 8.1 62.94 53.92 9.02 62.02 53.88 8.14

20M 62.04 53.81 8.23 62.85 53.8 9.05 61.97 53.24 8.73

Based on the results above, Port 5 had the highest RMS average power and therefore it was
selected for all the remaining LTE mode antenna port tests on the product.

Subsequently output power levels on lowest and highest channels were tested only on Port 5 and
results presented below.

Page 18



NTS Plano - EMC Department

NTS Test Report No. PR045183 Rev. 1
Report Date: March 31, 2016

LTE - QPSK LTE - 16QAM LTE - 64QAM
Peak Average PAR Peak | Average PAR Peak | Average PAR
(dBm) (dBm) (dB) (dBm) (dBm) (dB) (dBm) (dBm) (dB)
1.4M 55.35 48.54 6.81 55.56 48.51 7.05 55.27 48.52 6.75
Port5 3M* 55.65 47.38 8.27 55.6 47.41 8.19 55.57 47.49 8.08
T 5M* 55.8 47.6 8.2 56.61 47.56 9.05 55.7 47.59 8.11
Channel 10M* 56.02 47.57 8.45 56.52 47.59 8.93 55.77 47.58 8.19
15M* 55.86 47.62 8.24 56.82 47.67 9.15 55.87 47.62 8.25
20M* 56.09 47.75 8.34 56.77 47.74 9.03 56.92 47.68 9.24
1.4M N/A N/A N/A N/A N/A N/A N/A N/A N/A
Port 5 3M 56.3 48.62 7.68 56.46 48.62 7.84 56.44 48.66 7.78
Bottom 5M 56.77 48.75 8.02 57.45 48.77 8.68 56.66 48.72 7.94
Channel +1 10M 57 48.76 8.24 57.67 48.75 8.92 56.9 48.75 8.15
15M 56.91 48.78 8.13 57.91 48.8 9.11 56.96 48.78 8.18
20M 57.07 48.83 8.24 57.93 48.86 9.07 57.04 48.84 8.2
1.4M N/A N/A N/A N/A N/A N/A N/A N/A N/A
Port 5 3M 56.45 48.73 7.72 56.57 48.95 7.62 56.54 48.74 7.8
Top 5M 56.9 48.88 8.02 57.52 48.81 8.71 56.75 48.85 7.9
Channel - 1 10M 57.1 48.9 8.2 57.76 48.88 8.88 56.97 48.87 8.1
15M 56.98 48.9 8.08 57.96 48.93 9.03 57.04 48.94 8.1
20M 57.19 48.92 8.27 57.94 48.96 8.98 57.14 48.96 8.18
1.4M 55.45 48.68 6.77 55.57 48.62 6.95 55.35 48.72 6.63
Port 5 3mM* 55.72 47.63 8.09 55.69 47.5 8.19 55.68 47.67 8.01
To 5M* 55.92 47.71 8.21 56.7 47.74 8.96 55.79 47.74 8.05
Chan'r)'lel 10M* 56.18 47.76 8.42 56.67 47.8 8.87 55.88 47.77 8.11
15M* 56 47.75 8.25 56.96 47.81 9.15 55.96 47.75 8.21
20M* 56.13 47.85 8.28 56.93 47.8 9.13 56.06 47.79 8.27

Note * = Power Reduced to 60Watts in order to meet the Bandedge Requirements.

All corresponding plots included on the following pages. Total path loss of 39.7dB accounted in
via reference level offset to the spectrum analyzer.
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Port 1 — LTE — QPSK — 1.4M — Center Channel — Peak Port 1 — LTE — QPSK — 1.4M — Center Channel — Average
Spectrum Analyzer Settings 50 ] ] m ISpectrum Anslyzer Settings an.0- . : m
<F: 1962.500 MHz H CF: 1962500 MHz J9%, Foints 29, Pints
SPAN: 4.000 MHz 50.0+ 8 SPAN: 2,800 MHz :
RE! 1000 MHz 45,04 H RE: 30,0 kHz 30.0- R e e S e e
VB 2,000 MHz " ; Bt 910 kH: h
Datector: PK (CISPR) 40.0-] f b Detector: RMS 20.0- j ]
Altn: 30 DB : : Attn: 20 DB : B q
RL Offset: 337 DB 350 39% Bainks 39% Roi RL Offset: 33.7 DB H '
Sweep Tirne: L5 30,04 : Sweep Time: 9.6ms 10.0- f i
Ref Lwl: 58.1 CBM ’ g RefLul: 447 DEM : !
Max hold: 60 sweeps 25.0-] : Prir avgi 100 sweeps ! !
Amp corr: 0.0dE g : Amp corrt 0.0d8 E 0.0- : :
Bir size: 500 Hz = 200 : Bin size: 350 He s : i
15,0+ : -10.0- : i
10,0+
5.0+ 2.0 : :
939 Bandwidth 0.0 993 Bandwidth 30.0-
2407 MH: 504 H 110 MHe ’ : :
Pawer Crver Span 10,0} ! | ! ! ! | ! " Power Guer Span -40,0-, ! ' ! ! ' ! ! ;
F3813.291 i 19605 1961.0 19615 19620 19625 19630 1963.5 19640 19645 R R R 1961.1 1961.6 1962.1 1962.6 1963.1 1963.6 1984.1
5573 dBm Frequency (MHz) 4295 dgm Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 1 - LTE — 16QAM — 1.4M — Center Channel — Peak Port 1 — LTE — 16QAM — 1.4M — Center Channel — Average
Spectrum Analyzer Settings [Fpectrum Anahzer Settings . ‘ m
CFt 1962.500 MHz CF1 1962500 MHz 203, Boint 2307, Boint
SPAN: 4000 MHz 0.0 SPAN: 2,800 MHz : 5
RE: 1.000 MHz 45.0- RE: 300 kHz R e e SEDT S e e e e
WE! 3.000 MHz YE: 91.0 kHz
Detector: PK (CISPR) 40,0 Detector: RMS s0.0- h i
Aftn: 30 DB 35.0-] Attn: 20 DB " R l
RL Cffsels 33.7 DB RL Offseti 337 DE H i
Sweep Ti 105 30.0-| G ‘ Sweep Time: 9.6ms 10.0-] H i
Ref Lwl: 55.1 DBM 2504 g g RefLyl: 447 DEM : 2
Max hald: 60 sweeps : : P ava: 100 sweeps ! ]
Amp corr: 0.0dE E 2000 : : Amp corr: 0.0d8 E 0.0- | :
Bir sizet 500 Ha = 50— 0 0 Bin sizet 350 He = & §
10.0- : : 10.0- : ;
5.0 : ; i !
| ' -20.0-] ' B
0.0+ ! ! i !
999 Bandwidth 5.0 993 Bandwidth an.a- ! '
212 MH: 1004 : : 110 MHz
Power Cver Span 150+ ! il ! ! ! I ! d Power Cuer Span -an.0-) ! anl ! LAl ! i
32873008 [y 19605 1981.0 19615 19820 19825 1963.0 1963.% 19640 1964.5 31841457y 19611 19616 1962.1 1962.6 1963.1 1963.6 19841
5594 dpm Frequency (MHz) 4943 dBm Frequency (MHz)
9% Bandwidth, Power Over Span and PSD 93% Bandwidth, Pawer Over Span and PSD
Port 1 — LTE — 64QAM — 1.4M — Center Channel — Peak Port 1 — LTE — 64QAM — 1.4M — Center Channel — Average
Epectrum Aralyzer Sellings ] m Foectrum Anahyzer Selngs -~ : : m
F+ 192,500 MHz i : CFi 1962500 MHe 39% Points 308 Points
SPAN: 4000 MHz s0n H SPAN: 2,800 MHz f e
RE: 1.000 MHz 45,0 u RE: 30,0 kHz R Loty MR e . R
VB! 3,000 MHz . VB: 910 kHz !
Delector: PK (CTSPR) 40,0 b Detector: RMS 00— !
Aftn: 30 DB 35.0-] S0 o Attn: 20 DB " 1
RL Offsel: 33.7 DB f RL Offset: 397 DB !
Sweep Time: 105 30,0 % 4 Sweep Time: 9.6ms 10.0- +
Ref Lul: 54.7 DEM 25,04 f f RefLul: 44.7 DEM 3
Max hald: 60 sweeps : : Pur avg: 100 sweeps :
Amp corr: 0,048 E 200+ g g Amp corr: 0.0d8 & 0.0- ;
Bin size: 500 Hz ~ ls0- ! ! Bin size: 350 He - H
10,0+ : H -10.0- 3
5.0- : : ;
H H -20.0- :
0.0- : ; 3
93% Bandwidth 5.0 : : 993 Bandwidth 30,0+ :
2008 MHz 100+ 110 MHz '
Power Crver Span 15,0, ! i ! ! ! i ! ; Power Owar Span 40,0, ! ! ! ial ! ;
EEIS53Y o 1960.5 1961.0 19615 19620 19625 19630 19635 1964.0 1964.5 8224777 iy 1961.1 19616 1962.1 1962.6 1963.1 1963.6 1964.1
ES.64  dEm Frequency (MHz) 4293 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 93% Bandwidth, Power Over 5pan and PSD
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Port 3— LTE — QPSK — 1.4M — Center Channel — Peak

Port 3— LTE — QPSK — 1.4M — Center Channel — Average

Spectrum Analyzer Settings
CF: 1962500 MHz

SPAN: 4000 MHz 50.0+

RE: 1.000 MHz -

WE: 3.000 MH2 5.0

Detector: PK (CISPR) 40,0 A
Altn: 30 DE H
RL Offset: 337 DB 350 39% Foi

Sweep Time: 105 |
Ref Lul: 547 DBM oo
Max hold: 60 sweeps = 250
Amp cor: 0.0dE

&
Bi siz2! 500 Hz s 20,07
15.0-
10.0-]
50
999 Bandwidth 0.0+
207 MH: S0
Power Crver Span -10.0-) ! ! ! ! ! k ! i
33067132 i 1980.5  1961.0 19615 19620 19625 1963.0 1963.5 1964.0 1964.5

5583 dBm Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

|Spectrumn Analyzer Settings
CF: 1962.500 MHz 39% Paints

9% Foints
SPAN: 2,800 MHz 3

RE: 30,0 kHz 300 | T T Y
B: 91,0 kHz

Detector; RMS _|

Attn: 20 DB 200

RL Offset: 33.7 DB

Sweep Time: 9.6ms 10,0~

Ref Lul: 44.7 DEM
Prar g 100 sweeps

Amp corrt 0.0d8 E 0.0-
Bin size: 350 Hz = H 1
-10,0-| : :
20,0+ : :
999 Banduwidth 30,0+
110 MHz : i
Power Guer Span 40,0, ! ' ! ! ' ! ! i
HALIM 1961.1 1961.6 1962.1 1962.6 1963.1 1963.6 1984.1
4311 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 3— LTE — 16QAM — 1.4M — Center Channel — Peak

Port 3— LTE — 16QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Settings

55.0
CF: 1962 500 MHz f
SPAN: 4000 MHz 50.0 ;
RE: 1.000 MHz 4 '
W 3,000 MHz =0 R
Detector: PK (CISPR) 40,0
Al 30 DB |
RL Offset: 33.7 DB 5.0 3% Paints 3% Pail
Suweep Time: 1.0s | ! !
Ref Lyl 54.7 DBEM 00 § §
Max hold: 60 sweeps 25.0- : :
Amp corr: 0.0dE & ¥ ¥
Bir size: 500 He = 200 : :
15.0- ; ;
10.0- : :
5.0+ i i
99% Bandwidth 0.0-]
241 MH: 5.0 H '
Power Gver Span 10,0 ! i ! ! ! i ! i
39865.309 iy 1960.5 1951.0 19615 19620 19625 1963.0 1963.5 19640 1964.5
5602 dEim Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrunn Analyzer Settings
CF1 1962 500 MH2 8% Print 200 Pk

SPAN: 2,800 MHz

RE: 30,0 kHz B
YE: 91.0 kHz

Detector: RMS _

Attn: 2008 0.0

RL Offseti 39.7 DB

Sweep Time: 9.6ms 10.0-

Ref Lul: 447 DEM

Puor awg: 100 sweeps

Amp corr: 0.0d8 E 0.0-
Bin sizet 350 He =

-10.0-|
-20.0-]
999 Banduwidth an.a-
140 MHz
Power Cwer Span -40.0-, ! ! ! ! ! i
0.2 iy 1961.1 1961.6 1962.1 1962.6 19831 1963.6 1954,1
4903 dom Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 3 - LTE — 64QAM — 1.4M — Center Channel — Peak

Port 3 - LTE — 64QAM — 1.4M — Center Channel — Average

Spectrum Analyzer Sett
pectrum Analyzer Setings m
TF1 1962500 MHe
SPAN: 4000 MHz 50,0+
RE: 1,000 MHz i
WE: 3.000 MHz 0
Detector: PK (CISPR) 40,0+
At 30 DB
RL Offzel: 39.7 DB 35.0 o
Sweep Time: 105 i
Ref Lul: 54.7 DEM 00 i
Mo hald: 60 swasps 25,0 :
Amp carr: 0.0dE & i :
Bin size: 500 Hz v 20,0 :
15.0- H
100 :
S.0-| h
39% Bandwidth 0.0
208 MH: S0- g
Pawer Cver Span 100 ! bl ! ! ! I ! i
20674 1960.5 1951.0 19615 19620 19625 1963.0 1963.5 19640 1964.5
5571 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

15| b Anal Setti
pectrum Anabyzer Sellings : : m
(EReLaeZSI0INIZ 39% Foints 9% Points
SPAN: 2300 MHz p
RE: 200 kHz 0.8+
B! 410 kHz b
Detector: RMS i i
Abn: 20 DB 200 |
RL Offset: 29,7 DB '
Sweep Time: 9.6ms 10,0 '
Ref Lul: 44.7 DEM |
£ 0.0- :
Bin size: 350 Hz '
-10.0 :
-20,0-| :
3336 Bancwidth :
=Ly -30.0 :
110 MHz :
Power Gver Span -40,0-, ! ! ! i ! ! !
30409 673 by 1961.1 19616 1982.1 1962.6 1963.1 19636 19641
4905 dpm Frequency {MHz)

995 Bandunidth, Power Over Span and PSD
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Port 5 - LTE — QPSK — 1.4M — Center Channel — Peak Port 5 — LTE — QPSK — 1.4M — Center Channel — Average

Epectium Analyeer Setings m Frednum Andyaer Seings : m
<F: 1962,500 MHz : CFi 1962500 MHz 299, Paints
SPAN: 4.000 MHz 50.0+ 8 SPAN: 2,800 MHz g
RE: 1,000 MHz 45,04 H RE: 30,0 kHz 30.0- SRR S e
VB 2,000 MHz " : VBt 910 kH: !
Datector: PK (CISPR) 40.0- g b Datecton RS 20.0- :
Altn: 30 DB H B Attn: 20 DB : 2
RL Offset: 337 DB 350 3% Roints 39% Foi RL Offset: 39.7 DB :
Sweep Tirne: L5 20,0+ H Sweep Time: 9.6ms 10.0- i
Ref Ll 54.7 CBM ’ g RefLul: 447 DEM !
Max hold: 60 sweeps 25.0-] : Prir avgi 100 sweeps !
Amp corr: 0.0dE g | : Amp corrt 0.0d8 E 0.0- :
Bir size: 500 Hz = 040 : Bin size: 350 He - !
150+ : 10,0 :
10,0+ :
5.0 1 20,0+ :
939 Bandwidth 00| 3335 Bandwidth 004
2407 MH: 5.0 H 140 MHz :
Power Over Span 10,0+ ! | ! ! ! | ! . Power Guer Span 40,0, ! ! ! ' ! ! ]
IFTEBEE i 19605 1961.0 19615 19620 19625 19630 1963.5 19640 19645 IIFITI 1961.1 1961.6 1962.1 1962.6 1963.1 1963.6 19841
55.93 dpm Frequency (MHz) 43,16 dpm Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 5 - LTE — 16QAM — 1.4M — Center Channel — Peak Port 5 — LTE — 16QAM — 1.4M — Center Channel — Average
Spectrum Analyzer Settings [Spectrum Analyzer Setings
CFt 1962.500 MHz CF1 1962500 MHz 395 Print 299, Print
SPAN: 4000 MHz 50.0 SPAN: 2,000 MHz 5 5
RE: 1,000 MHz 45,0 RE: 30,0 kHz R e PSP R e, S e
WE! 3.000 MHz ' YE: 91.0 kHz
Detector: PK (CISPR) 40,0+ b Detector: RMS 20,0 b h
Aftn: 30 DB ! Attn: 20 DB : ; d
RL Cffsels 33.7 DB 350+ 33% Paints P RL Offseti 337 DB i i
Sweep Ti 105 30.0- R 7 Sweep Time: 9.6ms 10.0-] H i
Ref Lyl 54.7 DBEM i § § RefLvl: 44.7 DEM H |
Max hald: 60 sweeps 25.0] : : Puor awg: 100 sweeps % !
Amp corrs 0008 & : : Amp cor 0.0d8 E n0.0- : :
Bir size: 500 He = 200 : : Bin sizet 350 He - : !
15,0+ ; ; -10.0-
00+ 1 a | a
5.0-| : ! 2.0 ] ;
999 Banduwicth 0.0+ 999 Bandwidth .04
212 MH: 5.0 g g 140 MHz :
Power Gver Span 10,0+ ! i ! ! ! i ! . Power Gwer Span 40,0, ! : ! ! ' ! ! i
7T 1960.5 19610 19615 19620 1925 19630 19635 1964.0 1964.5 30754469 iy 1961.1 19616 1962.1 1962.6 1963.1 1963.6 19641
5641 dpm Frequency (MHz) 4907 dBm Frequency (MHz)
9% Bandwidth, Power Over Span and PSD 93% Bandwidth, Pawer Over Span and PSD
Port 5 — LTE — 64QAM — 1.4M — Center Channel — Peak Port 5 — LTE — 64QAM — 1.4M — Center Channel — Average
Epectrum Aralyzer Sellings i m Foectrum Anahyzer Selngs -~ : : m
F+ 192,500 MHz f CFi 1962500 MHe S, Painks 9%, Paints
SPAM! 4,000 MHz 50,0 g SPAN: 2,800 MHz2 == W""’\
RE: 1,000 MHz 45.0-] g RE: 30,0 kHz 30.0-
W 3,000 MHz ’ : VB: 910 kHz b
Detector: PK (CISPR) 40,0+ ) Detector: RMS 20.0- h
Aftn: 30 DB i Attn: 20 DB " i
RL Offsst: 397 DB 35.04 B RL Offset: 39.7 DB :
Sweep Time: 105 50,0, H Sweep Time: 9.6ms 10.0-) '
Ref Lul: 54.7 DEM i ¥ RefLult 44.7 DEM |
Max hold: 60 swesps 25,0 : Pur ava 100 sweeps :
Amp corr: 0.0dE & i ' Amp corr: 0.0dE & 0.0- -
Bin size: 500 Hz v 20,0 : Bin size: 350 He = !
15,0 : 1.0+ :
10,0 : i
S0 H -20.0- :
99% Bandwidth 0.0 3336 Bandwidth 0.0
200 MH: 5.0 g 110 MHz ’
Powsr Crver Span -10,0-) ! ! ! ! ! i ! ] Power Over Span 40,0 ! e ! : ! ! ;
3884 i 1960.5 1961.0 19615 19620 19625 19630 19635 1964.0 1964.5 31959050 iy 1961.1 19616 1962.1 1962.6 1963.1 1963.6 1964.1
E5.74 dm Frequency (MHz) 49,14 dgm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 93% Bandwidth, Power Over 5pan and PSD
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Port 1 — LTE — QPSK — 3M — Center Channel — Peak

Port 1 — LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Sattings

F: 1962500 MHz

SPAN; 6.000 MHz

RE: 1.000 MHz

B 3.000 MHz

Detector: PK (CISPR)

Altn: 30 DE

RL Offset: 337 DB

Sweep Time: 105

Ref Lul: 54.7 DEM

Max hold: 60 sweeps

Amp cor: 0.0dE &
Bin size: 750 Hz =

43% Bandwidth
345 MHe
Pawer Crver Span
FECERE R
5663 dbm

550

50,0+
45,0+
40.0 -
35.0-
30.0-

EEY F%-‘nir\ts

9% F:’D ts

25.0-
20,0
15.0-]
10,0
5.0
0.0
5.0
10,0+
15,0~

1959.5

\ ]
19620 1963,
Frequency (MHz)

'
1961.0

99%: Bandwidth, Power Over Span and PSD

\

'
1) 1964.0

CF: 1962500 MHz
SPAN: 6,000 MHz
RE: 30,0 kHz

B: 91,0 kHz
Detector; RMS

Attn: 20 DB

RL Offset: 33.7 DB
Sweep Time: 20.3ms
Ref Lul: 44.7 DEM
Prar g 100 sweeps
Amp corrt 0.0d8

Bin size: 750 He

999 Banduwidth
270 MH:
Power Guer Span
299 iy
4239 dBm

[Epectrum Analyzer Settings

0.0+

20.0-

10.0-

0.0-

£ -10.0-
3

20,0+

-30,0-]

-S0.0- ' |
19505 1962.0 1963.0

Frequency (MHz)

|
1961.0

99% Bandwidth, Power Ower Span and PSD

' '
1964.0 1985.5

Port 1 — LTE — 16QAM — 3M — Center Channel — Peak

Port 1 — LTE — 16QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

F 1962500 MHz
SPAN: 6.000 MH:z

RE: 1,000 MHz

WE! 3.000 MHz
Detector: PK (CISPR)
Altr: 30 DB

RL Offset: 337 DB
Suweep Time: 1.0s

Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp corr: 0.0dE

Bin sizet 750 Hz

£
&

99% Banduwidth
348 MHz
Power Cver Span
WAOZAES
5642 dbm

55.0

50.0-
45.0-|
40.0 -
330+
30.0-

398 Paints

25.0-]
20.0-]
15.0-
10,0+
5.0
0.0-
S0

-10.0-

-15.0-)

1959.5

\
19620
Frequency (MHz)

'
1961.0

99% Bandwidth, Power Over Span and PSD

'
1963.0

' '
1964.0 1965.5

CF1 1962.500 MH2
SPAN: 6,000 MHz
RE: 300 kHz

YE: 91.0 kHz
Detector: RMS

Attn: 20 DB

RL Offset; 3.7 DB
Sweep Time: 20.3ms
RefLul: 447 DEM
P awg: 100 sweeps
Amp corr: 0.0dB

Ein sizer 750 He

99% Bandwidth
263 MHz
Power Gwer Span
468553y
406 dBm

[Spectrum Analyzer Settings

0.0 0
9% Roints

-50.0-,
19595

'
1961.0

] '
1962.0 1963.0
Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

T AT

' '
1964.0 1985.5

Port 1 — LTE — 64QAM — 3M — Center Channel — Peak

Port 1 — LTE — 64QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAN: 6.000 MH2

RE: 1000 MHz

WE: 3,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Sweeep Tim:
Ref Ll: 4.7 DEM

Max hold: 60 sweeps

Amp corr: 0.0dE &
Bin size; 750 Hz =

05

999 Bandwidth
344 MH:
Pawer Cver Span
"3806.893
5680 dem

55.0

S0.0-
45.0-|
40,0+
35.0-
30.0-

35 Pints

9% Palgts

25.0-
20,0
15.0-
10,0+

'
1962.0
Frequency (MHz)

'
1961.0

99% Bandwidth, Power Over Span and PSD

'
1963.0

' '
1964.0 1965.5

CFi 1362500 MHz
SPAN: 6,000 MHz
RE: 30,0 kHz

E: 910 kHz
Cetector: RMS

Attn: 20 DB

RL Offset; 397 DB
Sweep Time: 20,3ms
Ref Lul: 447 DEM
Puor awg: 100 sweeps
Amp corr: 0.0d8

Bin size: 750 Hz

99% Banduwidth
263 MHz
Pawer Over Span
SSR06.700 iy
4401 dgm

[Epectrum Analyzer Settings

-50.0- ' |
1959.5 1962.0 1963.0

Frequency (MHz)

'
1961.0

93% Bandwidth, Power Over 5pan and PSD

' '
1964.0 1965.5
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Port 3 - LTE — QPSK — 3M — Center Channel — Peak

Port 3— LTE — QPSK — 3M — Center Channel — Average

Spactrum Analyzer Sattings

[Spectrum Analyzer Settings

<F: 1962,500 MHz i i CFi 1962500 MHz
SPAN: 6.000 MHz 50,0 i k SPAN: 6.000 MH:
RE: 1.000 MHz 45,0-] : f RE: 30.0 kHz 20.0-
VB 2,000 MHz : \ VB 910 kHz
Detector: PK (CISPR) 40.0+ \ h Datector: RMS 10,0
Attn: 30 DB 35.0- . Poi o, B Attr: 20 DE !
RL Offsel: 33.7 DB aafelonts b Dl RL Offset: 33.7 DB
Sweep Time: 105 30,0+ k 1 Sweep Time: 20 3ms 0.0+
Ref Ll 54.7 CBM 2504 i b Ref Lwl: 447 DEM
Max hold 60 sweeps : : Puir awg: 100 sweeps
Arop corrt 0.0dE & 20,0 i ! Amp corrt 0.0dE & -10.0-
Bin size: 750 He 7 o ! ! Bin size: 750 Hz =
10,0 L ! -20.0-
5.0+ : :
] . -30.0-
0.0~ ; !
999 Bandwidth 5.0+ : : 999 Eandwidth 0.0
345 MH: 100~ 270 MH '
Fiowier Crver Span 4504 il ! ! [ INRARN Power Gver Span 00, | ) | | o
9090480 i 1959.5 1961.0 1962.0 1963.0 1964.0 1965.5 3454 056 i 1959.5 1961.0 1962.0 1963.0 1964.0 1965.5
5671 dpm Frequency (MHz) 4200 dgm Frequency (MHz)
9% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 3— LTE — 16QAM — 3M — Center Channel — Peak Port 3— LTE — 16QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

[Epectrum Analyzer Settings

<F: 1962.500 MHz - CF1 1962500 MHe 39% Paints 39% Pairts
SPAN: 6.000 MHz 0.0 " SPAN: 6,000 MHz .- B AR RSERSERIEN : HH :
RE: 1000 MHz 45.0-] z RE: 30,0 kHz "
W1 3,000 MHz / B 91,0 kHz
Datectort PK (CISPR) 40,0 4 b Detector: RMS 20.0- b /
At 30 DB 35.0- 4 B o, P Attr: 20 DB 4 p
RL Offsel: 33.7 DB e S RL Offset: 33.7 DE 10.0- ' !
Sweep Time: 105 30,0+ 5 4 Sweep Time: 20.3ms i |
Ref Lul: 54.7 DBM 2504 g g RefLul: 447 DEM : :
Max hold: 60 sweeps : : Pwr 3wg: 100 sweeps 0.0+ ' '
Amp corri 0,048 E 200 : : Amp corr: 0.0d8 & : :
Bin siza: 750 Hz = 15.0- ! f Ein sizet 750 He P 10.0- | |
10.0 ; : -20.0-
5.0+ | i i |
0.0 : i 30.0- : 3
99% Bandwidth 5.0 999 Bandwidth : :
: : -40.0-] g '
3.48 MHz 100+ ; ; 263 MHz : :
Power Gver Span 15,0+ AN ! ! IR ! ; Power Gwer Span 50,0, ! I ! ! B ! ]
7SEIEL 1959.5 1961.0 19620 1963.0 19640 1965.5 U076 iy 19595 1961.0 19620 1963.0 19640 1965.5
5687 dEm Frequency (MHz) 4315 dgm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 93% Bandwidth, Pawer Over Span and PSD
Port 3 - LTE — 64QAM — 3M — Center Channel — Peak Port 3— LTE — 64QAM — 3M — Center Channel — Average

Spectrum Analyzer Settings

5632 dem

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

F+ 192,500 MHz
SPAN: £.000 MHz 50.0+
RE: 1000 MHz 45.0-]
B! 2,000 MHz
Detector: PK (CTSPR) 400 ; b
Altn: 30 DB 35,0 L o P
RL Offsel: 337 DB Y Al L
Sweep Time: 105 30,0 ] :
Ref Lul: 4.7 GEM 25,04 ! d
Max hold: 60 swesps : !
Amp corr: 10dE £ 20.0- ; ;
Bin size: 750 Hz ~ 50— : g
10,0 : H
5.0~ : '
0.0+ i h
939 Banduwicth 50 : :
344 MH -10.0-] : :
Power Crver Span 15,0 ol \ ! I IBNARN
W01 1959.5 1961.0 19620 1963.0 19640 1965.5

[Spectrum Anahyeer Settings

CF: 1962500 MHz
SPAN: 6.000 MHz
RE: 300 kHe

B: 910 kHz
Detector: RMS

Attn: 20 DB

RL Offset: 397 DB
Sweep Time: 20 3ms
Ref Lul: 4.7 DEM

999 Bandwidth
269 MH:
Power Gver Span
04TE BT ot
4906 dbm

-50.0 T 1 1 I I “a 1 1
1959.5 19610 1962.0 1963.0 19640 1965.5
Frequency (MHz)

93% Bandwidth, Power Over Span and PSD
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Port 5 - LTE — QPSK — 3M — Center Channel — Peak Port 5 — LTE — QPSK — 3M — Center Channel — Average
Spactrum Andyzer Setings [Frectrum erlyzer Setings
F: 1962500 MHz CF: 1962500 MHz
SPAN: 6.000 MHz 50,0 SPAN: 6,000 MHz
RE: 1.000 MHz 45.0-] RE: 30,0 kHz 20.0-
B 3.000 MHz B: 91,0 kHz
Detector: PK (CISPR) 40.0- i Detector: RMS 100
Altn: 30 DE 35.0- £ rai Attn: 20 DB :
RL Offset: 337 DB aafelonts RL Offset: 33.7 DB
Sweep Time: 105 30,0+ i Sweep Time: 20.3ms 0.0-
Ref Lul: 54.7 DEM 250 i Ref Lul: 44.7 DEM
Max hold: 60 sweeps 3 Prar g 100 sweeps
Amp corr: 0.0dB & 20.0- i Amp coret 0.0d48 £ -10.0-
Bin size: 750 Hz = 15,0+ ! Bin size: 750 Hz B
10.0- : 20,0~
5.0
| -30,0-]
0.0+ i
339 Bandwidth 5.0 993 Bandwidth a0.0-
345 MH:z 100 270 MHz :
Pawer Crver Span 1504 ! o ! ! ! ! i Power Cver Span 50,04, ! ! ! ! o ! '
TAETE i 1959.5 1961.0 1962.0 1963.0 19640 1965.5 MATIEID ity 1950.5 1961.0 1962.0 1063.0 1964.0 19655
5676 dim Frequency (MHz) 4306 dpm, Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 5 - LTE — 16QAM — 3M — Center Channel — Peak Port 5 — LTE — 16QAM — 3M — Center Channel — Average
Spectrum Analyeer Settings ] [Frectrum enalyzer Setings i ‘ m
F 1962500 MHz ; CF1 1962500 MHz 39% Roints 39% paints
SPAN: 6.000 MHz 50,0+ ; SPAN: 6,000 MHz ana- : :
RE: 1000 MHz 45.0- i RE: 30,0 kHz : iy ¥
WE! 3.000 MHz b YE: 91.0 kHz
Detector: PK (CISPR) 40,0 § b Detector: RMS 20,0~ !
Al 30 DB 35.0- B o P Attn: 20 DB |
FL Offseti 33,7 DB FRATRTEER A I RL Offseti 39.7 DB 10.0- i
Sweep Ti 105 30.0-| X & Sweep Time: 20.3ms |
Ref Lul: 54.7 DEM 25,0 i o Ref Lul: 447 DEM :
Max hold: 60 sweeps : : Pwr 3wg: 100 sweeps 0.0+ :
Amp corr: 0.0dE E 200 : : Amp corr: 0.0d8 & :
Bin siza: 750 Hz = 15.0- ! f Ein sizet 750 He ™ 10,0~ |
10,0+ : H -20.0-
5.0 ; H :
0.0 ; : -30.0 i
999 Bandwidth 5.0 993 Bandwidth .
348 MHz 10,0+ ; : 2,69 MHz :
Power Gver Span 15,0+, Al ! ! IR ! ; Power Gwer Span 50,0, ! | ! ! & ! ]
AT 1959.5 19610 1962.0 1963.0 1964.0 1965.5 3762998y 19595 1961.0 1962.0 1963.0 1964.0 1985.5
5685 dim Frequency (MHz) 4943 dom Frequency (MHz)
9% Bandwidth, Power Over Span and PSD 93% Bandwidth, Pawer Over Span and PSD
Port 5 - LTE — 64QAM — 3M — Center Channel — Peak Port 5 — LTE — 64QAM — 3M — Center Channel — Average
Epectrum Andyeer Setings m [Epectrum fndyeer Setings
TFi 1962500 MHe CFi 1362500 MHz
SPAN £.000 MHz S0.04 SPAM: 6,000 MHz
RE: 1,000 MHz 45.0- RE: 30.0 kH: 20.0-
W 3.000 MHz VB: 910 kHz ' |
Delector: PK (CISPR) 40,0+ ; H Detector: RMS 10.0- f ;
At 30 DB 35.0- £ o B Attr: 20 DB .
RL Offsst: 397 DB ) el s RL Offset; 397 DB i i
Sweep Time: 105 30,0 . : Sweep Time: 20.3ms n.o- H B
Ref Lul: 547 DEM 250+ L g ReF Lult 44.7 DEM
Max hold: 60 sweeps ] i Puor awg: 100 sweeps h h
Amp corr: 0.0dE E 200+ : : amp corr: 0.0dB 5 -10.0- L L
Bin size: 750 Hz ~ ls0- i ! Ein size: 750 Hz - | |
10,0+ : H -Z0.0- 3 |
5.0 : i ! :
; : -30.0- : :
0.0 - ! : :
999 Bandwidth 504 : : 999 Bardwidth 0.0+ ; :
344 MH: 1004 : : 269 MHz ' : :
Pawer Over Span -15.0-) L] ! 1 1R | ! Poweer Ower Span -50.0-, ! ! ! ! ! ! ! ! d
RTEE02 i 1959.5 1961.0 1962.0 1963.0 19640 1965.5 HE17.331 iy 19595 1961.0 1962.0 1963.0 1964.0 1985.5
S638 dEm Frequency (MHz) 4911 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Over Span and PSD
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Port 1 — LTE — QPSK — 5M — Center Channel — Peak Port 1 — LTE — QPSK — 5M — Center Channel — Average

Epectium Analyeer Setings Frednum Andyaer Seings : : m
F: 1962500 MHz i CF: 1962500 MHz 39% Boifts 39% Points
SPAN: 10.000 FH: 50.0 SPAN: 10,000 MHz Vi e -
RE: 1.000 MHz 45.0-] REB: 120 kHz 30,0
B 3.000 MHz B! 360 kHz \
Detector: PK (CISPR) 40.0- i Datector: RMS 20.0- I
Altn: 30 DE 35.0- m Attn: 20 DB : ’
RL Offsel: 39.7 DB . RL Offsel: 39.7 DB |
Sweep Time: 105 30,0+ ] Sweep Time: 2.1ms 10.0- Ir
Ref Lul: 54.7 DEM 250 ! Ref Lul: 44.7 DEM !
Max hold: 60 sweeps i Prar g 100 sweeps !
Amp corr: 0.0dE & 20,0+ i Amp corrt 0.0d8 E 0.0 :
Bin size: 1,25 kHz = 15,0+ ! Bin size: 1.25 kHz B o
10.0- i -10,0-| :
5.0 ;
| -20,0-| )
0.0+ i :
999 Bandwidth 5.0+ 999 Bandwidth 30.0- :
507 MHz 00— 452 MHz :
Pawer Crver Span 504 1 ! ! ; ! i Power Cver Span R ! ' ! ! ! '
IBIEETED i 1957.5 1960.0 1982.0 19640 1966.0 19675 04LETL iy 1957.5 1960.0 1962.0 1964.0 1986.0 19675
5705 dem Frequency (MHz) 4298 dom Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 1 — LTE — 16QAM — 5M — Center Channel — Peak Port 1 — LTE — 16QAM — 5M — Center Channel — Average
Spectrum Analyeer Settings ] ] [Epectrum Analyzer Setings : : m
Ft 1962500 MHz ! ! CFi 1962500 MHe 9%, Brirt 9%, Prink-
SPAN: 10.000 MHe 0.0 i i SPAN: 10,000 BH: ;
RE: 1.000 MHz 45.0- g U RE: 120 kHz 30,0+
WE: 3.000 MHz ) B! 360 kHz
Detector: PK (CISPR) 40.0 j ! Datector: RMS 0.0
Altr: 30 DB 35,0 o poi % B Attn: 20 DE '
RL Offsets 397 DB 9% Foints 39% Pajts
Suweep Time: 1.0s

10,0

Ref Lwl: 54.7 DEM
Max hald: §0 suessps

Ref Lul: 44.7 DEI

Puir avg: 100 sweeps
Arnp corr: 0.0dE E 200 : : 0.0de £ 0.0
Bin sizer 1,25 kHz T ! ! Bin size: 1.5 kHz =
100 l ! -10,0-
5.0 : :
' ' -20.0
0.0- : :
99% Bandwidth 5.0 99% Bandwidh a0
S8 MH: 00— 450 MHz '
Power Gver Span as0- 1 ! ! i ! " Poser Ovar Span -40.0- | ! ] | \
LA 1957.5 19600 1962.0 1964.0 19660 1967.5 560180 ot 1957.5 19600 1962.0 1964.0 19660 1967.5
5763 dbm Frequency (MHz) 4311 dpm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 1 — LTE — 64QAM — 5M — Center Channel — Peak Port 1 — LTE — 64QAM — 5M — Center Channel — Average
Epecirum Aralyzer Sellings Fpectrum Aralyzer Selngs "~ : : m
F+ 192,500 MHz CFi 1962500 MHe 39% Poinks 39% Poinks
SPAN: 10,000 MHe 45.0 SPAN: 10,000 MHz Vi Ry
RE: 1,000 MHz 40.0- RE: 120 kHz 30.0-
B! 2,000 MHz ’ YB: 360 khz J
Detector: PK (CISPR) 35.0- DetedorIRMS 20.0- i
Attn: 30 DB Attn: 20 DB " ;
RL Offset: 337 DB 30.04 RL Offset: 39.7 DB ;
Sweesp Time: Ll 25,04 Sweep Time: 2.1ms 10.0- !
Ref Lul: 54.7 DEM : Ref Luls 44.7 DEM |
Max hold: 60 sweeps 20,0 Pur awg: 100 sweeps :
Arnp corr: 0,048 = i Amp corr: 0,048 & 0.0 :
Bin sizei 125 kHz = 150 Bin size: 1,25 kHe - :
10,0+ -10.0- ;
5.0+ :
0.0~ -20.0- '
933 Bandwidth 5.0 3336 Bandwidth 500
S03 MH: 10,0 451 MHz ’
Power Crver Span 504, ! | ! : ! ] Power Owar Span “00-, i ! ! ! ;
579 i 1957.5 1960.0 1962.0 1964.0 19660 1967.5 BIEEE4T iy 1957.5 1960.0 1962.0 1964.0 1966.0 19675
5655 dpm Frequency (MHz) 4899 dgm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over 5pan and PSD
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Port 3— LTE — QPSK — 5M — Center Channel — Peak

Port 3— LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Sattings

5.0
F: 1962500 MHz
SPAN: 10.000 FH: 50,0
RE: 1000 MHz 45,0
B 3.000 MHz
Detector: PK (CISPR) 40.0- b
Attn: 30 DE 35.0- B
RL Offsel: 39.7 DB .
Sweep Time: 105 30.0-] ;
Ref Lul: 54.7 DEM 250 !
Max hold: 60 sweeps i
Arop corrt 0.0dE & 2000 :
Bin size: 1,25 kHz = 15,0+ !
10,0
5.0
0.0+ '
339 Bandwidth 5.0
507 MH:z 100
Pawer Crver Span 504 1 ! ! ; ! i
JHEZ AT i 1957.5 1960.0 1962.0 1964.0 1966.0 1967.5

5703 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

CF: 1962500 MHz
SPAN: 10,000 MHz
RE: 120 kHz

B! 360 kHz
Detector; RMS
Attn: 20 DB

RL Offset: 33.7 DB
Sweep Time: 2,ms
Ref Lul: 44.7 DEM
Prar g 100 sweeps
Amp corrt 0.0d8
Bin size: 1.25 kHz

999 Banduwidth
451 MHz
Power Guer Span
HTETE iy
4302 dBm

dBm

40,0

30.0-

39% Foints 33 :’ Points

20.0-|

10.0-

0.0+

-10,0-|

-20,0-|

-30.0-

-40,0-,

1957.5

| !
1960.0

] '
19620 1964.0
Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

' '
1966.0 1967.5

Port 3— LTE — 16QAM — 5M — Center Channel — Peak

Port 3— LTE — 16QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

55.0 T N
CFt 1962.500 MHz : B
SPAN: 10.000 MHe 500+ : ;
RE: 1000 MHz 45,0 : :
WE! 3.000 MHz q
Detector: PK (CISPR) 40.0 ] L
Aftn: 30 DB 5.0 N P
FL Offsel: 337 DB 39% Foints 8% Poljiks
Sweep Time: L5

Ref Lwl: 54.7 DEM
Max hald: §0 suessps

Amp corr: 0.0dE : :
Biri sizet 1,25 kHz = 50—
10.0- : i
5.0+ : :
| |
99% Banduwidth 504 : :
s08 MH:z 0.0 ; ;
Power Cvver Span 504, i ! ! i ! i
NBZIIEL 1957.5 1960.0 1962.0 1964.0 19660 1967.5

5772 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

995 Bandwidth, Pawer Over Span and PSD:

CF1 1962500 MHz 39% Poirt: 39°% Faink:
SPAM: 10,000 MHz p H
RE: 120 kHz 30.04
YE: 360 kHz d
Detector: RMS | |
Attn: 20 DB 0.0 '
RL Offset: 39.7 DB |
Sweep Time: 2.ims 10.0- ;
RefLul: 44.7 DEM |
P awg: 100 sweeps -
Amp corr1 0.0d8 £ 0o- ;
Bir sizer 125 kHz = 1
-10.0-| :
20,0~ :

999 B i

amdwidth an.0- i

448 MHz '
Power Cwer Span -40.0- ; i | | |
SA0TES iy 1957.5 1960.0 1962.0 1964.0 1966.0

43,00 dBrm Frequency (MHz)

'
1987.5

Port 3 - LTE — 64QAM — 5M — Center Channel — Peak

Port 3— LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

50.0
TFi 1962500 MHe
SPAN: 10,000 MH: 45,0
RE: 1,000 MHz i
WE: 3.000 MHz 0.0
Detector: PK (CISPR) 35.0-
At 30 DB
RL Offsst: 397 DB 30.04
Sweep Time: 105 i
Ref Lul: 54.7 DEM 2.0
Mo hald: 60 swasps 20,0
Amp carr: 0.0dE & i
Bin size: 1.25 kHz v 150
10.0-
5.0+
0.0-|
999 Bandwidth 5.0~
509 MH:z -10.0]
Pawer Cver Span S50, J I | | d
12565.494 1957.5 1960.0 1962.0 1964.0 19660 19675
5692 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

CFi 162,500 MHe

SPAN: 10,000 MHz

RE: 120 kHz

VB: 360 kHz

Detector: RMS

Attr: 20 DB

RL Offset: 39.7 DB

Sweep Time: 2.1ms

Ref Lul: 4.7 DEM

P awg: 100 sweeps

Amp corr: 0.0dB &
Bin size: 1.25 kiHz =

99% Banduwidth
452 MHz
Pawer Over Span
30502.886 oy
4906 dBm

40,0

30.0-

39% Paints
Fia

39% Points

'’

20,0

10,0~

0.0-

-10.0-|

-20.0-]

-30,0-

40,0,

1957.5

| '
1960.0

' i
1962.0 1964.0
Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD

'
1967.5

'
1966.0
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Port 5 - LTE — QPSK — 5M — Center Channel — Peak

Port 5 — LTE — QPSK — 5M — Center Channel — Average

Spactrum Analyzer Sattings

5.0
F: 1962500 MHz
SPAN: 10.000 FH: 50,0
RE: 1000 MHz 45,0
B 3.000 MHz
Detector: PK (CISPR) 40.0- i
Attn: 30 DE 35.0- P
RL Offsel: 39.7 DB .
Sweep Time: 105 30.0-] ;
Ref Lul: 54.7 DEM 250 !
Max hold: 60 sweeps i
Arop corrt 0.0dE & 2000 :
Bin size: 1,25 kHz = 15,0+ !
10,0
5.0
0.0+ '
339 Bandwidth 5.0
507 MH:z 100
Pawer Crver Span 504 1 ! ! ; ! i
0030472 it 1957.5 1960.0 1962.0 1964.0 1966.0 1967.5

5708 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

CF: 1962500 MHz
SPAN: 10,000 MHz
RE: 120 kHz

B! 360 kHz
Detector; RMS
Attn: 20 DB

RL Offset: 33.7 DB
Sweep Time: 2,ms
Ref Lul: 44.7 DEM
Prar g 100 sweeps
Amp corrt 0.0d8
Bin size: 1.25 kHz

999 Banduwidth
452 MHz
Power Guer Span
IS iy
4314 dBm

dBm

40,0

39% Roints

39% Roints

30.0-

¥, v

4

20.0-|

10.0-

0.0+

-10,0-|

-20,0-|

-30.0-]

-40,0-,

1957.5

| !
1960.0

] '
19620 1964
Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

' '
.0 1966.0 1967.5

Port 5 - LTE — 16QAM — 5M — Center Channel — Peak

Port 5 — LTE — 16QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

55.0 T N
CFt 1962.500 MHz : B
SPAN: 10.000 MHe 500+ : ;
RE: 1000 MHz 45,0 : :
WE! 3.000 MHz 4
Detector: PK (CISPR) 40.0 j ‘
Aftn: 30 DB 5.0 win P
FL Offsel: 337 DB 39% Foints 8% Pojks
Sweep Time: L5

Ref Lwl: 54.7 DEM
Max hald: §0 suessps

Amp corr: 0.0dE : :

Bin sizer 1,25 kHz = 50—

100 i ;

5.0 : ;

0.0+ ; :

999 Bandwidth 5.0 : :

s08 MH:z 10,04 ; ;

Power Crver Span -150- - | | ! f |
140,145 1957.5 1960.0 1962.0 1964.0 19660 1967.5
5775 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

e

40.0- T
CF1 1962500 MHz 3% Painks
SPAN: 10,000 MHz v
RE: 120 kHz 30.0-
YE: 360 kHz d
Detector: RMS | i
Attn: 20 DB 0.0 '
RL Offset: 39.7 DB |
Sweep Time: 2.1ms 10.0-] i
RefLul: 44.7 DEM |
P awg: 100 sweeps -
Amp corr: 0.0d8 E 0.0- :
Bir sizer 125 kHz = 1
-10.0- .
-20.0- :
9936 Bandwidth :
Ly -30.0- ;
449 MH:z :
Power Cwer Span 400-, ! '
B3 iy 1957.5 1960.0
438 dBm

]
19620
Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

'
1964.0

' '
1966.0 1987.5

Port 5 - LTE — 64QAM — 5M — Center Channel — Peak

Port 5 — LTE — 64QAM — 5M — Center Channel — Average

Spectrum Analyzer Settings

50.0
TFi 1962500 MHe
SPAN: 10,000 MH: 45,0
RE: 1,000 MHz i
WE: 3.000 MHz 0.0
Detector: PK (CISPR) 35.0-
At 30 DB
RL Offsst: 397 DB 30.04
Sweep Time: 105 i
Ref Lul: 54.7 DEM 2.0
Mo hald: 60 swasps 20,0
Amp carr: 0.0dE & i
Bin size: 1.25 kHz v 150
10.0-
5.0+
0.0-|
999 Bandwidth 5.0~
509 MH:z -10.0-]
Pawer Cver Span S50, J I | | d
FO13.957 1957.5 1960.0 1962.0 1964.0 19660 19675
S696  dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

CFi 162,500 MHe

SPAN: 10,000 MHz

RE: 120 kHz

VB: 360 kHz

Detector: RMS

Attr: 20 DB

RL Offset: 39.7 DB

Sweep Time: 2.1ms

Ref Lul: 4.7 DEM

P awg: 100 sweeps

Amp corr: 0.0dB &
Bin size: 1.25 kiHz =

99% Banduwidth
452 MHz
Pawer Over Span
HS12.282 rawy
4911 dBm

40,0

30.0-

39% Points

W Lt

20,0

10,0~

0.0-

-10.0-|

-20.0-]

40,0,

1957.5

| '
1960.0

' i
1962.0 1964,
Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD

' '
i 1966.0 1967.5
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Port 1 — LTE — QPSK — 10M — Center Channel — Peak

Port 1 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Sattings

F: 1962500 MHz "
SPAN: 20000 FH: 45,0 ;
RE: 1,000 MHz 40,0
B 3.000 MHz |
Detectar: PK (CISPR) 35.0-| 39%/Point: 39% Pyinks
AMin: 30 DB 30,0 ; ;
RL Offsel: 39.7 DB B |
Sweep Time: 105 25.0- : !
Ref Lul: 54.7 DBM 20,0 ' !
Max hald: €0 sweeps i |
Arop corrt 0.0dE 5 15.0- : g
Bir size: 2,50 kHz 10.0- | :
5.0+
0.0+ ] ;
-5.0 i i
43% Bandwidth -10.0-] . .
9.34 MHz 150+
Pawer Crver Span 20,0+, ! I ! ! ! . ! ]
BARIBAL i 19525 1955.0 19575 19600 19625 19650 1967.5 19700 19725
5730 dem Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

39% Roinks

3% Foinks

40,0
CF: 1962500 MHz
SPAN: 20,000 MHz
RB: 120 kHz 30.0
B! 360 kHz
Detector; RMS _|
Attn: 20 DB 200
RL Offset: 33.7 DB
Sweep Time: 4.3ms 10,0~
Ref Lul: 44.7 DEM
Pwr avgi 100 sweeps
Amp corrt 0.0d8 g 0.0-
Bin size: 2,50 kHz =
-10,0-|
-20,0-|
999 Banduwidth
andwi 30,0+
235 MHz
Power Guer Span 40,0~

EAIITE it
4233 dBm

A v

1 ' | ' | ' ' | '
19525 19550 19575 1960.0 19625 1965.0 1967.5 1970.0 19725

Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 1 — LTE — 16QAM — 10M — Center Channel — Peak

Port 1 — LTE — 16QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

50.0 T T
Ft 1962500 MHz H j
SPAN: 20.000 FH: 5.0 ; 1
RE: 1,000 MHz 40,0+
W 3,000 MHz | |
Detecter: PK (CISFR) 35.0- wfpainks 9% PAjks
Altr: 30 DB 30.0- : :
RL Cffset: 33,7 DB H |
Sweep Ti 105 25.0-| B i
Ref Lvl: 54.7 DEM 20,0 H :
Max hald: 60 sweeps H '
Arnp corr: 0.0dE £ 15.0- : :
Bir sizet 2,50 kHz © 1004 H |
5.0+ h i
0.0+ h i
-5.0 h H
99% Banduwidth -10.0] i i
B:0] B -15.0-
Power Cvver Span -20.0- : '

g ] \ ] ] ' ' | |
1952,5 1955.0 19575 1960.0 19625 19650 19675 1970.0 1972.5
Frequency (MHz)

WANIIE
5738 dim

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Selttings

40.0
CFi 1362500 MHz
SPAN: 20,000 MH:
RE! 120 kHz
YB: 360 kHz
Datector: RMS i
Attn: 20 DE 0.0
10,0+
Ref Lul: 447 DBl
Pur ava: 100 swesps
0.0d8 £ 0.0
Bin size: 2.50 kHz =
-10,0-|
-20.0
999 Bandwidth
i a0
.94 MH:
Power Over Span 40
606 437 ot
4901 dbm

9% Paints

9% Baints

30.0-F————————=

0 ' ' i i |
19525 19550 19575 19600 19625 1965.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

| ' '
1967.5 19700 19725

Port 1 — LTE — 64QAM — 10M — Center Channel — Peak

Port 1 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Sett
pectrum Analyzer Setings m
TFi 1962500 MHe ; == ;
SPAN: 20000 MHz 45.04 ; i
RE: 1.000 MHz 40,0+
B 3.000 MHz \ ]
Detector: PK (CISPR) 3.0+ 39%{Brirts 39% Phinks
£tr: 30 DB 30,0 H i
RL Offset: 3.7 DB . .
Sweep Time: 105 25,0 g i
Ref Lul: 54.7 DEM 20,0 g |
Max hold: 60 sweeps = | |
Amp carr: 0.0dE £ 150 : :
Bin sizer 2,50 kHz *® 0.0 : :
S.0-| i i
0.0+ ; ;
-5.0 i i
999 Bandwidth 100+ : i
9.35 MH: 5.0+
Pawer Cver Span 200 ! 1 ! ! ! o ! d
A6 19525 19550 19575 1960.0 19625 19650 1967.5 1970.0 19725
5747 dem Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Anahyeer Settings

40.0
CF: 1962500 MHz
SPAN: 20,000 MH:
RE: 120 kHz a0
VB: 360 kHe
Detector: RMS i
Altn: 20 DB @0
RL Offset: 397 DB
Sweep Time: 4.3ms 10,0+
Ref Lul: 4.7 DEM
& 0.0+
]
-10.0-
-20.0-
999 Bandwidth
-30.0
.94 MH:
Power Gver Span -40.0-

[ECEREER
4940 dpm

9% Roints

3% Roints

¥

' ' ' ! | ' | ' '
19525 19550 19575 1980.0 19625 1965.0 1967.5 19700 19725

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD
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Port 3— LTE — QPSK — 10M — Center Channel — Peak

Port 3— LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Sattings

F: 1962500 MHz
SPAN; 20000 MHz
RE: 1.000 MHz

B 3.000 MHz
Detector: PK (CISPR)
Altn: 30 DE

RL Offset: 337 DB
Sweep Time: 105

Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp cor: 0.0dE

Bin size: 2,50 kHz

43% Bandwidth
334 MH:
Pawer Crver Span
WRZZAE it
57,25 dem

s0.0

45,0+
40,0+
35.0-
30.0 -

9%fPaint

25.0-

0.0
50—
-10.0-
-15.0-
-20.0-

5.0+ i

Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

| ' ' ' ' ' | ' |
19525 1955.0 19575 19600 19625 19650 1967.5 19700 19725

[Spectrum Analyzer Settings

40.0
(SRIpIE2000I 9% Roinks 39% Roinks
SPAN: 20,000 MH: ] f
RE: 120 kHz 0.0
VEB: 2360 kHz
Detector: RMS 4 1
Altr: 20 DB @00 \ h
RL Offset: 39.7 DB i i
Sweep Time: 4.3ms 10,0 i !
Ref Lyl: 44.7 DEM ' H
Pwr awg: 100 siweeps e I 4
Amp corri 0.0dE & 0.0 i H
Bin size: 2.50 kHz - i H
-10,0-| : H
-20,0-
99% E: : :
andwidth 0.0 : ;
895 MH: : |
Power Gver Span -an.0-, ! m ! ! ! Ll J d
0FLETE 19525 19550 19575 1960.0 1962.5 1965.0 1967.5 19700 19725

4908 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 3— LTE — 16QAM — 10M — Center Channel — Peak

Port 3— LTE — 16QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAN; 20,000 MH:
RE: 1,000 MHz

W 3,000 MHz
Detector: PK (CISPR)
Altr: 30 DB

RL Offset: 337 DB
Suweep Time: 1.0s

Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp carr: 00dE

Bin sizet 2,50 kHz

£
&

d

99% Banduwidth
340 MHz
Power Grver Span
12221627
57.87 dem

50.0

45.0- :
40,0+
35,0 3fPrints
30,0 ;

9% Pgints

25.0-
20,0
15.0-
10,0
5.0+
0.0-|
5.0
-10.0
-15.0-

20,0~
1952.5

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

i

' ' ' ' ' 1 ' |
19550 19575 19600 19625 19650 1967.5 19700 19725

[Epectrum Analyzer Settings

(G (EERELT 39% Roints 35% Foinks
SPAN: 20,000 MHz a0 P— —
RB: 120 kHz -0 4 ARG e ;
AP AAGE g e
VB 360 kHz
Detector: RMS _|
Attn: 20 DB 0.0 |
RL Offset: 39.7 DB |
Sweep Time: 4.3ms 10,0-] i
Ref Lul: 44.7 DEM i
P awg: 100 sweeps c i
Amp corri 0.0dE & 0.0- i
Bir sizer 250 kHz = :
-10.0-] i
-20.0- :

999 B :

sndwidth 3004 :

234 MH:z !
Pawer Gver Span -40,0-, ! ! ! ! ! Ll ! y
9TEALZ iy 19525 1955.0 19575 1960.0 19625 1965.0 1967.5 1970.0 19725

4902 dgm Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

Port 3 - LTE — 64QAM — 10M — Center Channel — Peak

Port 3— LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAN: 20,000 MH2
RE: 1000 MHz

WE: 2,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Swesp Time: 1.0s

Ref Lul: 4.7 DEM
Max hold: 60 sweeps
Arp corr: 0.0dB

Bin size: 2,50 kHz

dBm

999 Bandwidth
935 MH:
Pawer Cver Span
10622.015
5703 dem

50.0

45.0-| i
40.0-|
35.0-
30.0-

9% Fi-’nlr\ts

25.0- :
20,0+ :
15.0- :
10.0- :

5.0 '

0.0 '
5.0 i
10,0+
-15.0-] :
20,0+ '

0 ' ' ' ' '
1952.5 1955.0 19575 19600 19625 1965.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

1 ' |
1967.5 19700 19725

[Spectrum Anahyeer Settings

CF: 1362500 MHz 9%, Poinks 39% Roints
SPAM: 20,000 MHz f H
RE: 120 kHz a0 e
VB: 360 kHe
Detector: RMS i 1
Attn: 20 DB @0 f h
RL Offset: 29,7 DB i K
Swaep Time: 43ms 10,0~ ' H
Ref Lwli 4.7 DEM | H
& 0.0+ : :
h=} { v
10,0+ ; ;
20,0 : :
999 Bandwidth : i
-30.0- ; :
8,95 MH2 | H
Power Gver Span -40,0- : :

' ' ' ! | ' | ' '
19525 19550 19575 1980.0 19625 1965.0 1967.5 19700 19725

Frequency (MHz)

HTEIEEZ ot
4902 dbm

93% Bandwidth, Power Over Span and PSD
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Port 5 - LTE — QPSK — 10M — Center Channel — Peak

Port 5 — LTE — QPSK — 10M — Center Channel — Average

Spactrum Analyzer Sattings

F: 1962500 MHz f
SPAN; 20000 MHz 5.0 :
RE: 1.000 MHz -
WE: 3.000 MH2 0.0 ]
Detector: PK (CISPR) 35.0- 9% Paint 9% Phints
Altn: 30 DE ] '
RL Offsel: 33.7 DB 0.0 i X
Sweep Time: 1.03 i ' |
Ref Lyl 54.7 DEM =0 | '
Max hald: €0 sweeps = 200+ i i
Arnp corrt 0.0dE & i H |
Bin size: 2,50 kHz T 150 ; :
100 : ;
5.0+ N '
0.0+ : i
335 Bandwidth 5.0 : :
9.34 MHz 10,0+
Pawer Crver Span -15.0- i i

g : : : \ : ' | |
19525 1955.0 19575 1960.0 19625 19650 19675 1970.0 19725
Frequency (MHz)

FOSEATS
5730 dim
99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

30.0

CF: 1962,500 MHz
SPAN: 20,000 MHz

RE: 120 kHz 20,0

B! 360 kHz

Detector; RMS

Attn: 20 DB 0.0~

RL Offset: 33.7 DB

Sweep Time: 4.3ms

Ref Lul: 44.7 DEM 0.0-

Pwr avgi 100 sweeps

Amp corrt 0.0d8 &

Bin size: 250 kHz T

-20.0-

999 Banduwidth -30.0-
295 MH:

Power Guer Span 40.0-

0L iy
4308 dBm

Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

1 ' | ' | ' ' | '
19525 19550 19575 1960.0 19625 1965.0 1967.5 1970.0 19725

Port 5 - LTE — 16QAM — 10M — Center Channel — Peak

Port 5 — LTE — 16QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

50.0 T T
Ft 1962500 MHz H j
SPAN: 20.000 FH: 5.0 } 1
RE: 1,000 MHz 40,0+
W 3,000 MHz | |
Detecter: PK (CISFR) 35.0- wfpainks 9% Pijinks
Altr: 30 DB 30.0- : :
RL Cffset: 33,7 DB H |
Sweep Ti 105 25.0-| B i
Ref Lvl: 54.7 DEM 20,0 H :
Max hald: 60 sweeps H '
Arnp corr: 0.0dE £ 15.0- : :
Bir sizet 2,50 kHz © 1004 H |
5.0+ h i
0.0+ h i
-5.0 h H
99% Banduwidth -10.0-] i i
333 MH:z 5.0
Power Cvver Span -20.0- : '

g ] \ ] ] ' ' | |
1952,5 1955.0 19575 1960.0 19625 19650 19675 1970.0 1972.5
Frequency (MHz)

ZIETEEL
5734 dbm

99% Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

20% Raints

B émnts

40.0-
CF1 1962500 MHz
SPAN: 20,000 MHz
RE: 120 kHz 30.0-
YE: 360 kHz
Detector: RMS
Attn: 20 DB 0.0

RL Offset; 337 DB

Sweep Time: 4.3ms 10,0-
Ref Lul: 447 DEM
Puor awg: 100 sweeps
Amp corr: 0.0d8 E 0.0-
Bir size: 250 kHz =
-10.0-|
-20.0-]
999 Banduwidth
sndwi 30.0-
294 MH:z
Power Over Span 40.0-

EZFIZE
401 dBm

1 ' | ' | '
19525 1955.0 1957.5 1960.0 19625 1985.0

Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

' ' '
1967.5 1970.0  1972.5

Port 5 - LTE — 64QAM — 10M — Center Channel — Peak

Port 5 — LTE — 64QAM — 10M — Center Channel — Average

Spectrum Analyzer Settings

50.0
TFi 1962500 MHe o
SPANT 20,000 MHz 5.0 ;
RE: 1.000 MHz 40,0+
W 3.000 MHz |
Delector: PK (CTSPR) 35.0 39%{Roints
Attr: 30 OB 30.0- H
RL Offset: 29.7 DB .
Sweep Time: 105 25.0 g
Ref Lul: 54.7 DEM 20,0 g
Mo hald: 60 swasps i
&mp corr: 0.0dE & 150 i
Bin size: 2,50 kHz *® 0.0 |

S.0-| i

0.0-| i

-5.0 i
999 Bandwidth -10.0-] :

3351 By -15.0

Pawer Cver Span 20,0, ! I ! ! ! ! ! d
16203334 19525 19550 19575 1960.0 19625 19650 1967.5 1970.0 1972.5

5713 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

9% Painks

9% Paints

40.0-
CFi 1962500 MHe
SPAN: 20,000 MHz
RE: 120 kHz 30.0-
B: 360 kHz
Detector: RMS
Attn: 20 DB 0.0

RL Offset: 337 DB

Sweep Time: 43ms 10.0-
Ref Lul: 4.7 DEM
Pur avg: 100 sweeps
Amp corr: 0.0dB & 0.0-
Bin size: 2,50 kHz =
-10.0-|
-20.0-|
953 Bandwidth
-30,0-|
835 MHz
Power Over Span 40,0

0769.569 oy
4907 dBm

P

' ' ' ' | '
19525 1955.0 1957.5 1960.0 19625 1985.0

Frequency (MHz)

93% Bandwidth, Power Over 5pan and PSD

' | '
1967.5  1970.0 1972.5
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Port 1 — LTE — QPSK — 15M — Center Channel — Peak

Port 1 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Sattings

F: 1962500 MHz
SPAN: 30000 MH:

RE: 1.000 MHz

B 3.000 MHz

Detector: PK (CISPR)

Altn: 30 DE

RL Offset: 337 DB

Sweep Time: 105

Ref Lul: 54.7 DEM

Max hold: 60 sweeps

Amp cor: 0.0dE &
Bin size: 3.75 kHz =

43% Bandwidth
1372 MH:

Pawer Crver Span

310008 iy
5718 dem

s0.0

45,0 :
40,0 i
35.0-| 9% Roinks
30,0 ;

39% Phints

25,0
200
15.0-
10.0-]

5.0
0.0
5.0

-10.0-

15,0+

20.0-)

1947.5

: :
1960.0 1965.0
Frequency (MHz)

'
1955.0

99%: Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

4303 dBm

[es BPARIDGLS 39% Roints 35% [Points
SPAN: 30,000 MHz
RE: 300 kHz 30.0- i e Ssssisaseac
B! 310 kHz
Detector: RMS i i f
Altn: 20 DB @0 i H
RL Offset: 33.7 DB | i
Sweep Time: 1.1ms 10.0-] | |
Ref Lvl: 44.7 DEM i '
P awg 100 sweeps = ' |
Amp corrt 0.0dB & 0.0- ) |
Bin size: 375 kHz = P !
10,0+ " "
-20.0- : :
999 Banduwidth an.a-
1347 MHe : !
Power Guer Span -40,0-, ! ' ! ! i ! i
19593320 my 19475 1955.0 1960.0 1965.0 1970.0 1977.5

Frequency (MHz)
99% Bandwidth, Power Ower Span and PSD

Port 1 — LTE — 16QAM — 15M — Center Channel — Peak

Port 1 — LTE — 16QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings

Ft 1962500 MHz
SPAN: 30,000 MH:
RE: 1,000 MHz

WE! 3.000 MHz
Detector: PK (CISPR)
Altr: 30 DB

RL Offset: 337 DB
Suweep Time: 1.0s

Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp corr: 0.0dE

Bin sizet 3.7 kHz

99% Banduwidth
1376 MHz

Power Cver Span

FOEZBIE
561 dim

50.0

45.0-|
40.0-|
35.0-
30,0+
25.0-

' ' '
1955.0 1980.0 1965.0

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

|
1970.0 1977.5

[Epectrum Analyzer Selttings

4910 dom

[ B 9% Poinks 5% Foinks'
SPAN: 30,000 MH: g +
RE: 300 kHz 308+ “
YB: 9100 kHz |
Detector: RMS 4 i
Altn: 20 DE 0.0 '
10,0+ i
Ref Lul: 44.7 DB |
P awg: 100 sweeps i
0.0d8 & 00~ :
Bin size: 3.75 kHz = :
-10,0-| :
-20.0- :
999 Bandwidth o]
1346 MH: !
Power Over Span -40,0-, ! ' ! ! !
SLILEET 1947.5 1955.0 1360.0 1365.0 1370.0

Frequency (MHz)
99% Bandwidth, Power Over Span and PSD

'
1977.5

Port 1 — LTE — 64QAM — 15M — Center Channel — Peak

Port 1 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAN: 30,000 MHe
RE: 1000 MHz

WE: 2,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Swesp Time: 1.0s

Ref Lul: 4.7 DEM
Max hold: 60 sweeps
A corr: 0.0dB

Bin size: 3.75 kHz

dBm

999 Bandwidth
1375 MH:

Pawer Cver Span

2601707
5743 dem

50.0

45.0-
40.0-|
35.0- 39% foinks
30,0 ;

25.0-
20,0+
15.0-
10,0
S.0-|
0.0
5.0
-10.0-
-15.0-

20,0,
1947.5

' '
1960.0 1965.0
Frequency (MHz)

'
1955.0

99% Bandwidth, Power Over Span and PSD

[Spectrum Anahyeer Settings

4908 dbm

(SRJLEZ 500Nz 3% Roinks Pe% Roinks
SPAN: 30,000 MHz
RB: 300 kHz 0.0+ =t == ¥
VB: 3100 kHz
Detector: RMS i
Attn: 20 DB 0.0
RL Offset: 397 DB
Sweep Time: 11ms 10,0+
Ref Lul: 4.7 DEM
Puor 2w
Amp corr: 0.0d5 & 0.0+
Bin size: 3.75 kHz =
-10.0-
-20.0-
999 Bandwidth
i 0.0
1247 MHe
Power Gver Span 40,0+, ! ! ! !
0863 08T by 1947.5 1955.0 1960.0 1965.0 1970.0

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

'
19775
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Port 3 - LTE — QPSK — 15M — Center Channel — Peak Port 3— LTE — QPSK — 15M — Center Channel — Average
Spectrum Analyzer Settings 0.0 . : m |Spectrum Anslyzer Setings an.0- : : m
F: 1962500 MHz i : : CF: 1962500 MHz 3% Boints 3% Boints
SPAN: 30.000 FH: 45.0 ! d SPAN: 30,000 MH:
RE: 1.000 MHz 40,0 RE: 200 kHz 30.0- 1 M
B 3.000 MHz b B! 310 kHz b
Datector: P (CISFR) 35.0- 39% Painks 9% Ppints Detector: RMS a0.0- A |
Attn: 30 DE 30.0- ; H Attn: 20 DB : i H
RL Offsel: 39.7 DB ' | RL Offsel: 39.7 DB | i
Sweep Tirne: 105 25.04 i i Sweep Time: 1.1ms 10.0- i il
Ref Lul: 54.7 DEM 20,0 g I Ref Lul: 44.7 DEM L i
Max hold: 60 sweeps H | Prar awg: 100 sweeps | |
Amp corr: 0.0dE E 15.0- 5 : Amp cort 0.0d8 E 0.0- : :
Bin size: 3.75 kHz T H : Bir zize: 375 kiHz = P !
5.0+ : : -10.07 i |
0.0 : : : :
H ' 20,0 : :
-5.0 h i i i
999 Bandwidth -10.0 -] L L 99% Bandwidth 30— i i
1372 MHe 150~ 12,46 MHz ’
Pawer Crver Span 20,0+, ! : ! ! ' | ! i Power Guer Span 40,0, ! | ' ! ! ' ! ! ]
SET024 it 1947.5 1955.0 1960.0 1965.0 1970.0 1977.5 IZBI3AEE  mint 1947.5 1955.0 1960.0 1965.0 1970.0 1977.5
5727 dem Frequency (MHz) 4918 dom Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 3— LTE — 16QAM — 15M — Center Channel — Peak Port 3— LTE — 16QAM — 15M — Center Channel — Average
Spectrum Analyeer Setings [Frectrum enalyzer Setings . ‘ m
Ft 1962500 MHz CF1 1962500 MHz 4, Boi o, Poi
SPAN: 30.000 FH: 5.0 SPAN: 30,000 MHz 3% Boir T Pants
RE: 1.000 MHz 40.0- RE: 300 kHz 30.0-
WE! 3.000 MHz YE: 910 kHz il
Detector: PK (CISPR) 35.0 Detector: RMS s0.0- j
Altr: 30 DB 30,0 Attn: 20 DB : |
RL Offset: 337 DB RL Offseti 337 DB !
Sweep Time: 1,05 25.0- Sweep Time: 1.1ms 10,0 i
Ref Lul: 54.7 DEM 20,0 Ref Lul: 447 DEM ;
Max hold: 60 sweeps Puor awg: 100 sweeps !
Amp corr: 0.0dE E 150 Amp corr: 0.0d8 E 0.0- :
Biri sizet 3,75 kHz © 1004 Ein size: 3.75 kiHz = ;
5.0-| -10.0- !
0.0+ :
-20.0-] B
5.0+ ;
99% Banduwidth -10.0] 999 Banduwidth 30.0- '
1376 MHz 15,0+ 13,44 MHz .
Power Cver Span 200+ ! ! ! ! ! d Power Cwer Span -an.0-) ! ! ! ! ' ! ! "
21245 792 iy 1947.5 1955.0 1980.0 1965.0 1970.0 1977.5 1Z816.632 1947.5 1955.0 1960.0 1965.0 1970.0 1977.5
58.20 dEim Fraquency (MHz) 4318 dBm Frequency (MHz)
9% Bandwidth, Power Over Span and PSD 93% Bandwidth, Pawer Over Span and PSD
Port 3 - LTE — 64QAM — 15M — Center Channel — Peak Port 3 — LTE — 64QAM — 15M — Center Channel — Average
Epectrum Andyeer Setings : m Fpecirum Analyeer Setings : : m
TFi 1962500 MHe i bt . CF: 1962500 MHz 39% Buints 39% Points
SPAN: 30.000 MH2 2.0 SPAM: 30,000 MHz 3 M
RE: 1,000 MHz 40,0+ RE: 200 kHz 30,0+ i T
W 3.000 MHz | B! 3100 kHz
Delector: PK (CISPR) 35,0 39% Fpirtts Detector: RMS 200
At 30 DB 30,0 ; Attn: 20 DB '
RL Offsst: 397 DB ; RL Offset: 397 DB
Sweep Time: 105 25.0 i Sweep Time: 1,1ms 10.0-
Ref Lul: 54.7 DEM 2000 g Ref Lul: 44.7 DEM
Max hold: 60 sweeps i
Amp corr: 0,048 E 150+ ; £ 0.0
Bin size: 3.75 kHz = loo- : Bin size: 3.75 kHz =
5.0+ : -10,0-|
0.0-| i
: -20,0-
-5.0 :
999 Bandwidth -10.0] " 999 Bandwidth 0.0
1375 MH: 15.0 1245 MH: '
Pawer Cver Span 20,0, ! ! ! LA ! d Power Gver Span -40,0-, ! ! ! ! | ! '
38537.014 1947.5 1955.0 1960.0 1965.0 1970.0 1977.5 ZATIETD ot 13475 1955.0 1960.0 1965.0 1970.0 1977.5
5731 dEm Frequency (MHz) 4915 dpm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 93% Bandwidth, Power Over Span and PSD
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Port 5 - LTE — QPSK — 15M — Center Channel — Peak

Port 5 — LTE — QPSK — 15M — Center Channel — Average

Spactrum Analyzer Sattings

F: 1962500 MHz

SPAN: 30000 MH:

RE: 1.000 MHz

B 3.000 MHz

Detector: PK (CISPR)

Altn: 30 DE

RL Offset: 337 DB

Sweep Time: 105

Ref Lul: 54.7 DEM

Max hold: 60 sweeps

Amp cor: 0.0dE &
Bin size: 3.75 kHz =

43% Bandwidth
1372 MH:

Pawer Crver Span

12601493 iy
57.27 dem

s0.0

45,0+
40,0+
35.0-
30,0

9% Paints

25,0
200
15.0-
10.0-]

5.0
0.0
5.0

-10.0-

-15.0-]

20.0-)

1947.5

'
1955.0

: :
1960.0 1965.0
Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

i3 émnts

39

4919 dgm

40.0 T
CF: 1962500 MHz 39% Points
SPAN: 30,000 MH:
RE: 200 kHz 30.0 i
YB: 910 kHz |
Detector: RMS 4 i
Altn: 20 DB 00 |
RL Offset: 39.7 DB |
Sweep Time: 1.1rms 10,0+ ;
Ref Lyl: 44.7 DEM '
Pwr awg: 100 siweeps e B
Amp corri 0.0d8 & 0.0 i
Bin size: 3.75 kHz - :
-10,0-| '
-20,0-
3% Bandwidth :
Ly -30.0- :
1348 MHz :
Power Gver Span -an.0-, ik
33054021 o 1947.5 1955.0

i i
1960.0 1985.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

| '
1970.0 1977.5

Port 5 - LTE — 16QAM — 15M — Center Channel — Peak

Port 5 — LTE — 16QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAN: 30,000 MH:
RE: 1,000 MHz

W 3,000 MHz
Detector: PK (CISPR)
Altr: 30 DB

RL Offset: 337 DB
Suweep Time: 1.0s
Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp carr: 00dE
Bin sizet 3.7 kHz

£
&

d

99% Banduwidth
1376 MH:

Power Grver Span

2070449
5821 dem

50.0

45.0-|
40.0-|
330+
30,0+
25.0-
20,0
15.0-
10,0

'
1955.0

' '
1960.0 1965.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

|
1970.0

|
1977.5

[Epectrum Analyzer Settings

39% Points

40,0~ b
CF1 1962500 MHe 33% Paint:
SPAN: 30,000 MHz p
RE: 200 kHz 0.0
B 910 ke
Detector: RMS | :
Attn: 20 DB .0 f
RL Offset: 33.7 DE :
Sweep Time: .ims 10,0- '
Ref Lul: 44,7 DEM :
P avgi 100 sweeps '
Amp corri 0.0dB & 0.0- :
Bin size! 375 kHz = :
-10.0- :
-20.0- |
999 Bandwidth :
S Ly -30.0- n
13,43 MHz |
Power Gwer Span -40.0-, !
240y 1947.5 1955.0
4316 dBm

' i
1960.0 1985.0
Frequency (MHz)

995 Bandwidth, Pawer Over Span and PSD:

' '
1970.0 1977.5

Port 5 - LTE — 64QAM — 15M — Center Channel — Peak

Port 5 — LTE — 64QAM — 15M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAN: 30,000 MHe
RE: 1000 MHz

WE: 2,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Swesp Time: 1.0s
Ref Lul: 4.7 DEM
Max hold: 60 sweeps
A corr: 0.0dB
Bin size: 3.75 kHz

dBm

999 Bandwidth
1375 MH:

Pawer Cver Span

2900.500 iy
5727 dem

50.0

45.0-
40.0-|
35.0-
30.0-

39% Roinks

25.0-]
20,0
15.0-
10,0

5.0
0.0
50
10,0+

-15.0

20,0,

1947.5

'
1955.0

' '
1960.0 1965.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

4340 dgm

Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[Erb SRR 9% Points | 9% Points
SPAN: 30,000 MH: -
RE: 300 kHz 30.0- %
YE: 910 kHz
Detector: RMS. i i
Attt 20 DB 0.0 | i
RL Offset: 39.7 DB | B
Sweep Time: 1.1ms 10.0- ! +
Ref Lul: 44.7 DEM | |
Pwr awg: 100 sweeps c § H
Amp corr: 0.0dE & 0.0 ¥ i
Bin size: 375 kHz = R :
-10.0- ' '
-20.0- : :
3336 Bardwidth : :
= -30.0- : |
13,46 MHz : :
Pawer Over Span 40,0, ! : ! ! i !
24682 oy 1947.5 1955.0 1960.0 1965.0 1970.0

'
1977.5
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Port 1 — LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Sattings

F: 1962500 MHz ; ]
SPAN: 40000 MHe 450 ; ;

RE: 1.000 MHz 40,0 ¥

B 3.000 MHz -
Detector: PK (CISPR) 35.0- 9% Poifts 9% Raints
Altn: 30 DE 10
RL Offset: 337 DB

Sweep Time: 105
Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp cor: 0.0dE
Bin size: 5,00 kHz

999 Bandwidth
18,12 MHe

Pawer Crver Span
026,353 i
57.20 dem

! ' ! ' ' | [
1950.0 19550 1960.0 1965.0 1970.0 1975.0 1852.5

Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD

[Spectrum Analyzer Settings

CF: 1962500 MHz
SPAN: 40,000 MHz
RE: 300 kHz

YB: 910 kHz
Datector: RMS

Altr: 20 DB

RL Offset: 337 DB
Sweep Time: 16ms
Ref Lul: 447 DEM
Puir awg: 100 sweeps
Amp carr; 0.0d8

Bin size: 5.00 kHz

£
&
-]

999 Bandwidth
1783 MHz

Power Gver Span

9537082 oy
4901 dem

40,0 T
3% Faints
30,0

39% Raints

20.0-|

10,0

0.0+

-10.0-

=200

-30.0-

-40.0-
1942.5

' ' ' ' ' '
1950.0 19550 1960.0 19650 1970.0 1975.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

o
1982.5

Port 1 — LTE — 16QAM — 20M — Center Channel — Peak

Port 1 — LTE — 16QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

50.0
F: 1962500 MHz
SPAN: 40.000 FH: 5.0
RE: 1,000 MHz 40,0+
W 3,000 MHz
Detector: PK (CISPR) 350
Altr: 30 DB 30,0
RL Offset: 337 DB
Sweep Time: 105 25.0-
Ref Lul: 54.7 DEM 20,0
Mk hold: 60 swesps
Amp carr: 00dE & 15.0
Bin size 500 kHz * 1004

5.0+

0.0-|

5.0
99% Banduwidth -10.0]

1845 MH: 1504
Power Grver Span 20,0~ ! ! ! ! ! ! ImME
39346.528 1942.5 19500 1955.0 1960.0 1985.0 1970.0 1975.0 1982.5
SE06  dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Selttings

CF: 1362500 MHz
SPAM: 40,000 MHz
RE: 200 kHz

VE: 910 kHz
Datector: RMS
Atz 20 DB

£
-]

Ein size; 5.00 kHz

999 Bandwidth
1787 MH:

Pawer Over Span

07170 ot
898 dem

40.0

39% Points

9% Points

30,0

20,0

10,0+

0.0

-10.0

-20.0

=30.0-

4004,
19425

' ' ' ' ' '
1950,0 19550 19800 1965.0 1970.0 1975.0

Frequency (MHz)

999% Bandwidth, Power Over Span and PSD

-
1952.5

Port 1 — LTE — 64QAM — 20M — Center Channel — Peak

Port 1 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings
F: 1962500 MHz H ;
SPAN: 40,000 MHz 450 H i
RE: 1,000 MHz 40,0 ]
B 3.000 MHz
Deltector: PK (CISPR] 350+ 9% frainks 33°% Rpints
At 30 DB 30,0 H ;
RL Offset: 33.7 DB H B
Sweep Time: 105 25,0 H p
Ref Lul: 5.7 DEM 20,0 H |
Max hold: 60 sweeps c ' H ;
Arnp corrs 0.0dE & 150+ H i
Bin size: 5.00 kHz = loo- g :
5.0+ R ;
0.0+ R ;
5.0 : :
93% Bandwidth 100+ ! !

18.11 MHz 150
Pawer Cver Span 200, ! LN ! ! L ! Inm
L6623, 146 1942.5 19500 19550 1960.0 1965.0 1970.0 1875.0 1982.5

5743 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Anahyzer Settings

CF: 1962500 MHz
SPAN: 40,000 MHz

RE: 300 kHz

YE: 910 kHz

Detector: RMS

Attn: 20 DB

RL Offset: 337 DB

Sweep Time: 16ms

Ref Lul: 4.7 DEM

Puur avgs 100 sweeps
Amp carr: 0.0d8 &
Bin size: 5.00 kHz =

999 Bandwidth
17,90 MH:

Power Gver Span

AU4ETE oy
.98 dBm

40.0 T
9% Foints
30.0-

EE

o ROints’

20,0+

10,0+

0.0+

-10.0-

-20.0-

-30.0-

400-
19425

! ' ' ' ' !
19500 19850 1960.0 1965.0 1970.0 1975.0

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

[
19525
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Port 3— LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Sattings

5731 dem

0.0
<F: 1962.500 MHz
SPAN: 40.000 FH: 45,0
RE: 1000 MHz 40,0
VB 2,000 MHz
Detector: PK (CISPR) 35.0-
Altn: 30 DB 3004
RL Offsel: 33.7 DB
Sweep Time: 105 25.0-|
Ref Ll 54.7 CBM 200
Max holds 60 sweeps
Arp corr: 0.0d8 15.0-
Bin size: 5.00 kHz 10,0
5.0
0.0
5.0
999 Bandwidth -10.0]
1812 MHe 504
Power Crver Span 2004
38514923 o 19

39% Roints

] ' :
1955.0  1960.0 1965.0
Frequency (MHz)

I !
42,5 1950.0

99%: Bandwidth, Power Over Span and PSD

' |
19700 1975.0

[
1852.5

[Epectrum Analyzer Settings

(ShyiRLice.s00klz 39% Bannts 39% Paints
SPAN: 40,000 MHz H :
RE: 300 kHz 30,0+
B! 310 kHz
Detector; RMS _|
Altn: 20 DB @0 i
RL Offset: 33.7 DB i
Sweep Time: 16ms 10,0~ ]
Ref Lvl: 44.7 DEM :
P awg 100 sweeps '
Amp coret 0.0d8 £ 0.0- :
Bin size: 5.00 kHz = :
-10,0-| :
-20.0- :
999 Banduwidth 30,0+
1789 MHz :
Power Guer Span 00— ! ! ! ! Imi ! I
HE33.546 19425 1950.0 1955.0 1980.0 19650 1970.0 1975.0 1982.5
4307 dom Frequency (MHz)

99% Bandwidth, Power Ower Span and PSD

Port 3— LTE — 16QAM — 20M — Center Channel — Peak

Port 3— LTE — 16QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

5813 dbm

50.0
<t 1962500 MHz
SPAN: 90,000 MHz 5.0
RE: 1,000 MHz 40,0+
WE! 3.000 MHz
Detector: PK (CISPR) 35.0
Altr: 30 DB 30,0
RL Offset: 337 DB
Sweep Time: 105 25.0-|
Ref Lul: 54.7 DEM 20,0
Max hold: 60 sweeps
Arnp corr: 0.0dE E 15.0-
Bin size: 500 kHz © 1004
5.0+
0.0+
5.0+
99% Banduwidth -10.0-|
1803 MHz 15.0-
Power Crver Span 20.0-
MB2EITE [y 19

o
42,5

99% Bandwidth, Power Over Span and PSD

' ] ' ' | |
1950.0 1955.0 1960.0 1965.0 1970.0 1975.0
Frequency (MHz)

[
19825

[Epectrum Analyzer Setings m
[ FECT 39% Points 29% Points
: 40, 2
RE:! 300 kHz 300 e et
YB: 9100 kHz q
Detector: RMS i I
Altn: 20 DE 0.0 i
10,0+ ;
Ref Lul: 44.7 DB |
Puir awg: 100 sweeps !
0.0d8 £ 00~ 2
Bin size: 5.00 kHz = :
-10,0-| z
-20.0- :
999 Bandwidth a0
1788 MHz :
Power Over Span 400 ! sl ! ! ! ! i
0234032 i 1942.5 1950,0 19550 19800 1965.0 1970.0 1975.0 1952.5
43,04 dpr Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 3 - LTE — 64QAM — 20M — Center Channel — Peak

Port 3 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

F: 1962500 MHz
SPAN: 40,000 MHe
RE: 1000 MHz

WE: 2,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Swesp Time: 1.0s

Ref Lul: 4.7 DEM
Max hold: 60 sweeps
A corr: 0.0dB

Bin size: 5.00 kHz

dBm

999 Bandwidth
18.11 MH:

Pawer Cver Span

834350
5723 dem

50.0
45.0

40.0-|
35.0-
30.0-
25.0-
20,0+
15.0-
10,0
S.0-|
0.0
5.0
-10.0-
-15.0-

2004,
1942.5

39% Roinks

39% Roints

i
1950.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' ' ' ' |
1955.0  1960.0  1965.0 19700 1975.0

[
1982.5

[Spectrum Anahyzer Seti
pectrum Aralyzer Setings ‘ . m
(SRJLeZ 500Nz 39% Roints 39% Raints
SPAN: 40,000 MHz i H
RE: 300 kHz 0.0
VB: 3100 kHz
Detector: RMS i 1
Altn: 20 DB 0.0 |
RL Offset: 29,7 DB i
Sweep Time: 16ms 10,0+ :
Ref Lwli 4.7 DEM |
Pur 3 |
Amp corr: 0.0d8 £ 00 :
Bin size: 5.00 kHz = :
-10.0- :
-20,0-| :
3% Bisnchwicth :
=Ly -30,0- :
17,89 WH2 :
Power Gver Span 400+, ! il ! ! ! ! ]
3082 522 b 19425 19500 19550 1960.0 1965.0 1970.0 1975.0 19525
4209 dBm Frequency {MHz)

93% Bandwidth, Power Over Span and PSD

Page 36




NTS Plano - EMC Department

NTS Test Report No. PR045183 Rev. 1
Report Date: March 31, 2016

Port 5 - LTE — QPSK — 20M — Center Channel — Peak

Port 5 — LTE — QPSK — 20M — Center Channel — Average

Spactrum Analyzer Sattings

F: 1962500 MHz
SPAN: 40.000 MHz
RE: 1.000 MHz

B 3.000 MHz
Detector: PK (CISPR)
Altn: 30 DE

RL Offset: 337 DB
Sweep Time: 105
Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp cor: 0.0dE
Bin size: 5,00 kHz

43% Bandwidth
18.42 MH:

Pawer Crver Span

38007.209 i
5731 dem

s0.0

43,0
40,0+
35.0-
30.0 -

9%,

‘aifks

39% Roints

25.0-

0.0
50—
-10.0-
-15.0-

004,
19425

!
1950.0

i ' :
1955.0  1960.0 1965.0
Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

' | [
19700 1975.0 1852.5

[Spectrum Analyzer Settings

43,04 dgm

9% émnts

40.0 T
CF: 1962500 MHz 39% Points
SPAN: 40,000 MHz |
RE: 200 kHz 300+
YB: 910 kHz
Detector: RMS 4 1
Altn: 20 DB 00 |
RL Offset: 39.7 DB |
Sweep Time: 1.6ms 10,0+ :
Ref Lyl: 44.7 DEM '
Pwr awg: 100 siweeps e H
Amp corri 0.0d8 & 0.0 i
Bin size: 5.00 kHz - :
-10,0-| :
-20,0-
39% Bandwidth :
e -30.0- i
1780 MHz :
Power Gver Span ano-, '
30158.255 oy 1942.5

' ' ' ' ' '
1950.0 19550 1960.0 19650 1970.0 1975.0

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

o
1982.5

Port 5 - LTE — 16QAM — 20M — Center Channel — Peak

Port 5 — LTE — 16QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

39576.916
5606 dem

50.0

F: 1962500 MHz

SPAN: 40,000 Hz 5.0

RE: 1,000 MHz 40,0+

W 3,000 MHz

Detector: PK (CISPR) 3504

Altr: 30 DB 30,0

RL Offset: 337 DB

Sweep Time: 105 25.0-

Ref Lul: 54.7 DEM 20,0

Mix halds 60 svesps

&mp corr: 0.0dE & 1507

Bin size 500 kHz * 1004
5.0+
0.0
5.0

99% Banduwidth -10.0-]

1803 MH: 15.0]
Power Grver Span 20,0

i i
1960.0  1985.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' | [
1970.0 1975.0 1982.5

[Epectrum Analyzer Selttings

4907 dbm

Frequency (MHz)

999% Bandwidth, Power Over Span and PSD

EISA;%:\JSUUUUU'\:/I’-& 39% Points 9% Roints
: 40, 2
RE: 300 kHz 30,0 e e
YB: 9100 kHz q
Detector: RMS | f
Altn: 20 DB 200 i
10,0+ :
E 00- !
Bin size: 5.00 kHz = :
-10.0 3
-20.0- :
999 Bandwidth ] !
17,88 MH: :
Pawer Over Span 4n0-, ! B ! ! ! ! imm
0661655 1942.5 1950,0 19550 19800 1965.0 1970.0 1975.0 1952.5

Port 5 - LTE — 64QAM — 20M — Center Channel — Peak

Port 5 — LTE — 64QAM — 20M — Center Channel — Average

Spectrum Analyzer Settings

5723 dm

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
1952.5

F: 1962500 MHz H ;
SPAN: 40,000 MHz 5.0 H ;
RE: 1,000 MHz 40,0+
B 3.000 MHz :
Deltector: PK (CISPR] 3.0+ 9% frainks 33°%, Rnints
At 30 DB 30,0 H :
RL Offset: 33.7 DB H B
Sweep Time: 105 25,0 H p
Ref Lul: 5.7 DEM 20,0 H |
Max hold: 60 sweeps 7 H 1
Arnp corrs 0.0dE & 150+ H i
Bin size: 5.00 kHz = loo- g :
5.0+ R ;
0.0+ R ;
5.0 : :
93% Bandwidth 100+ ! .
12,11 MHz 15,0
Pawer Cver Span 200, ! : ! ! ! ! i !
HIE00EE 1942.5 19500 19550 1960.0 1965.0 1970.0 1875.0

[Spectrum Anahyzer Settings

49007 dbm

39% Foinks’

40,0 T
CF: 1962500 MHz 39% Poinks
SPAN: 40,000 MHz :
RB: 200 kHz 30.04
YE: 910 kHz d
Detector: RMS i |
Attn: 20 DB @0 f
RL Offset: 33.7 DB |
Sweep Time: 16ms 10,0+ :
Ref Lwli 4.7 DEM f
Puer awg: 100 sweeps - |
Amp corr: 0.0d8 g 0.0 ;
Bin size: 5.00 kHz = ;

-10,0- :

-20.0-| :

3334 Bandwidth :
-30.0- i

17.92 MH:z '

Power Gver Span 00 :
0649437 1942.5

! ' ' ' ' !
19500 19850 1960.0 1965.0 1970.0 1975.0

Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

[
19525
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Port 5 - LTE — QPSK — 1.4M — Low Channel — Peak Port 5— LTE — QPSK — 1.4M — Low Channel — Average
Spectrum Analyzar Settings [Epectrum Analyzer Setings
55.0 5.0 9% OIS
<F: 1930700 MHz CF: 1930700 MHz ] :
SPAN: 4000 MHz 50.0 SPAN: 2,800 MHz 30.0 2
RE: 1000 MHz 45.0- RE: 30,0 kHz 25.0-
VB 2,000 MHz Bt 910 kH:
Datector: PK (CISPR) 40,0 Datector: RMS 20.0-
Altn: 30 DB Attn: 20 DB 15.0-
RL Offset: 337 DB 350 RL Offset: 33.7 DB
Sweep Time: 105 300 Sweep Time: 9.6ms 10.0-
Ref Ll 54.7 CBM ’ RefLul: 447 DEM 5.0-
Max hold: 0 sweeps 25.0-] Par avgn 100 swesps
Arnp corrt 0,048 g Amp corrt 0.048 E 0.0
Bi siz2! 500 Hz s 20,07 Bin size: 350 He P co-
1507 -10.0-
10,0~ 15.0-
504 -20.0-
999 Bandwidth 0.0+ 999 Bandwidth 25.0-
207 MHe 504 110 MHz -30.0-
power Sver Span -10.0- | ! | | ! | ! [ paser uer Span 380y | . | | | !
RTI2333 i 1925.7 19205 19300 19305 1931.0 1931.5 19320 1832.7 437327 19203 1929.5 1930.3 1930.8 1931.3 1931.8 1932.3
5535 dBm Frequency (MHz) 4254 dgm Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 5 LTE — 16QAM — 1.4M — Low Channel — Peak Port 5— LTE — 16QAM — 1.4M — Low Channel — Average
Spectrum Analyzar Sett [Epectrum Analyzer Setti
pectium Analyzer Setings ‘ pectrum Anaher Selings o I m
CFt 1930.700 MHz i CFi 1930700 MHe :
SPAN: 4000 MH:z 50.0 ; SPAN: 2,300 MHz : Ea=e '
RE: 1000 MHz 45.0- ! RB: 30.0 khz
WE: 3,000 MHz ' | VB: 91.0 kHz i i
Detectar: PK (CISPR) 40,0 Datector: RMS 200+ d ;
Akt 30 DE i Attn: 20 DE 15.0- | |
RL Cffsels 33.7 DB 350+ 9% Pai RL Offsets 337 DB ; ;
Sweep Time: 1.05 30.0- 1 10.0- : '
Ref Lyl: 54.7 DEM : ! 5.0 i H
Max hald: 60 sweeps = 25.0- ! Pk awg: 100 swesps | |
Amp corr: 0.0dE E i : Amp carr: 0.0d8 & 0.0+ ] ]
Bin size! 500 Hz o0 : Bin size: 350 Hz ® eod ; ;
1507 ; 10,0+ ' '
10.0-] i 150 : !
5.0 ' 20,0+ ; ;
99% Banduwidth 0.0+ 999 Bandwidth 25,0 g g
212 MH: 5.0 110 MHz 3004
Power Crver Span EUTE ! ! ! ! INRERN . Pawer Over Span as0 K ! | ' i i d
SR 1928.7 19295 1930.0 1930.5 19310 19315 19320 1932.7 0936727 ot 1929.3 1930.0 1930.5 1931.0 19315 1932.0 1932,3
5556 dbm Frequency (MHz) 4351 dpm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 5 - LTE — 64QAM — 1.4M — Low Channel — Peak Port 5 — LTE — 64QAM — 1.4M — Low Channel — Average
Spectrum Analyzer Settings [Epectrum Analyzer Seltings
£ L ¥ om0 S 3=0 T I U PO
F+ 1930.700 MHz : 1330 z o= ]
SPAN: 4,000 MHz 508 SPAN: 2800 MH 30.0
RE: 1000 MHz 45.0- RE: 30,0 kHe 25.0- 1
VB! 2,000 MHz Bt 910 kHz k
Detector: PK (CTSPR) 40,0-| Detector: RMS 20,0 i
Aftn: 30 DB Altn: 20 DB 15.0- :
RL Offset: 39.7 DB 35.04 RL Offset: 397 DB ;
Sweep Time: 105 30,0 Sweep Time: 9.6ms 10,0 H
Ref Lul: 4.7 GEM Ref Lul: 4.7 CEM 5.0+ :
Max hold: 60 sweeps 25.0- '
Arnp cor: 0,048 = i £ 0.0 g
Bin size: 500 He v 20,0 5.0 i
1507 10,0+ i
10.0- sod i
50 -20,0-| |
993 Bandwidth 0.0~ 9% Bandwidth _35.0- B
208 MHe 504 110 MHz 30,04
Power Crver Span q00- ! ! ! ! ! ! e Power Over Span -35.0-) ! N ! i ! ]
HBIE 1928.7 1929,5 1930.0 1930.5 19310 19315 19320 1932.7 TLETTES ot 1920.3 19208 1930.3 1930.8 1931.3 19313 1932.3
5527 dem Frequency (MHz) 4852 dpm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
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Port 5 - LTE — QPSK — 1.4M — High Channel — Peak

Port 5 — LTE — QPSK — 1.4M — High Channel — Average

Spactrum Analyzer Setlings

[Spectrum Anahyzer Settings

55.0- 35.0
CF1 1383.300 MHz CF1 1989300 MHz
SPEMN: 4,000 MHz 50.0-] SPAN: 2.800 MH: 30.0-
RE: 1,000 MH: 45.0- RE: 20.0 kHz 25.0-
YE: 3.000 MH: " B 910 kHz
Detector: PK [(CISPR) 40,0 -] Detector: EMS 20,0
Atn: 30 DE Alin: 20 DE 15.0-
RL Ofsel: 39.7 DB 380 RL Offset: 337 DB
Suweep Time: 105 30.0- Sweep Time: 9.6ms 10,0+
Ref Lul: 547 DBV : Ref Lwl: 447 DEM 5.0+
Max hold: 60 sweeps 75.0- Puir awg: 100 sweeps
Amp corri 0,08 & . Amp corri 0.0d8 £ 0.0
Bin sice: 500 H = 20.0 Ein size: 350 Hz ® 5o
15.0-
-10.0-|
10.0- 15,0
5.0- 0.0+
499 Bandwidth 0.0~ 999 Eandwidth _35.0-
207 MHz .0+ 110 MH 30,04
Power Oer Span a0o- ! ! | ! ! ! AN Power Cver Span 35,0, ! ! ! ! d
7SS mu 1987.3 19830 1986.5 1989.0 1989.5 1990.0 1990.5 1991.3 IRSEY ot 1987.9 1988.4  1988.9 1989.4 1989.9 19904 1990.9
5545 dBm Frequency (MHz) 4258 dEm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 5 — LTE — 16QAM — 1.4M — High Channel — Peak Port 5 — LTE — 16QAM — 1.4M — High Channel — Average

Spectrum Analyzer Settings

5557 dem

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

55.0 0
F: 1989.300 MHz T
SPAN: 4000 MHz 50.0 ;
RE: 1.000 MHz 4 '
¥B1 3,000 MHz 450 Y
Detector: PK (CISPR) 40,0+
Abtn: 30 DB |
RL Offset: 337 DB 35.04 33% Poi
Sweep Ti 105 _ |
Ref Lul: 54.7 DBM 00 §
Max hald: 60 swasps 25,0 d
Amp carr: 00dE & i g
Bin size: 500 Hz © 20,0 :
15.0- ;
10,0 :
5.0+ i
99% Banduwidth 0.0+
241 MH: 5.0 H
Power Grver Span 00+, ! ! ! ! ! B RN
0929.594 1987.3 19880 19885 1983.0 19895 1990.0 1990.5 1991.3

[Epectrum Analyzer Settings

35.0
CF: 1389.300 MHz
SPAN: 2800 MH 30.0
RE: 30,0 kHz 25.0-
B: 910 kHe d
Datector: RMS 200+ )
Altr: 20 DB 15,0 |
RL Offset; 33.7 DB |
9.6ms 10.0- :
Ref Lul: 44.7 DEM 5.0 '
00 sweeps H
0.0d8 £ 00~ i
Bin size: 350 Hz F 50—
-10,0-| i
-15.0 3
-20.0-| ;
999 Bandwidth 25,0 i
10 Bh 30,0
Power Over Span -35.0-) I N , , I d
269 585 1967.9 19564 1966.9 1969.4 1969, 19904 19309
4552 dom Frequency {MHz)

999% Bandwidth, Power Over Span and PSD

Port 5 — LTE — 64QAM — 1.4M — High Channel — Peak

Port 5 — LTE — 64QAM — 1.4M — High Channel — Average

99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Settings
F: 1989.300 MHz o o
SPAN: 4,000 MHz 50,0 i H
RE: 1.000 MHz 4 H H
W 3,000 MHz 0 B .
Detector: PK (CISPR) 40,0+ q
At 30 DB | |
RL Offst: 337 DB 35.04 P 39% Pl
Sweep Time: 105 i . n
Ref Lul: 5.7 DEM 0.0 g g
Max hiold: 60 swesps 25,0 : 8
Amp corr: 0.0dE 5 i g g
Bin size: 500 Hz v 200 : :
15.0- : :
10.0- : :
5.0+ R H
435 Banduwidth 0.0+ : :
208 MH:z -5.0-] H H
Pawer Cver Span 10,0 ML | ! ! i -
RO 19873 19800 1988.5 1988.0 19695 1990.0 1990.5 1991.3
E5.35 dEm Frequency (MHz)

[Spectrum Anahyzer Settings

350

CF: 1989300 MHz
SPAN: 2800 MH: 30,0
RE: 300 kHz 5.0+
WB: 910 kHz
Detector: RMS 20,0~
Altn: 20 DB 15,0+
RL Offset: 337 DB
Sweep Time: 9.6ms 10,0+
Ref Lul: 4.7 CEM 5.0+
Pusr awgr 100 sweeps
Amp corrt 0.0d8 £ 0.0+
Ein size: 350 Hz = eg-

-10.0+

-15.0-|

-20.0-|
999 Bandwidth 250+

110 MHe 0.0
Power Over Span -35,0- ! | | ‘ I ]
4405 390 1987.9 19884 1988.9 1989.4 1989.9 1990.4 1990.9
4272 dBm Frequency {MHz)

93% Bandwidth, Power Over Span and PSD
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Port 5 - LTE — QPSK — 3M — Low Channel — Peak

Port 5 — LTE — QPSK — 3M — Low Channel — Average

Spactrum Analyzer Sattings

5565 dBm Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

550 T
F: 1931500 MHz +
SPAN: 6.000 MH: 50,0 ;
RE: 1,000 MHz 45,0 :
WE: 3.000 MH2 p
Detector: PK (CISPR) 40.0+
Altn: 30 DB 35.0-| Eai
RL Offset: 337 DB AL
Sweep Time: 105 30,0+ Eeen e
Ref Lul: 54.7 DEM 250
Max hold: 60 sweeps 1 H
Amp corr: 0.0dE E 200 : :
Bin size: 750 Hz F co- ! g
10.0-
5.0+ i i
0.0+ 0 H
999 Bandwidth 5.0+
2] B BULE : :
Pewer Crver Span 1504 o ! ! I INNARN
36362801 i 1925.5 19300 1931.0 1932.0 1933.0 1934.5

[Spectrum Analhyzer Settings

30.0
CF: 1931500 MHz
SPAN: 6.000 MHz i
RE: 300 kHz 200+ :
YB: 910 kHz i
Datector: RMS i i
Altn: 20 DB 0.0 i
RL Offset: 39.7 DB
Sweep Time: 20 3ms 0.0- :
Ref Lul: 44.7 DEM :
Pur avg: 100 swasps :
Amp corri 0.0dE & -10.0-| :
Bin size; 750 Hz = |
-20.0-| :
-30,0-]

999 Band i

andwidth a0 |

263 MH: f
Power Cver Span -50.0-, 4 1 I I 4 4 d
4763134 1928.5 1930.0 1931.0 1932.0 1933.0 1934.5

4732 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 5 LTE — 16QAM — 3M — Low Channel — Peak

Port 5— LTE — 16QAM — 3M — Low Channel — Average

Spectrum Analyzer Settings

5560 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

55.0 7
CF: 1931500 MHz H
SPAN: 6.000 MHz 0.0 i
RE: 1,000 MHz 45,0 i
¥B1 3,000 MHz p
Detector: PK (CISPR) 40,0
£Mr: 30 DB 35.0-| 109 p
RL Offsal: 33.7 DB i
Sweep Time: 105 30.0- ]
Ref Lul: 54.7 DEM 25,0 !
Mo hald: B0 swasps ]
Amp carr: 00dE & 200+ :
Bin sizet 750 Hz 15.0
10.0- |
S.0-| I
0.0+ '
99% Bandwidth 5.0
347 MH: 1004 :
Power Grver Span -15.0-, Al ! ! ! ! d
S3HMESR 1928.5 1930.0 1931.0 1932.0 1933.0 1934.5

[Spectrum Analyzer Settings

CFi 1931500 MHz
SPAN: 6,000 MHz

RE: 30,0 kHz 2n.0-
E: 91,0 kHe

Cetector: RMS |
Attn: 20 DB 100
RL Offset: 397 DB

Sweep Time: 20.3ms 0.0-

Ref Lul: 447 DEM
Puor aug: 100 sweeps

Amp corr i 0.0dB E -10.0- ! |
Bin sizer 750 H2 i i
-20.0- : :
-30.0- i ;
99% Bandwidth 40,04 : :
263 MHz ] ]
Power Ower Span -50.0-, ! 1 ! ! ol ! d
SEEATIE iy 1928.5 1930.0 19310 1932.0 19330 19345
AT H dom Frequency (MHz)

995, Bandwidth, Pawer Over Span and PSD:

Port 5 - LTE — 64QAM — 3M — Low Channel — Peak

Spectrum Analyzer Settings

5557 dem

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

<F; 1931500 MHz H
SPAN: £.000 MHz s0.0 :
RE: 1.000 MHz 45,0 H
WE 3.000 MHz ¥
Detector: PK (CTSPR) 40,0+
At 30 DB 35.0
RL Offset: 337 DB
Sweep Time: 105 30,0 e
Ref Lul: 547 DEM 250
Max hold: 60 swesps i
Amp corr: 0.0dB & 20.0-| :
Bin size: 750 Hz ~ 50— g
10.0- :
5.0+ 5
0.0+ h
93% Banduwidth 5.0 :
%] Bt -10.0-] !
Power Crver Span 15,0 ! o ! ! ! T
267772 i 1928.5 1930.0 1931.0 1932.0 1933.0 1934.5

[Spectrum Anahyeer Settings

Port 5 — LTE — 64QAM — 3M — Low Channel — Average
CF: 1931.500 MHz

SPAM: 6000 MHz

RE: 300 kHe 20,0+
VB: 310 kHz
Detector: RMS

Atin: 20 DB 1007
RL Offet: 397 DB
Swesp Time: 20 3ms 0.0

Ref Lul: 44.7 DEM

93% Eiandwidth
2569 MH:

Power Gver Span 50,0, ! ! ! ! ! ! !
SB0ES 340 iy 19285 1930.0 1931.0 1932.0 1933.0 19345
47,49 dEm Frequency {MHz)

93% Bandwidth, Power Over Span and PSD
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Port 5 LTE — QPSK — 3M — Low Channel+1 — Peak

Port 5— LTE — QPSK — 3M — Low Channel+1 — Average

Spectrum Analyzer Settings
CF: 1931600 MHz

SPAN: 6.000 MHz 50.0+
RE: 1.000 MHz m 1 H
WE: 3.000 MH2 50 i R
Detector: PK (CISPR) 40,0+ i
Altn: 30 DE H |
RL Cffsel: 337 DB 35.04 297 Foints 39% PoMgts
Sweep Time: 1.0s | q B
Ref Lvl: 54.7 DBM oo i "
Max hald: 60 sweeps 25.0- : :
Arp corr: 0.0d8 I : :
Bi siz2! 750 Hz s 20,07 : :
15.0- : :
10.0-
5.0+ : :
93% Banduwidth 0.0
344 MH: 5.0 H i
Power Cver Span ‘004 | ! ! ! ! ! ! |
BT ot 19286 1930.0 13310 19320 1933.0 1034.0 1934.6
5630 dpm Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

RE: 300 kHz
VB: 910 kHz
Detector: RMS
Altn: 20 DB

Amp carr: 0,0dE
Bin size: 750 He

939 Bandwidth
270 MHz

2TULE03 o
4362 dem

[Spectrum Analhyzer Settings

CF: 1931600 MHz
SPAM: 6000 MHz

RL Offset: 337 DB
Sweep Time: 20 3ms
Ref Lul: 44.7 DEM
Puir awg: 100 sweeps

Power Gver Span

' ' ' | | | '
1928.6 1930.0 1931.0 1932.0 1933.0 1934.0 1934.6

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 5 - LTE — 16QAM — 3M — Low Channel+1 — Peak

Port 5— LTE — 16QAM — 3M — Low Channel+1 — Average

Spectrum Analyzer Settings

55.0 n
F: 1931600 MHz d
SPAN;: 5000 MHz 50.0 ;
RE: 1.000 MHz 4 '
¥B1 3,000 MHz 450 f
Detector: PK (CISPR) 40,0+
Abtn: 30 DB | H
RL Offsat: 737 DB 35.04 39%s Poinks 39% Bollts
Sweep Ti 105 _ i :
Ref Lul: 54.7 DBM 00 i f
Max hold: 60 sweeps 25,0 : d
Amp carr: 00dE & i . g
Bin size: 750 Hz © 20,0 : :
15.0- ; ;
10,0 : :
5.0+ i h
99% Banduwidth 0.0+
348 MHz 5.0 H H
Power Grver Span a00- i ! ! INAE ! X
RFZE0I 1928.6 1930.0 1931.0 1932.0 1933.0 1934.0 1934.6
5645 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

RE: 20,0 kH2
VB: 910 kHz
Datector: RMS
Attr: 20 DB

Ein size: 750 Hz

93% Eandwidth
269 MHz

2743064 o
62 dBm

[Epectrum Analyzer Settings

CF: 1931600 MHz
SPAM: £.000 MHz

dBm

Pawer Over Span ! ! ! | ! i
19286 19300 1931.0 133z2.0 1933.0 1934.0 1934.6

Frequency (MHz)
999% Bandwidth, Power Over Span and PSD

Port 5 - LTE — 64QAM — 3M — Low Channel+1 — Peak

Port 5 — LTE — 64QAM — 3M — Low Channel+1 — Average

Spectrum Analyzer Settings
55.0
CF: 1931600 MHz

SPAN; 6.000 MHz 50,0
RE: 1,000 MHz i
WE 3.000 MHz 0
Detector: PK (CISPR) 40,0+ h
At 30 DB |
RL Offst: 337 DB 35.04 39% B
Swweep Time: 1.0s
Ref Lul: 5.7 DEM 00
Max hiold: 60 swesps 25,0
Amp corr: 0.0dE 5 i
Bin size! 750 Hz = 200
15,0
10,0+
5.0+
93% Bandwidth 0.0+
343 MH: 504
Pawer Cver Span Bl R ! ! ! ! ! ]
HPAEBIL 1928.6 1930.0 1931.0 1932.0 1933.0 1934.0 1934.6
Sh44 dpm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

SPAM: £.000 MHz
RE: 30,0 kHz

VB: 91.0 kHz
Detector: RMS
At 20 DB

Amp corr: 0.0d8
Bin size: 750 He

993 Banduwidth
269 MH:z
Pawer Over Span
3399314 oy
4266 dgm

[spectrum Analyzer Settings
CFi 1921600 MHz

RL Offset: 397 DB
Sweep Time: 20.3ms
Ref Lul: 44.7 DEM
Puor aug: 100 weeps

dm

' | | | ' ' '
1926.6 1930.0 1931.0 1932.0 1933.0 1934.0 1934.6

Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD
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Port 5 - LTE — QPSK — 3M — High Channel-1 — Peak

Port 5 — LTE — QPSK — 3M — High Channel-1 — Average

99%: Bandwidth, Power Over Span and PSD

Spactrum Analyzer et
pectum Analyzar Sattings - m
F: 1389.400 MHz + +
SPAN: 6.000 MH 50,0 i k
RE: 1,000 MHz 45,0 , g
WE: 3.000 MH2 p .
Detector: PK (CISPR) 40.0+ ] b
Altn: 30 DB 35.0-| £ poi o, B
RL Offset: 337 DB 23fefonts bl
Sweep Time: 105 30,0+ k b
Ref Lul: 54.7 DEM 250 L 0
Max hold: 60 sweeps . H
Arop corrt 0.0dE & 2000 : :
Bin size: 750 Hz F co- I f
10.0-
5.0+ : :
0.0+ ; '
939 Banduwicth s0-
22E] B BULE : :
Pewer Crver Span 1504 ! i ! ! I N
HBEEDED i 1985.4 1936.0 1957.0 19850 1989.0 1990.0 1991.4
5695 dprm Frequency (MHz)

[Spectrum Analhyzer Settings

30.0
CF: 198,400 MHz
SPAN: 6.000 MHz
RE: 30.0 kHz 20.0
YB: 910 kHz
Datector: RMS i
Altn: 20 DB 1.0
RL Offset: 337 DB
Sweep Time: 20 3ms 0.0+
Ref Lul: 44.7 DEM
Pur avg: 100 swasps
Amp corri 0.0dB & -10.0
Bin size; 750 Hz -
-20.0-|
-30.0-|
999 Bandwidth
andi am.0-
263 MH:
Power Gver Span -50.0-
4727095 o
4373 dem

0=y '
1955.4 1986.0

'
1987.0

| !
1988.0 1985.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' [
1990.0 1991.9

Port 5 — LTE — 16QAM — 3M — High Channel-1 — Peak

Port 5 — LTE — 16QAM — 3M — High Channel-1 — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

55.0
F: 1985.400 MHz
SPAN: 6.000 MHz 0.0
RE: 1000 MHz 45.0-|
W1 3,000 MHz
Detector: PK (CISPR) 40,0 j
£Mr: 30 DB 35.0-| ¢, Bai
RL Offsel: 33.7 DB E e
Sweep Time: 105 30.0- ] :
Ref Lul: 54.7 DBM 2504 d f
Max hold: 60 swesps ] ;
Amp corr: 10dE & 2000 : '
Bin size: 750 Hz 15.0-
10.0-] | ]
5.0+ : ;
0.0 : H
999 Bandwidth 504
3:38] Bl -10.0- : :
Power Cver Span 15,0+ ! NN ! ! I LI
3649027 o 1985.4 1986.0 1957.0 1988.0 1989.0 1990.0 1991.4
5657 dEm Frequency (MHz)

[Epectrum Analyzer Settings

.0-, '
19854 1986.0

40.0
CF: 1388.400 MHz
SPAM; 6,000 MHz i
RB: 30,0 kHz 00T
B: 910 kHe
Datector: RMS 20,0+
Attn: 20 DB
10,0+
0.0+
3
&
Bin size: 750 Hz = -10.0-
-20.0-
-30.0
99% Bandwidth
263 MH: ~i0.04
Pawer Over Span 5
475078 o
.95 dem

9% émnts

'
1967.0

| \
1985.0 19690
Frequency (MHz)

999% Bandwidth, Power Over Span and PSD

9% émntsm

' [
19900 19914

Port 5 — LTE — 64QAM — 3M — High Channel-1 — Peak

Port 5 — LTE — 64QAM — 3M — High Channel-1 — Average

Spectrum Analyzer Settings

99% Bandwidth, Power Over Span and PSD

55.0
F: 1988.400 MHz
SPAN; 6.000 MHz 50,0
RE: 1,000 MHz i
WE 3.000 MHz 0
Detector: PK (CISPR) 40,0+
At 30 DB |
RL Offst: 337 DB 35.04 294 Points
Sweep Time: 105 i i
Ref Lul: 5.7 DEM 00 i
Max hiold: 60 swesps 25,0 :
Amp corr: 0.0dE 5 i ]
Bin size: 750 Hz v 200 :
15,0 '
10,0+ :
5.0+ '
935 Bandwidth 0.0-|
343 MH:z 5.0 |
Pawer Cver Span 10,0 ! 4NN ! ! ! )
SOPOLAED 1985.4 1986.0 1987.0 1968.0 1989.0 1980.0 1991.4
5654 dem Frequency (MHz)

[Spectrum Anahyzer Settings

30,0
CF: 196,400 MHz
SPAN: 6.000 MHz
RE: 300 kHz 20,0
YE: 91,0 kHz
Detector: RMS
Altr: 20 DB 100
RL Offset: 337 DB
Sweep Time: 20 3ms 0.0+

Ref Lul: 4.7 DEM

Puur avgs 100 sweeps

Amp carr: 0.0dE & -10.0
Bin size: 750 He =

-20.0-|
-30.0-|
993 Bandwidth
-40.0-
270 MHe
Power Gver Span =
M3 oy
4974 dbm

0.0 '
19554 1986.0

v
1987.0

| |
1988.0 19890
Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

[
1991 .4

'
1990.0
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Port 5 - LTE — QPSK — 3M — High Channel — Peak Port 5— LTE — QPSK — 3M — High Channel — Average
Spectrum fnalyzar Satings i : i m Fractrum fnalyasr Setngs m
F: 1988.500 MHz ] CF: 1968.500 MHz "
£.000 MHz 50.0 : SPAN: 6,000 MHz
RE: 1.000 MHz 45.0-] RE: 30,0 kHe 20.0-
WEH 3.000 MHz B: 91,0 kHz : |
Detector: PK (CISPR) 40.0- Detector: RMS 100
Attn: 30 DB 35.0- P o B Attn: 20 DB . | i
RL Offset: 337 DB Co e onE BN RL Offset: 33.7 DB : :
Sweep Time: 105 300 e Sweep Time: 20.3ms 0.0- ) )
Ref Lwl: 54.7 DBM 25.0- Ref Lul: 44.7 DEM ' '
Max hold: 60 sweeps Py awgs 100 sweeps | i
Amp corr: 0.0dE & 20,0+ Amp corr: 0.0d8 & -10.0- : :
Bin size: 750 Hz F co- Bin size: 750 He =
10.0- 20,0 ; "
5.0 ! !
-30,0- : :
0.0+ : :
43% Bandwidth 504 999 Banduwidth 0.0 ! !
342 MHz 100 270 MHz : | |
Power Crver Span 150 ! AR ! ! ! ! . Power Cwer Span 50.0-, ! ! ! ! ! ! ! ! !
29427 i 1985.5 1987.0 1988.0 1989.0 1990.0 1991.5 STHEE.ATE iy 19855 1087.0 1088.0 1089.0 1990.0 1901.5
5572 dem Frequency (MHz) 463 dm Frequency (MHz)
99%: Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
Port 5 - LTE — 16QAM — 3M — High Channel — Peak Port 5— LTE — 16QAM — 3M — High Channel — Average
Spectrum Analyeer Setings Frectrum pnalyzer Setings— ©
F 1388500 MHz CFi 1388.500 MHe
SPAN: 6.000 MH 0.0 SPAN: £.000 MH:
RE: 1,000 MHz 45,0 RE: 200 kH2 20,0 i
WE: 3.000 MHz VB: 910 kHz f f
Detector: PK (CISPR) 40.0 DietectonIRMS 10,0~ : i
Altn: 30 DB 35,0 Attn: 20 DE g ' H
EL Offs RL Offset: 337 DB : |
Sweep Time: 105 30.0- ‘ Sweep Time: 20.3ms 0.0 | H
Ref Lwl: 54.7 DEM 25.0- i Reef Lz 447 DEM : H
Max hald: 60 swesps | Pur awg: 100 sweeps ' H
Amp corr: 0.0dE & 20,0+ i Amp carr: 0.0d8 & -10.0 ; H
Bin size! 750 Hz T ! Bin size: 750 Hz = : H
10.0- | 200+ i :
5.0 E | '
-30,0- : :
0.0+ ' : :
b Eroden 50 ; 999 Bandwidth 4004 : :
347 MH: 0.0 ; 269 MH: '
Power Crver Span -15.0 = ! ' ' ' ' ' ' | Poweer Over Span -50.0 ) 0 ! | i | [ i I d
E0S.029 1985.5 1987.0 1988.0 1939.0 1990.0 19915 6215515 19655 1987.0 1958.0 19569.0 1990.0 1991.5
5569 dem Frequency (MHz) 4E0 dpn Frequency {MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Qver Span and PSD
Port 5 — LTE — 64QAM — 3M — High Channel — Peak Port 5 — LTE — 64QAM — 3M — High Channel — Average
Epectrum Andyeer Setings i Foectrom fndlyeer Setings .~
TF+ 1988.500 MHe H CFi 1388.500 MHz
SPAN: £.000 MHz s0.0 SPAH: 6,000 MHz
RE: 1,000 MHz 45.0- RE: 30.0 kH: 20.0-
B 3.000 MHz B: 91,0 kHz |
Delector: PK (CISPR) 40,0+ Detector: RMS 10.0- ] |
At 30 DB 35.0— At 20 DB .
RL Offset: 337 DB RL Offset: 397 DB i
Sweeep Time: 105 30,0+ Sweep Time: 20.3ms 0.0- : :
Ref Lul: 547 DEM 250 Ref Lul: 44.7 DEM : :
Max hold: 60 sweeps Pur awg: 100 sweeps H H
Amp corr: 10dE E z0.0- Amp cor: 0.0dB £ -10.0- L L
Bin size: 750 Hz ~ 50— Bin size: 750 He =
100 -20.0-
5.0+ : :
-30.0- ‘ ‘
0.0 ! !
9936 Bandwidth 5.0 99% Bandwidth a0.0- | i
342 MH: 100+ 269 MHz ' : :
Powsr Over Span -15.0-] LK 1 1 1 | " Fawer Over Span 50,0 ! 1 ! ! ol ! d
S9N i 1985.5 1987.0 1988.0 1989.0 1990.0 1991.5 30446819 gy 1985.5 1987.0 1988.0 1989.0 1990.0 1991.5
E5EE dem Frequency (MHz) 47E7 dBm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Pawer Over Span and PSD
Port 5 — LTE — QPSK — 5M — Low Channel — Peak | Port 5 — LTE — QPSK — 5M — Low Channel — Average
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99% Bandwidth, Power Over Span and PSD

Spectrum Analyzer Sett
pectrum Analyzer Setings i ‘ m
<F; 1932500 MHz H i
SPAN: 10.000 MH: s0.0 T
RE: 1,000 MHz 45.0- :
WE 3.000 MHz 1
Detector: PK (CISPR) 400
Altni 30 DB 35.0— el o,
RL Offset: 337 DB 2o ot 39% Pdints
Swweep Time: 1.0s 30,0
Ref Lul: 547 DEM 250
Max hold: 60 swesps
Amp carr: 0.0dE £ 200+
Bin sizer 1,25 kHz ~ 50—
10,0+
5.0+
0.0+
999% Banduwidth 5.0
505 MH: 10,04
Pawer Cver Span 150 | I I .
0463F 1927.5 1930.0 1932.0 1934.0 1936.0  1937.5
£5.30 dm Frequency (MHz)

[Epectrum Analyzer Settings

CFi 1932500 MHz
SPAN: 10,000 MH:
RE: 120 kHz

YB: 360 kHz
Detector: RMS

Attn: 20 DB

RL Offset: 337 DB
Sweep Time: 2,1ms
Ref Lul: 44.7 DEM
Puor aug: 100 weeps

Amp corr: 0.0d8 £ 0.0- :
Bin size: 1.25 kHz = ;
-10.0- ;
-20.0- :
3336 Bandwidth 200
452 MHz :
Pawer Over Span @00 i ! ! ! i
SE05.091 iy 1927.5 1930.0 1932.0 1934.0 1936.0 19375
47E0 dBm Frequency (MHz)

39% Paints

9% Paints
30.0-

20,0

10.0-

99% Bandwidth, Power Over 5pan and PSD

Port 5 - LTE — 16QAM — 5M — Low Channel — Peak

Port 5 LTE — 16QAM — 5M — Low Channel — Average

35.0-
30.0-

RL Offset: 337 DB T eI
Swweep Time: 103
Ref Lul: 54.7 DEM

5661 dBm Frequency (MHz)

99% Bandwidth, Pawer Over Span and PSD

epectum Andyeer Satings : : : m
F: 1932500 MHz H H

SPAN; 10,000 FH: 50.0 i i

RE: 1.000 MHz 45.0- H .

WE: 3.000 MHz y 1

Datector: PK (CISPR) 0.0

Attry 30 DB

25.0-
Max hald: 60 sweeps
Amp corr: 0.0dB & 20,0+
Bir size: 1,25 kHz T
10.0-
5.0+
0.0-|
93% Banduwidth S0
Sa07 MH: 100
Pawer Crver Span -15.0-) | ! | ! i
291618 m 1927.5 19300 183z2.0 1934.0 1938.0 1937.5

[Spectrum Anahyzer Settings

40,0
CF: 1932.500 MHz 39% Raints 39% Rainks
SPAN: 10,000 MHz - :
RE: 120 kHz 0.0 v
VE: 360 kHz
Cetector: RMS
Attr: 20 DB @0
RL Offset: 337 DB
Sweep Time: 2.ms 10,0+
Ref Lul: 4.7 DEM
& 0.0
Bin size! 1,26 kHz =
-10.0
-20.0-|
999 Banduwidth 30,04
443 MH:
Power Cver Span ano-, 5 | | ! !
EINBEE 1927.5 1930.0 1932.0 1934.0 19360 1937.5
4756 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 5 - LTE — 64QAM — 5M — Low Channel — Peak

Port 5 — LTE — 64QAM — 5M — Low Channel — Average

Spactrum Analyzer Sattings

9% Bandwidth, Pawer Over Span and PSD

50.0
Ft 1932500 MHz
SPAN: 10,000 MHz 45.0
RE: 1,000 MHz i
WE: 3.000 MHz 0.0 4
Detector: PK (CISPR) 35.0 399 Roints
Altn: 30 DB
RL Cffsels 33.7 DB e
Sweep Time: 1.0s |
Ref Lvl: 54.7 DEM =0
Max hold: 60 sweeps 20,0
Amp corr: 0.0dE &
Bin size: 125 kHz = 15.0+
10.0-
5.0+
0.0+
33% Eandwidth -5.0
S08 MH:z 100
Power Crver Span 15,0+ 1 ! ! ! ‘
27490 1927.5 1930.0 1932.0 1934.0 1938.0 1937.5
E570 dEm Frequency (MHz)

[Spectrum Analyzer Settings

40.0
CFi 1932500 MHe 39% Pairks 29% Painks
SPAN: 10,000 MH:
RE: 120 kHz 30.0 +
VEB: 360 kHz
Datector: RMS i
Altn: 20 DB 00
RL Offset: 337 DB
Sweep Time: 2 dms 10,0+
& 0.0
Bin size; 1,25 kHz -
-10,0-|
-20.0
99% E:
anduicth 30,04
451 MH:
Power Over Span 400 | | ! 0 '
S7350.380 1927.5 1930.0 1932.0 1934.0 19360 19375
e Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[ Port 5 — LTE — QPSK — 5M — Low Channel+1 — Peak

| Port5— LTE — QPSK — 5M — Low Channel+1 — Average
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Spectrum Analyzer Settings

55.0
F+ 1932600 MHz
SPAN: 10000 MHz 50.0-
RE: 1000 MHz 45.0-]
B! 2,000 MHz
Detector: PK (CTSPR) 400
Attn: 30 DB 350
RL Offsel: 337 DB
Sweep Time: 105 30,0
Ref Lul: 4.7 GEM 25,04
Max hold: 60 swesps
Amp corr: 1.0dE £ z0.0-
Bin sizer 1,25 kHz ~ 50—
1000+
5.0~
0.0+
993 Bandwidth S0-
Sa7 M 100+
Power Crver Span 50, ; ! ! ! ;
ST 19276 1930.0 1932.0 1934.0 1936.0 19376
5657 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Anahyzer Seti
pectrum Analyzer Settings . : m
(SRejLa3Ze00INLz 39% Foinks 39% Raints
SPAN: 10,000 MHz
RB: 120 kHz 0.0+ ¥
VB: 360 kHe
Detector: RMS i
Attn: 20 DB 0.0
RL Offset: 397 DB
Sweep Time: 2.1ms 10,0+
Ref Lul: 4.7 DEM
Puor 2w c
Amp carr: 0.0d8 g 00
Bin size: 1.25 kHz =
-10,0-|
-20.0-|
999 Bandwidth
i 0.0
452 MH:
Power Gver Span 4004, ! ! ! ! !
HIZLE00 ot 19276 1930.0 1932.0 1934.0 19360 19376
75 dom Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

Port 5 LTE — 16QAM — 5M — Low Channel+1 — Peak

Port 5 LTE — 16QAM — 5M — Low Channel+1 — Average

Spectrum Analyzer Settings

[Epectrum Analyzer Settings

; ;
RE: 1,000 MHz 45,0 ¢ ! RE: 120 kHz 300+ i
WE: 3.000 MHz | VE: 360 kHz
Detector: PK (CISPR) 40.0+ | ; Detector: RMS 20,0
Aftni 30 DB 35.0-| of p o B Attr: 20 DE !
RL Offset: 33.7 DB e 7% Papts RL Offset: 337 DB
Sweep Time: 108 3 3 e e Sweep Time: 2.dmz 10.0-|
Ref Lul: 54.7 DBl 250 ! ! Ref Lul: 44.7 DEM
Max hold: 60 sweeps 1 | Puer awg: 100 swesps
Arp corr: 0.0dE £ 200 : : Amp corr: 0008 £ 004
Bin size: 1.25 kHz 504 ] g Bin size! 1,75 kHz =
10.0 : : -10,0-|
5.0 i ;
; : -20.0-|
0.0+ t '
99% Bandwidth 5.0 d L 99% Bandwidth 0.0+
08 MH: 100~ : : 450 MH: '
Pawer Crver Span G50, ! ! ! t ; \ Pawer Guer Span =400 | | ' ' !
BIZAEIL it 1927.6 1930.0 1932.0 1934.0 1936.0 1937.6 FRZERITE i 1927.6 1930.0 1932.0 1934.0 1936.0 1937.6
5745 dpm Frequency (MHz) 4277 dEm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 5 - LTE — 64QAM — 5M — Low Channel+1 — Peak Port 5 — LTE — 64QAM — 5M — Low Channel+1 — Average

Spectrum Analyzer Settings

[Epectrum Analyzer Selttings

Ft 1932600 MHz CFi 1932600 MHz 39% Baints 9% Painks
SPAN: 10,000 MHz 45.0 SPAN: 10,000 MH: T :
RE: 1,000 MHz 40,0 RB: 120 kHz 30,0+ %
WE: 3.000 MHz ! ' VB: 360 kHz
Detector: PK (CISPR) 35,0 399 Boints Datector: RMS 20,04
Altr: 30 DB Attn: 20 DE '
RL Cffsels 33.7 DB 300+
: 105 | 10,0
Ref Lvl: 54.7 DEM 0
Max hald: 60 swesps 200
Arnp corr: 0.0dE E £ 0.0
Bin size! 125 kHz = 15.0+ Bin size: 1,25 kHz =
10.0- -10,0-|
5.0+
0.0 -20,0-
99% Banduwidth 5.0~ 999 Bandwidth 0.0
S8 MH: 10,0+ 452 MH '
Power Guer Span aso 3 | ! AR ! Pawar Over Span 400-, i ! ] | \
33725047 muy 1927.8 1930.0 1932.0 1934.0 1936.0 1937.6 4459 326 1927.6 1930.0 1932.0 1934.0 1336.0 1937.6
5656 dBm Frequency (MHz) 472 dpm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
| Port 5 - LTE — QPSK — 5M — High Channel-1 — Peak | Port 5 — LTE — QPSK — 5M — High Channel-1 — Average
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Spectrum Analyzer Settings

F1 197,400 MHz
SPAN: 10,000 MH2
RE: 1000 MHz

WE: 2,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Swesp Time: 1.0s
Ref Lul: 4.7 DEM
Max hold: 60 sweeps

Bin size: 1,25 kHz

999 Bandwidth
S07 MH:
Pawer Cver Span
0123433
5690 dem

Amp corr: 1.0dE E z0.0-
g

55.0

50.0-
45.0-|
40.0-|
35.0-
300

25.0-

-15.0-,

|
1962.4 1964.0

| '
1986.0 1988.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

|
1990.0

[
1992.4

[Spectrum Anahyeer Settings

39% Foinks’
2y

40,0 T
CF: 197,400 MHz 39% Foints
SPAN: 10,000 MHz y
RB: 120 kHz 30.04
VB: 360 kHz
Detector: RMS i
Altn: 20 DB @0
RL Offset: 397 DB
Sweep Time: 2.1ms 10,0+
Ref Lul: 4.7 DEM
Puor 2w c
Amp corr: 0.0d8 m 0.0
Bin size: 1.25 kHz =

-10.0-
-20.0-

999 Bandwidth
-30.0

452 MH:2

Power Gver Span -40.0-, !
TR IS i 19824 1984.0

488 dbm

|
1956.0

|
1983.0
Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

' [
1990.0 1992.4

Port 5 - LTE — 16QAM — 5M — High Channel-1 — Peak

Port 5 LTE — 16QAM — 5M — High Channel-1 — Average

Spectrum Analyzer Settings

F: 197400 MHz
SPAN: 10.000 MH:
RE: 1,000 MHz

WE: 3.000 MHz
Detector: PK (CISPR)
At 30 DB

RL Offset: 337 DB
Suveep Tinn
Ref Lul: 54.7 DBl
Max hold: 60 sweeps

i

Ein size: 1,25 kHz

99% Bandwidth
507 MHe
Pawer Crver Span
34661534
5752 dem

Arp corr: 0.0dB & 20,0+
g

550

50,0
45.0-

-15.0-

0= |
1962.4 1964.0

9%

| ' |
1966.0 1986.0 1390.0

Frequency (MHz)

9%, Bandwidth, Power Over Span and PSD

I
1992.4

[Epectrum Anahyzer Settings

40.0 : Y
CFi 1987400 MH2 39%, Beiri 39%, Brint
SPAM: 10,000 MHz p :
RE: 120 kHz 0.0
VE: 360 kHz
Detector: RMS i
Altn: 20 DB @0
RL Offset: 337 DB
Sweep Time: 2.ms 10,0+
Ref Lul: 44.7 DEM
Puir awg: 100 sweeps
Amp corr: 0.0d8 & 0.0~
Bi size! 1,26 kHz =

-10,0-|
-20.0-|
999 Band
andwidth 0.0
450 MH:

Power Gver Span -an.0-, ! ; '

COL7.240 19824 19840 1986.0 1988.0 1990.0
481 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
1992 .4

Port 5 — LTE — 64QAM — 5M — High Channel-1 — Peak

Port 5 — LTE — 64QAM — 5M — High Channel-1 — Average

Spectrum Analyzer Settings

<t 1987400 MHz
SPAN: 10,000 MH:
RE: 1,000 MHz
WE! 3.000 MHz
Detector: PK (CISPR)
Altn: 30 DB
RL Offset: 337 DB

0

+ 1.0s
Ref Lwl: 54.7 DEM
Max hold: 60 sweeps
Amp corr: 0.0dE
Bin size! 1,25 kHz

99% Banduwidth
S MHz
Power Cver Span
IEELII
5675 dbm

dEmn

50.0

45.0-
40,0+
35.0+
30.0-
25.0-
20,0
15.0-
10,0

-15.0-)
1982.4

|
1984.0

| \
1986.0 1988.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

9% émnts

40.0 m
CFi 1987,400 MHz 9% Points
SPAN: 10,000 MH: Farer
RE: 120 kHz 30,0
YB: 360 kHz
Datector: RMS i
Altn: 20 DB 00
10,0+
£ .o
Bin size: 1.25 kHz =
-10,0-|
-20.0
999 Bandwidth 30,04
452 MHz
Pawer Over Span 40,0, ' |
BT 623 19624 1954.0 1966.0
4885 dBm

|
19880
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
1992.4

'
1950.0

[ Port 5 — LTE — QPSK — 5M — High Channel — Peak

| Port5— LTE — QPSK — 5M — High Channel — Average
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Spectrum Analyzer Sett
pectrum Analyzer Setings m
CF+ 1987500 MHe
SPAN; 10,000 MH: 50.0
RE: 1,000 MHz 45.0-]
B 3.000 MHz
Delector: PK (CISPR) 400 \
At 30 DB 35.0 oif :
RL Offsel: 337 DB Eo o) Pdints

Swweep Time: 1.0s 30,0 :

Ref Lul: 547 DEM 25,04 '

Max hold: 60 sweeps = '

Amp carr: 0.0dE £ z0.0- i

Bin sizer 1,25 kHz ~ 50— :

10,0+ :

5.0+ :

0.0 '

99%6 Banduwidth 50

S5 MH: o]
Power Over Span 150 ! ! ! ‘ o

86267 i 19825 1984.0 1986.0 1988.0 1990.0 1992.5
E5.92 dm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Spectrum Anahyeer Settings

40.0
Shars 1 oonts | 35 o
: 10, 2
RB: 120 kHz 30.04 f S {
VB: 360 kHz
Detector: RMS i
Altn: 20 DB @0
RL Offset: 397 DB
Sweep Time: 2.1ms 10,0+
Ref Lul: 4.7 DEM
& 0.0+
]
-10.0-
-20.0-
999 Bandwidth
i 30,04
452 MH:2
Power Gver Span 40,0} ! ' | |
SBAT2 HEE 19525 1934.0 1986.0 19880 1990.0
£ o Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

[
19925

Port 5 - LTE — 16QAM — 5M — High Channel — Peak

Port 5 LTE — 16QAM — 5M — High Channel — Averag

Spactrum Analyzer Setlings

55.0- ‘
CFt 1937 500 MHz _
SPAN: 10,000 MHz S0
RE: 1,000 PHz 45.0-
WE: 3,000 MHz i
Detector: PK (CISPR) 0.0 d I
Abn: 30 DE 35.0- 3% Paints 399 Piyjnts
RL Offset: 33.7 DB 30.0- I T T AN PN T T PP
Swwesp Time: 103
Ref Lul: 547 DBM 25.0-
Max hold: 60 sweeps 20,0~
Amp corr: 0.0dB & 15.0-
Bin size: 125 kHz =
10.0-
5.0
0.0+
5.0
%3% Bandwidth 10,0}
507 MH: 5.a-
Power Quer Span 0. ! ! ! ! i
iFIFAE2L i 19825 1984.0 1986.0 1988.0 1990.0 1992.5
SE70 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Anahyzer Settings

e

40,0
g:; ;qalrn.snnnnnl\'nﬂmz 39% Pairks 39% Roints
: 10, 2
RE: 120 kHz 30.0 B
VE: 360 kHz
Detector: RMS i
Altn: 20 DB 0.0
RL Offset: 337 DB
Sweep Time: 2.ms 10,0+
Ref Lul: 44.7 DEM
Puir awg: 100 sweeps
Amp corr: 0.0d8 £ 0.0
Bi size! 1,26 kHz =
-10,0-|
-20.0-|
99% E:
andwicth 30,04
443 MH:
Power Gver Span 40,0 ! 5 d |
39404752 i 19825  1984.0 1986.0 1988.0 1990.0
4774 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[
1992.5

Port 5 — LTE — 64QAM — 5M — High Channel — Peak

Port 5 — LTE — 64QAM — 5M — High Channel — Averag

Spectrum Analyzer Settings

50.0
CF: 1387.500 MHz
SPAN: 10.000 FH: 5.0
RE: 1000 MHz 40,0
WE: 3.000 MHz
Detector: PK (CISPR) 35.0
Atin: 30 DB 300

RL Offset: 33.7 DE
0

s
Ref Lwl: 54.7 DEM
Max hald: §0 suvssps

Amp corr: 0.0dE E 15.0-
Bin size! 1,25 kHz © 1004
5.0+
0.0+
5.0+
999 Banduwidth 100
07 MH: 15.04
Power Crver Span 20,0- ! ! ! ! [y
AT 19825 1984.0 1986.0 1988.0 1990.0 1992.5

5579 dBm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

e

40.0
(EhijLas7 500z 255 Poinks 0% Poinks’
SPAN: 10,000 MH:
RE! 120 kHz 308+ =
YB: 360 kHz 4
Detector: RMS 4 H
Altn: 20 DE 0.0 H
10,0+
£ 00 ]
Bin size: 1.5 kHz = B
-10,0-| i
-20.0- :
999 Bandwidth o]
452 MHz :
Pawer Over Span -40,0-, ! : ! | !
39471556 1982.5 1984.0 1986.0 19860 1390.0
4774 dem Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

[
1992.5

[ Port 5— LTE — QPSK — 10M — Low Channel — Peak

| Port5— LTE — QPSK — 10M — Low Channel — Average
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Spectrum Analyzer Sett
pectrum Analyzer Setings m
T+ 1935000 MHe
SPAN: 20,000 MHz 5.0
RE: 1,000 MHz 40,0+
B 3.000 MHz
Detector: PK (CTSPR) 3.0+
At 30 DB 30,0 ; ;
RL Offset: 3.7 DB . .
Sweep Time: 105 25,0 g i
Ref Lul: 54.7 DEM 20,0 g |
Max hold: 60 sweeps = | |
Amp carr: 0.0dE £ 150+ : :
Bin sizer 2,50 kHz *® 0.0 : :
S.0-| i i
0.0+ N ;
-5.0 i i
999 Bandwidth -10.0] : i
3533 B -15.0-]
Pawer Cver Span 20,0, ! 1 ! ! ! o ! d
MNEI584 1925.0 1927.5 1930.0 19325 19350 19375 1940.0 19425 1945.0
S6.02 dm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

CF: 1935.000 MHz
SPAN: 20,000 MHz
RE: 120 kHz

VB: 360 kHz
Detector: RMS
Attn: 20 DB

RL Offset: 397 DB
Sweep Time: 4.3ms
Ref Lul: 4.7 DEM

Amp carr: 0.0d8
Bin size; 2.60 kHz

999 Bandwidth
.94 MH2
Power Gver Span
STIBEELE ot
457 dbm

[Spectrum Anahyeer Settings

30,0

20,0

10,0+

-50.0 1 1 1 I I I
1925.0 1927.5 19300 19325 1935.0 1937.5
Frequency (MHz)

| ! '
19400 19425 1945.0

93% Bandwidth, Power Over Span and PSD

Port 5 LTE — 16QAM — 10M — Low Channel — Peak

Port 5 LTE — 16QAM — 10M — Low Channel — Average

Spectrum Analyzer Settings

0.0
F: 1935000 MHz
SPAN: 20000 FH: 45.0
RE1 1000 MHz 40,0+
B! 3.000 MHz
Detector: PK (CISPR) 35.04
Altn: 30 DB 30,0
RL Offset: 33.7 DB
Sweep Time: 105 25.04
Ref Lul: 54.7 CEBf 200
Max hold: 60 sweeps
Arp corr: 0.0dB & 15.0-
Bir size: 2,50 kHz = loo-

5.0

0.0-

S0
999 Banduwidth 10,0+

.40 MHe 1504
Power Crver Span 20,0+ ! ! ! | ! ! ! ]
8396122 i 1925.0 1927.5 19300 19325 19350 19375 19400 19425 145.0
5652 dpm Frequency (MHz)

9%, Bandwidth, Power Over Span and PSD

CF: 1935.000 MHz
SPAN: 20,000 MHz
RE: 120 kHz

VB: 360 kHz
Detectar: RMS
Attn: 20 DB

RL Offset: 39.7 DE:
Sweep Time: 43ms
Ref Lul: 44.7 DEM
Powr awg: 100 sweeps
Amp corr: 0.0d8
Bin size: 250 kHz

99% Bandwidth
293 MH:
Power Guer Span
STA02.522 oy
4759 dBm

[Epectrum analyzer Settings

! | |
1940.0 19425 1945.0

'SU'D_I 1 I 1 I I
19250 1927.5 1930.0 19325 1835.0 19375
Frequency (MHz)

99% Bandwidth, Pawer Over Span and P50

Port 5 - LTE — 64QAM — 10M — Low Channel — Peak

Port 5 — LTE — 64QAM — 10M — Low Channel — Average

Spactrum Analyzer Sattings

50.0 T T
F 1935000 MHz
SPAN: 20.000 FH: 45.0
RE: 1,000 MHz 40,0+
B 3.000 MHz " .
Detactor: BK (CISPR) 35,0+ 9% Points 39% Ehints
Altn: 30 DB 30,0 ; :
RL Cffset: 33,7 DB | H
Sween Tirma: 105 25.0-| i i
Ref Lul: 54.7 DEM 20,0 1 i
Max hald: €0 sweeps ' H
Arnp corr: 01.0dE £ 15.0- : ;
Bir size: 2,50 kHz * 1004 | H
5.0+ i h
0.0+ i h
-5.0] i h
43% Banduwidth -10.0-] i i
935 MH: 150
Power Crver Span z0.0- i '

| | | | . | | | |
1925.0 1927.5 1930.0 19325 19350 19375 19400 19425 1945.0
Frequency (MHz)

TL2IT
5577 dbm

9% Bandwidth, Pawer Over Span and PSD

CFi 1935000 MHz
SPAN: 20,000 MH:
RE: 120 kHz

VEB: 360 kHz
Datector: RMS
Attn: 20 DE

RL Offset: 337 DB
Sweep Time: .3ms

Ein size: 2,50 kHz

999 Eandwidth
895 MH:
Pawer Over Span
725123
4758 dem

[Spectrum Analyzer Settings

30.0

20,0

10,0

500 ! ' | | |
1925.0 19275 1930.0 1932.5 1935.0 1937.5
Frequency (MHz)

| ' '
1940.0 19425 1945.0

99% Bandwidth, Power Over Span and PSD

[ Port 5 — LTE — QPSK — 10M — Low Channel+1 — Peak

| Port5— LTE — QPSK — 10M — Low Channel+1 — Average
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Spectum fndyeer Selings m Frectrum Andaer Sellings m
CF: 1935 100 MHz H CF: 1935.100 MHz r )
SPEN; 20.000 MHz 5.0 SPAN; 20000 MH: 5.0
REH 1,000 PHz 40.0- RB: 120 kHz 20.0- i !
WE: 3,000 MHz /B! 360 kHz f H
Detector: PK (CISPR) 35.0 Detector: RMS 15,0 i i
AHn: 30 DB 30.0 - B Atn: 20 DB 10,0
RL Offset: 39.7 DB g i RL Offset: 397 DB : :
Sweep Time: 1,05 25,0 i g Sweep Time: 4.3ms 5.0+ i i
Ref Lul: 54.7 DBM 20.0- H H Ref Lvl: 44.7 DEM ) : :
Max hold: 60 sweeps H H | H
Arnp core: 0.0d8 E 150+ o o mp corr i g
Bin size: 250 kHz T g H
5.0- : ; 3 :
0.0- : : : ; 3
s0- ; ; ‘ 1 s
933 Bandwidth 10,0 i i 99% Bandwidth 30,0 | H
9.24 MHz -15.0- : : £.94 Mz -35.0 : :
Pawer Oer Span 20.0- ! L ! ! ! g ! L Power Cver Span 40,0 ! ! ! ! ! ! H ! ! A
WELZEZ iy 19251 1927.5 1930.0 19325 1935.0 19375 1940.0 19425 19451 LGB ot 10251 19275 10300 19325 1935.0 1937.5 19400 10425 10451
5700 dBrn Frequency (MHz) 4276 dBm Frequency {MHz)
99% Bandwidth, Pawer Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 5 LTE — 16QAM — 10M — Low Channel+1 — Peak Port 5 LTE — 16QAM — 10M — Low Channel+1 — Average
Spectrum Andlyzer Setings [Frectrum analyzar Sebings ‘ .
< 1935.100 MHz 45,04 CFi 1935.100 MHz 39% Points 3% Points
SPAN; 20,000 MHz : SPAN: 20,000 MHz 00 j Smmas =
RE: 1,000 MHz | RE: 120 kHz 07 = P
WE: 3.000 MHz 0.0 VE: 360 kHz SR hi
Detector: PK (CISPR) 35.0] Detector: RMS 00— :
At 30 DB Altr: 20 DB ' ! H
RL Offset: 337 DB 0.0 RL Offset: 337 DB F p
Suveep Time: 1 2504 Sweep Time: 43ms 10,0+ L !
Ref Lul: 54.7 DEM . Ref Lul: 44.7 DBM ' H
Max hold: £0 sweeps = 20.0- Pwr awg: 100 siweeps : B
Arp corr: 0.0dB 5 i Amp corr: 0.0d8 & 0.0~ ; H
Bin siz2: 2 50 kHz = 150 Bin size 1 2.50 kHz = : :
10.0 -10.0- : :
5.0+ 3 :
0.0+ -20.0-
9936 Bandwidth 5.0 999 Bandwidth 00 : :
940 MH: -10.0 895 MHe '
Power Cver Span -15.0-) ! ! ! | ! ! ! | Power Quer Span -40,0-} ! I i i i Bl ' H
4RIT TR i 1925.1 19275 19300 19325 19350 1937.5 1940.0 19425 19451 430907 19251 1927.5 1930.0 19325 1935.0 1937.5 1940.0 1942.5 1945.1
5767 dem Frequency (MHz) 4275 dEm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 5 - LTE — 64QAM — 10M — Low Channel+1 — Peak Port 5 — LTE — 64QAM — 10M — Low Channel+1 — Average
Spectrum Analyeer Settings ‘ ‘ [Fpectrum enalyzer Setings m
Ft 1935,100 MHz o CFi 1935,100 MH:
SPAN: 20000 FH: 45,0+ ] ; SPAN: 20,000 MHz 2.0
RE: 1,000 MHz 40,0 1 RE: 120 kHz 20.0-
B 3.000 MHz ' ] B: 360 kHz |
Destectar: PK (CTSPR) 35.0- 399 /Points 39% Phints Cetector: RMS 15.0 |
AMtn: 30 DB Attn: 20 DB 10,0
RL Offset: 337 DB 300+ x X RL Offseti 397 DB 1
Sweep Time: 1.0s 25,0 q i Sweep Time: 4.3ms 5.0+
Ref Lul: 54.7 DEM ' ! 2 Ref Lul: 447 DEM 0.0- :
Max hold: 60 sweeps 20,0 + + Pur awg: 100 sweeps '
Amp corr: 0.0dE E f : Amp corrt 0.0d8 E -5.0- :
Bin size: 2,50 kHz o 15.0-| y i Ein sizet 2.50 kHz = 10.0-
10.0- : : ;
i i -15.0- "
5.0+ i | -20.0- :
o0 | : -25.0-
999 Banduwidth 5.0~ ' ' 999 Banduwidth an.0- i
335 MH:z 100 235 MHz 35,0+ d
Power Crver Span -15.0-] | I | | ! | ! N Power Ower Span -40.0-, ! ! ! ! ! ! ! ! L
LI 1925.1 19275 19300 19325 19350 19375 1940.0 19425 19451 MIIIE iy 19251 1927.5 1930.0 19325 1935.0 19375 19400 19425 19451
56.90  dEim Fraquency (MHz) 4875 dBm Frequency (MHz)
9% Bandwidth, Power Over Span and PSD 93% Bandwidth, Pawer Over Span and PSD
| Port 5 — LTE — QPSK — 10M — High Channel-1 — Peak | Port 5 — LTE — QPSK — 10M — High Channel-1 — Average
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Spectrum Analyzer Settings

F: 1934300 MHz
SPAN: 20,000 MH2
RE: 1000 MHz

WE: 2,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Swesp Time: 1.0s

Ref Lul: 4.7 DEM
Max hold: 60 sweeps
A corr: 0.0dB

Bin size: 2,50 kHz

999% Banduwidth
933 MH:
Pawer Cver Span
12619.483
5740 dem

dBm

50.0

45.0-|
40.0-|
35.0-
30.0-

9% Fi-’nlr\t

25.0-
20,0+
15.0-
10,0
S.0-|
0.0
5.0
-10.0-
-15.0

-200-

I
1974.9

Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

| | | ' ' ' ' |
1977.5 1980.0 1982.5 1985.0 19875 1930.0 19925 1994.9

[Epectrum Analyzer Settings

CFi 1384900 MHz
SPAN: 20,000 MH:
RE: 120 kHz

YB: 360 kHz
Detector: RMS

Attn: 20 DB

RL Offset: 397 DB
Sweep Time: 4.3ms
Ref Lul: 44.7 DEM
Puor aug: 100 weeps

Ein size: 2,50 kHz

999 Banduwidth
234 MHz
Pawer Over Span
TES2.156 oy
4230 dgm

Amp corr: 0.0d8 &
5

30.0

20.0-|

10.0-

0.0-]

-10.0-|

-20.0-|

-30.0-]

40,0

50,0 ! ' ' | |
19749 1977.5 1980.0 1982.5 1985.0 1987.5
Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

| | '
1990.0 19925 1994.9

Port 5 LTE — 16QAM — 10M — High Channel-1 — Peak

Port 5 LTE — 16QAM — 10M — High Channel-1 — Average

Spectrum Analyzer Settings

607,298
57,76 dem

9% Raints

0.0
CF: 1994,900 MHz
SPAN; 20,000 FH: 45.0
RE! 1000 MHz 40,0
VB! 2,000 MHz
Datector: PK (CISPR) /0
Altn; 30 DB 30,0+
RL Offsel: 33.7 DB
Sweep Time: 105 25.0-|
Ref Lul: 54.7 EM 200
Max hold: 60 sweeps
Amp corr: 0.0dB E 150
Bir size: 2,50 kHz = lno-
5.0~
0.0-
504
995 Bandwidth 1004
339 MHe 5.0
Power Crver Span 2

0.0, .
19748 1977.5

Frequency (MHZ)

99% Bandwidth, Pawer Over Span and PSD

' | ' '
19600 1982.5 19850 19875

' ' '
1930,0 19925 19949

[Spectrum Anahyzer Settings

CF: 1984900 MHz
SPAN: 20,000 MH:
RE: 120 kHz

VE: 360 kHz
Cetector: RMS
Attr: 20 DE

RL Offset: 337 DB
Sweep Time: 43ms
Ref Lul: 4.7 DEM

Ein size: 2.50 kHz

99% Bandwidth
8,93 MH:
Power Cver Span
TR0
4288 dBm

40,0 7
39% Points

3% Roints

30,0

- r
g MR e
20,0

10,0+

=200

-30.0-

-40.0

-50.0y ! | i i |
19749 19775 1980.0 1982.5 1985.0 1987.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' ' '
1990.0 19925 1994.9

Port 5 — LTE — 64QAM — 10M — High Channel-1 — Peak

Port 5 - LTE — 64QAM — 10M

— High Channel-1 —

Average

Spactrum Analyzer Sattings

<t 1384900 MHz
SPAN: 20,000 MHz
RE: 1,000 MHz

B 3.000 MHz
Detector: PK (CISPR)
Altn: 30 DB

RL Offset: 337 DB
Sweep Time: 1.0s

Ref Lul: 54.7 DEM
Max hold: 60 sweeps

Bin size: 2,50 kHz

43% Banduwidth
934 MH:
Power Crver Span
FRAE
5697 dbm

Amp corr: 0.0dE &
|

S0.0

43.0-
40.0-|
35.0-
30.0-

39%fRoints

25% Phints

25.0-
20,0
15.0-
10,0+

5.0+

0.0+
5.0

-10.0-
-15.0-
R

0.0y | | | ' '
19749 1977.5 1930.0 1982.5 19850 19875

Frequency (MHz)

9% Bandwidth, Pawer Over Span and PSD

L

' ' |
1990.0 19925 1994.9

[Spectrum Analyzer Settings

CFi 1384900 MHz
SPAN: 20,000 MH:
RE: 120 kHz

VEB: 360 kHz
Datector: RMS
Attn: 20 DE

RL Offset: 337 DB
Sweep Time: .3ms

Ein size: 2,50 kHz

999 Eandwidth
8,34 MH:
Pawer Over Span
TIRI6A o
4887 dBm

30.0

20,0

10,0

50,0y ' | | | |
19749 19775 1980.0 1982.5 1985.0 1967.5
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

' ' '
1990.0 19925 19949

[ Port 5 — LTE — QPSK — 10M — High Channel — Peak

| Port5— LTE — QPSK — 10M — High Channel — Average

Page 50




NTS Plano - EMC Department

NTS Test Report No. PR045183 Rev. 1
Report Date: March 31, 2016

Spectrum Analyzer Settings
CFi 1935,000 MHz

SPAN: 20000 MHz 5.0
RE: 1,000 MHz 40,0+
B 3.000 MHz
Detector: PK (CTSPR) 3.0+
At 30 DB 30,0 ; ;
RL Offset: 3.7 DB . .
Sweep Time: 105 25,0 g i
Ref Lul: 54.7 DEM 20,0 g |
Max hold: 60 sweeps = | |
Amp carr: 0.0dE £ 150+ : :
Bin sizer 2,50 kHz *® 0.0 : :
S.0-| i i
0.0+ N ;
-5.0 i i
999% Banduwidth -10.0] : i
933 MH: 5.0+
Pawer Cver Span 20,0, ! 1 ! ! ! o ! d
4729828 i 1975.0 1977.5 1980.0 19625 19850 19875 1990.0 19925 1995.0
S6d% dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[=pectrum Analyzer Settings
CF: 1985000 MHz

SPAN: 20,000 MH: ' H
RE: 120 kHz 208+ i b
VB: 360 kHz
Detector: RMS i f H
Abn: 20 DB 0.0 f H
RL Offset: 33.7 DB ' i
Sweep Time: 4.3ms 0.0 i H
Ref Lul: 44.7 DBM | H
Pur 3 | H
Amp corr: 0.0dB & -10.0- h !
Bin size: 2.50 kHz =
-20,0- ; H
-30,0| : :
99% Bandwi
andwidth 0.0 ; ;
.94 MH2 : :
Power Gver Span 50,0+, ! I ! ! ! b ! d
72134 i 19750 19775 1980.0 19825 1985.0 1987.5 1990.0 19925 19950
4776 dBm Frequency {MHz)

93% Bandwidth, Power Over Span and PSD

Port 5 LTE — 16QAM — 10M — High Channel — Peak

Port 5 - LTE — 16QAM — 10M — High Channel — Average

Spectrum Analyzer Settings

0.0
<F: 1995000 MHz
SPAN: 20000 FH: 45.0
RE1 1000 MHz 40.0-]
B! 3.000 MHz
Detector: PK (CISPR) 35.04
Altn: 30 DB 30,0
RL Offset: 33.7 DB
Sweep Time: 105 25.04
Ref Lul: 54.7 CEBf 200
Max hold: 60 sweeps
Arp corr: 0.0dB & 15.0-
Bir size: 2,50 kHz = loo-

5.0

0.0-

S0
999 Banduwidth 10,0+

0] B -15.0-]
Power Crver Span 20,0+ ! ! ! | ! ! ! "
34525 873 i 1875.0 1977.5 19800 19825 19850 1967.5 1990.0 19925 1995.0
5667 dBm Frequency (MHz)

9%, Bandwidth, Power Over Span and PSD

[Epectrum Anahyzer Settings

30,0
CF1 135,000 MHz
SPAN: 20,000 MH: t ;
RE: 120 kHz 200+ : :
VE: 360 kHz d :
Detector: RMS i f :
Altn: 20 DB 0.0 | i
RL Offset: 39.7 DB
Sweep Time: 4.3ms 0.0 £ '
Ref Lul: 44.7 DEM
Puir awg: 100 sweeps ' H
Amp corr: 0.0dE 5 -10.0-] ; +
Bin sizet 2,50 kHz

-20.0- : :

30,0 : :
99% E: i b

andwidth 00 : :
8,94 MH: ' i
Power Quer Span 50,0} ! e ! ! ! ol ! "
0319100y 19750 19775 19800 19825 1985.0 1967.5 1990.0 19925 1995.0
47,80 dem Frequency {MHz)

99% Bandwidth, Power Over Span and PSD

Port 5 — LTE — 64QAM — 10M — High Channel — Peak

Port 5 — LTE — 64QAM — 10M — High Channel — Average

Spectrum Analyzer Settings

50.0 T T
<F 1385.000 MHz
SPAN: 20.000 FH: 5.0
RE: 1,000 MHz 40,0+
WE! 3.000 MHz 4
Detecter: PK (CISFR) 35.0- 39%/Points 39% Fints
AMtn: 30 DB 30.0- ; ;
RL Cffset: 33,7 DB | |
weep Time: 1.0s 25.0 i '
Ref Lvl: 54.7 DEM 20,0 | :
Max hald: 60 sweeps H '
Amp corr: 0.0dE £ 15.0- : :
Bir sizet 2,50 kHz © 1004 | |
5.0+ i i
0.0+ i i
-5.0 H H
99% Banduwidth -10.0] i i
934 MHz 5.0
Power Cver Span 20,0- ! & ! ! ! o ! "
FOTEIIL 1975.0 1977.5 1980.0 19825 19850 19875 1990.0 19925 1995.0
5588 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[Epectrum Analyzer Settings

300
CFi 1385.000 MHz
SPAN: 20,000 MH: H
RE! 120 kHz 20,0 : i
B! 360 kHz
Datector: RMS i f H
Altn: 20 DB 0.0
0.0 : i
5 -10.0-| : o
Bin size: 2.50 kHz
-20.0
-30,0- : :
999 Bandwidth 0.0 : :
834 MH: : :
Pawer Over Span 50,0 ! I ! ! ! b ! '
F9B15 966 19750 19775 19800 19825 1965.0 1967.5 1990.0 19925 19950
477 dBm Frequency {MHz)

99% Bandwidth, Power Over Span and PSD
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Port 5 - LTE — QPSK — 15M — Low Channel — Peak

Port 5 — LTE — QPSK — 15M — Low Channel — Average

Spactrum Analyzer Sattings

<F: 1937.500 MHz
SPAN: 30000 MHz
RE: 1.000 MHz

WEH 3.000 MHz
Detector: PK (CISPR)
Altn: 30 DE

RL Offset: 337 DB
Sweep Time: 1.0s
Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp cor: 0.0dE
Bin size: 3.75 kHz

93% Bandwidth
13,70 MHe

Pawer Crver Span
6342 i

5536 dpm

s0.0
43,0
40,0+

50—
-10.0-
-15.0

-20.0-
1922.5

9% Paints

39% Rpints

\ |
1935.0 19400
Frequency (MHz)

'
19300

99%: Bandwidth, Power Over Span and PSD

|
1945.0

|
1952.5

[Spectrum Analhyzer Settings

40.0 7 7

CF: 1937500 MHz 39% Points 39% Roints
SPAN: 30,000 MH: 300 . :
RE: 300 kHz '
YB: 910 kHz
Datector: RMS 20,0+
Altr: 20 DB
RL Offset: 337 DB 10,0+
Sweep Time: 11ms
Ref Lul: 44.7 DEM |
P avg: 100 swesps 0.0
Amp carr 0.0dE &
Ein size: 3.75 kHz = -10.0+

-20.0-|

-30.0-|
999 Bandwidth

1345 MHz -40.04
Power Gver Span 50.0-, ! ! ! ! d
TERELT 1922.5 1930.0 1935.0 1940.0 1945.0 1952.5
4752 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 5 LTE — 16QAM — 15M

— Low Channel — Peak

Port 5 — LTE — 16QAM — 15M — Low Channel — Average

Spectrum Analyzer Settings

TF: 1937.500 MHz
SPAN: 30,000 MH:
RE: 1,000 MHz

W 3,000 MHz
Detector: PK (CISPR)
Altn: 30 DB

RL Offset: 337 DB
Suweep Time: 1.0s
Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp carr: 00dE
Bin sizet 3.75 kHz

£
&

d

99% Banduwidth
1377 MH:

Power Grver Span

3371620
5682 dem

50.0
45.0-|
40.0-|
330+
30,0+
25.0-
20,0
15.0-
10,0
5.0+
0.0-|
5.0
-10.0+
-15.0-|

=200

1922.5

3%

foints

'
1930.0

' |
1935.0 1940.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

inks

|
1945.0

|
1952.5

[Epectrum Analyzer Settings

CF: 1937.500 MHz
SPAM: 30,000 MHz
RE: 200 kHz

VE: 910 kHz
Datector: RMS
Attr: 20 DB

Ein size; 3.75 kHz

99% Bandwidth
1346 MH:

Pawer Over Span

56499, 107 o
476 dim

40.0

9% Paints

9% émntsm

30,0

DT

75

50,0,
19225

'
19300

| |
1935.0 1940,0
Frequency (MHz)

999% Bandwidth, Power Over Span and PSD

| '
1945.0 1952.5

Port 5 - LTE — 64QAM — 15M — Low Channel — Peak

Port 5 — LTE — 64QAM — 15M — Low Channel — Average

Spectrum Analyzer Settings

F: 1937.500 MHz
SPAN; 30,000 MH:
RE: 1.000 MHz

B 3.000 MHz
Detector: PK (CISPR)
At 30 DB

RL Offst: 337 DB
Swweep Time: 1.0s
Ref Lul: 5.7 DEM
Max hald: 60 sweeps
Amp carr: 0.0dE

&
Bin size: 3.75 kHz =

93% Bandwidth
1373 MH:

Pawer Cver Span

BT
5587 dem

43.0
40,0+
35.0-
30.0-
25.0-
20,0+
15.0+
10,0
5.0+
0.0-|
50—
-10.0-
-15.0-
-200-

1922.5

3% Faints

'
1930.0

' !
1935.0 1940.0
Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

39% Ploints

|
18945.0

|
1952.5

[Spectrum Anahyzer Settings

4752 dbm

9% Points

3% émntsm

40.0
CF: 1937500 MHz
SPAN: 30,000 MHz i
RE: 300 kHz a0
YE: 910 kHz
Detector: RMS 20,0+
Attn: 20 DB
RL Offset: 337 DB 10,0
Sweep Time: 11ms
Ref Lul: 4.7 DEM i
Puar augi 100 swesps 0.0
Amp carr: 0.0d8 &
Bin size; 3.75 kHz 10,0+
-20.0-|
-30,0-|
993 Bandwidth
1343 MHe -40.0
Power Gver Span 50,0,
STEFEIZE oy 19225

'
1930.0

| |
1935.0 1940.0
Frequency (MHz)

93% Bandwidth, Power Over Span and PSD

| '
1945.0 19525
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Port 5 - LTE — QPSK — 15M — Low Channel+1 — Peak Port 5 — LTE — QPSK — 15M — Low Channel+1 — Average
Spectrum Analyzer Settings . : : m I=pectrum Analyzer Settings 0.0 - - m
F+ 1937600 MHz i : : CF: 1937600 MHz 9% Poinks 39 Painks!
SPAN: 30000 MHz 450 ; : SPAN: 30,000 MHz 300
RE: 1000 MHz 40.0-] RB: 300 kHz g
VB! 3,000 MHz d Bt 910 kHz
Delector: PK (CTSPR) 35.0 33%[Roints 39% Rpints Detectar: RMS 20,0
Aftn: 30 DB [N o] M ; WCCCEE T T T Altn: 20 DB
RL Offsel: 33.7 DB A 3 RL Offset: 337 DB 10,0+
Sweep Time: 105 25.0 B i Sweep Time: 11ms
Ref Lul: 54.7 DEM 2000 g g Ref Lul: 44.7 GEM
Max hald: 60 suweeps i i B 2 0.0
Amp corr: 0,048 E 150+ : i Amp corr: 0.0d8 £
Bin size1 3.75 kHz = loo- : : Bin sizs! 3.75 kHz = -10.0-
5.0 ! : 20,0
0.0-| i i
-5.0-| i i -30.0
999 Bandwidth 100+ i d 99% Bandwidth
13572 B -15.0- 1247 WH: -40.0
Powar Crver Span 2004, I ! ! ol ! ! Power Over Span s00- ! ! ! ! i
HELELT 19226 1930.0 1935.0 1940.0 1945.0 1952.6 ISSESAE ot 19226 13300 19350 19400 1945.0 19526
S6.51 dm Frequency (MHz) 278 dpm Frequency {MHz)
99% Bandwidth, Power Over Span and PSD 93% Bandwidth, Power Over Span and PSD
Port 5 LTE — 16QAM — 15M — Low Channel+1 — Peak Port 5— LTE — 16QAM — 15M — Low Channel+1 — Average
Spectrum Analyzer Settings s0.0 m ISpectrum Analyzer Settings 400 . .
F: 1937600 MHz ! CF: 1937600 MHz 39% Roints 39% Roints|
SPAN: 30,000 MHz 45,0 g SPAN: 30,000 MHz 30,0 H
RE! 1000 MHz 40.0-] RE: 200 kHz '
VB! 2,000 MHz - VB: 910 kHz
Datector: PK (CISPR) /0 3% 9% Rhinks Detector: RMS 20,0+
Altn: 30 BB 30,0 -{L5NE S/ NNNE RSN SN AN/ NN NI SNRR NN AN Attn: 20 DE
RL Offsel: 33.7 DB RL Offset: 337 DB 10,0
Sweep Time: 1.0z 25.0 Sweep Time: 1.dms
Ref Lul: 54.7 CEBf 200 Ref Lul: 4.7 EM
Max hold: 0 sweeps Pr awgi 100 sweeps 0.0+
Arp corr: 0.0dE £ 150 Amp corr: 0.0dE &
Bin size: 3.75 kHz = lno- Bin size! 3.75 kHz 10,0
507 -20.0-
0.0-
50— -30.0-
995 Bandwidth 1000+ 999 Bandwidth
1377 WHe 5.0 1345 MH: 4007
Power Crver Span 2004, | ! ! ! | | Power Over Span s00- ! ! ! ! i
L7983.603 iy 1922.6 19300 1935.0 1940.0 1945.0 1952.6 E7EI 2L 1922.6 1930.0 1935.0 1940.0 1945.0 1952.6
5731 dem Frequency (MHz) 4280 dEm Frequency (MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 5 — LTE — 64QAM — 15M — Low Channel+1 — Peak Port 5 — LTE — 64QAM — 15M — Low Channel+1 — Average
Spectrum Analyzer Sefings : : Frectnum Analzer Setngs ‘ ‘ m
CFt 1937.600 MHz H H CF1 1937600 MHz 39% Paits B9 Pairts
SPAN: 30.000 MHe 45.0 ; § SPAN: 30,000 MHz 30.0- e =
RE: 1000 MHz 40.0-] RB: 300 kHz "
VB 2,000 MHz b N YB: 910 khz b 1
Detector: PK (CISPR) 35.0+ 9% [Points 39% Pints Detector: RMS 20.0- : |
Atin: 30 DB 30,0/ LANRERRRRANS ; T Attn: 20 08 . !
RL Cffsels 33.7 DB B i RL Offseti 337 DE 10.0- ; ;
Sween Tirma: 105 25.0-| i i Sweep Time! 1.1ms | |
Ref Ll 54.7 DBM 20.0-] i I RefLul: 447 DEM : :
Max hold: 60 sweeps ! ! P avg: 100 sweeps 0.0 : :
Amp corrs 0,008 E 15.0- : : Amp corr1 0.0dB & : :
Bin size: 3.75 kHz oo i ) Bin size: 3.75 kHz 100 : :
5.0 i i 20.0- : ;
0.0+ i 1 ' :
5.0 : : 30,0~ : :
999 Bandwidth 10,0+ 99% Bandwidth
1373 MH: 5.0 : : 1247 MHz 0.0 ; ;
Power Crver Span 00 ! ! ' ! ! ' ! ! I Power Cuer Span 50,0, ! L ! ! i ! A
7152 78 i 1922.6 1930.0 1935.0 1940.0 1945.0 1952.6 EEAFET 19226 1930.0 1935.0 19400 1945.0 1952.6
5696 dBm Frequency (MHz) 4878 dom Frequency (MHz)
9% Bandwidth, Pawer Over Span and PSD 99% Bandwidth, Power Ower Span and PSD
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Port 5 - LTE — QPSK — 15M — High Channel-1 — Peak

Port 5 — LTE — QPSK — 15M — High Channel-1 — Average

Spactrum Analyzer Sattings

F: 192,400 MHz
30.000 MH: 45,0 : :
RE: 1,000 MHz 40,0 f 1
WEH 3.000 MHz b
Dtector: PY (CISPR) 35,0+ 2%, Points 9%, Pinks
AMin: 30 DB 30.0-] H :
RL Offsel: 39.7 DB v |
Sweep Time: 1.0s 25.0- : !
Ref Lul: 54.7 DBM 20,0 H !
Max hald: €0 sweeps H |
Arnp corrt 0.048 E 150 g :
Bin size: 3.75 kHz T H :
5.0+
0.0+ A '
-5.0 h i
43% Bandwidth -10.0-] . .
1372 WMH: 150~
Pawer Crver Span 20,0+, ! L ! ! Lol ' "
IBBIIITE i 1967.4 1975.0 1950.0 1985.0 1990.0 1997.4

5693 dpm Frequency (MHz)

99%: Bandwidth, Power Over Span and PSD

[Spectrum Anahyzer Settings

40.0 7 7
CF: 1982.400 MHz 39% Points 39% Raints
SPAN: 30,000 MH: 300 e ? =i
RE: 300 kHz '
YB: 910 kHz j
Detector: RMS 20.0+ H
Altr: 20 DB i
RL Offset: 3.7 DB 10.0- H
Sweep Time: 11ms :
Ref Lul: 44.7 DEM | :
P avg: 100 swesps 0.0 |
Amp corri 0.0dE & §
Bin size: 3.75 kHz = -10.0+ H
-20.0-| H
-30.0- :
93% Bandwidth
13,48 MHz ~40.04 :
Power Gver Span 50,0} ] ' | a8} I !
TEEEI 1967.4 1975.0 1980.0 1985.0 1990.0 1997.4
4230 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Port 5 — LTE — 16QAM — 15M — High Channel-1 — Peak

Port 5 — LTE — 16QAM — 15M — High Channel-1 — Average

Spectrum Analyzer Settings

50.0
TF: 1382400 MHz
SPAN! 30.000 FH: 5.0
Ri 40.0-|
i 34
Detector: PK (CISPR) 350
Altn: 30 DB 30,0
RL Offset: 337 DB
Sweep Time: 105 25.0-
Ref Lul: 54.7 DEM 20,0
Max hald: 60 sweeps
Amp corrs 0.0dE & 15.0-
Bin size! 3.75 kHz * 1004
5.0+
0.0-|
5.0
99% Bandwidth -10.0]
1376 MH:z 1504
Power Grver Span 20,0~ ! ! ! ! ! ! d
24826.295 1967.4 1975.0 1980.0 1985.0 1990.0 1997.4
5796 dEm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

Frectrum Andzer Sellings - m
CF! 1382400 MHz ' 9% Points 35% Points
SPAN: 30,000 MHz 0.0 e =
RE: 300 kHz :
VB: 310 ke . ]
Detactor: kNS 20,0- : :
Atir; 20 DB ' :
10.0-] . i
Ref Ll 443 DEM
P swg: 100 sweeps 0.0+ : :
Amp carr: 0,008 & : :
Bin size: 3.75 kHz = -10.0- : b
-20,0-| : :
-30,0 ! H
3% Bandwidth
1346 MHe -40.07 : ;
Fower Ovar Span 004 I ! ! i AR
BT i 19674 1975.0 19800 19850 1990.0 19574

Frequency (MHz)

4893 dem

999% Bandwidth, Power Over Span and PSD

Port 5 — LTE — 64QAM — 15M — High Channel-1 — Peak

Port 5 — LTE — 64QAM — 15M — High Channel-1 — Average

Spectrum Analyzer Settings

F: 1982400 MHz H :

SPAN: 30000 MHz 45.04 H Y]

RE: 1,000 MHz 40,0 f

B 3.000 MHz

Deltector: PK (CISPR] 3.0+ 39% Bainks 39% Fhaints

£tr: 30 DB 30,0 H i

RL Offset: 33.7 DB H B

Sweep Time: 105 25,0 g i

Ref Lul: 5.7 DEM 20,0 H |

Max hold: 60 swesps i ;

Amp carr: 0.0dE 15.0 : :

Bin size: 3.75 kHz = loo-
5.0+ R ;
0.0+ R ;

5.0 ' i
939 Bandwidth 100+ ! !
13551 B -15.0 ' :

Pawer Cver Span 200 ! i ! ! ol i a

EFEEZEE 1967.4 1975.0 1980.0 1985.0 1980.0 1997.4

£7.04 dgm Frequency (MHz)

99% Bandwidth, Power Over Span and PSD

[spectrum Analyzer Settings

CF: 1982,400 MHz 39% Points |39% Foints!
SPAN: 30,000 MH: | e ias <o
RB: 300 kHz R I
YB: 910 kHz ] !
Detector; RMS 20.0- i |
Attn: 20 DB : !
RL Offset: 337 DB 10.0- I I
Sweep Time: 1,1ms ' '
Ref Lul: 44.7 DEM B B
Pur vy 100 sweps 0.0- : :
amp corr: 0.0d8 5 " :
Bin size: 275 ki = -10.0- : ,
20,0~ : !
30.0- ; ;
993 Banduwidth ; ;
345 MHz -40.0 i i
Pawer Over Span -50,0-, 1 ! ! i ! i
IATB69 iy 1967.4 1975.0 1980.0 1985.0 1990.0 1997.4

4234 dgm Frequency (MHz)

99% Bandwidth, Power Over 5pan and PSD

[ Port 5 — LTE — QPSK — 15M — High Channel — Peak

| Port 5 — LTE — QPSK — 15M — High Channel — Average
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[Spectrum Analyzer Settings . . : m [Spectrum Anabyzer Settings 0.0 - - m
<F; 1982500 MHz i L L CF: 1382500 MHz 3% Roinks %% Paints
SPAN; 30,000 MH: 450 : : SPAN: 30,000 MHz 300 : :
RE: 1000 MHz 40.0-] RB: 300 kHz '
VB! 2,000 MHz YB: 910 kHz
Delector: PK (CISPR) 3.0+ 39% froinks 39% Flgints Detectar: RMS 20,0
Aftn: 30 DB 30.0-] ; B Altn: 20 DB
RL Offsel: 337 DB : ; RL Offset: 337 DB 10,0
Sweep Time: 105 25,0 g g Sweep Time: 1.1ms
Ref Lul: 4.7 GEM 2000 ! : Ref Lul: 4.7 CEM
Max hold: 60 sweeps j i 0.0+
Arnp core: 0,048 £ 150+ . ; mp corr £
Bin sizzi 3.7 kHz = loo- ! : 10,0+
501 g : -20.0-
0.0~ ; ;
5.0 ' ! -30.0-
993 Bandwidth 100+ : ; 9% Bandwidth
1350] B -15.0- 1243 WH: -40.0
Power Over Span 20,0 ! L 1 ! Y i | Power Quer Span -50.0-, ' | | | | ' '
PIHETL 1967.5 1975.0 19800 1985.0 1990.0 1997.5 SET2563 ot 1967.5 1975.0 1980.0 1985.0 1990.0 1997.5
E6.00 dEm Frequency (MHz) 475 dpm Fraquency {MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Qver Span and PSD
Port 5 - LTE — 16QAM — 15M — High Channel — Peak Port 5 - LTE — 16QAM — 15M — High Channel — Average
Spacirum Anahasr Sefings ‘ | . [Fractrum Analyaer Selings i i
CF1 1382 500 MHz ; CF1 1982500 MHz 39% Roint 39%. Roints|
SRAN: 30.000 MHz 45,0 g SPAN: 30,000 MHz 20,04 . e
RE: 1,000 MH: 40.0- RE: 200 kHz ' S 5
WE: 3,000 MH: | VB: 910 kHz
Detector: PK [CISPR) 35.0 9%, fpints Detector: RMS 20,0
Atn: 30 DE 30.0- ; H Alin: 20 DE
RL Ofet: 337 DB i : RL Offset: 337 DB 10,0
Swesp Time: 105 28,0+ £ 3 Sweep Time: 1.dms
Ref Lul: 547 DBV s0.0- g : Ref Lwl: 447 DBM
Max hold: 60 swesps ! H Pur awg: 100 sweeps 0.0+
Amp core: 0.0d8 E 15.0- : o Amp corr: 0.0dE &
Bin sizet 375 kHe ® 0.0 ; H Ein size) 3.75 kHz = -10.0+
5.0 : : -20.0-
0.0- i i
5.0 ; g -30.0
3% Bandwidth -10.0-] 999 Bandwicth
1376 MHe 5.0+ 13,48 MHe 40,07
Power Oer Span 20,0 I ! ! ] ' " Power Cver Span s0.0- ! ! ! | InRRR
942309 miny 1967.5 1975.0  1980.0 1985.0 19900 1997.5 30396.953 ot 1967.5 1975.0 1980.0 1985.0 1990.0 1997.5
SE9E  dBm Frequency (MHz) 4781 dgm Frequency {MHz)
99% Bandwidth, Power Over Span and PSD 99% Bandwidth, Power Over Span and PSD
Port 5 — LTE — 64QAM — 15M — High Channel — Peak Port 5 — LTE — 64QAM — 15M — High Channel — Average
Spectrum Analyzer Settings [Spectrum Analyzer Setings
CFt 1982.500 MHz H : o CF1 1982500 MHz 39% Paits 39% Pairts
SPAN: 30,000 MHz 45.0 ' ; SPAN: 30,000 MHz 0.0 . .
RE: 1000 MHz 40.0-] RB: 300 kHz "
WE! 3.000 MHz YE: 910 kHz 1 b
Detector: PK (CISPR) 35.0+ 39%: :umts 39% i ints Detector: RMS 20.0- : !
Aftn: 30 DB 30,0 f : Attn: 20 DB : :
RL Cffsels 33.7 DB : 3 RL Offseti 337 DE 10.0- ' :
weep : 105 25.0-| i i Sweep Time: 1.1ms | |
Ref Ll 54.7 DBM 20.0-] g : RefLyl: 447 DEM : :
Max hold: 60 sweeps i ! P 3w 100 sweeps 0.0- : :
Amp corr: 0.0d8 E 150+ i ; Amp corr: 0.0d8 & : :
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Spectrum Analyzer Settings

020,667
5609 dem

45.0
TFs 1340000 MHz Y
SPAN; 40000 MH: 40.0-
RE: 1,000 MHz | C
W 3.000 MHz =0 F9% fofnks
Detector: PK (CISPR) 30.0- :
Atr: 30 DB
RL Offset: 337 DB 25.04 :
Swweep Time: 1.0s i H
Ref Lul; 54.7 DEM 20.0
Max hiold: 60 swesps 15,0 :
Amp carr: 0.0dE 5 i :
Bin siz2: 5,00 kHz = 100 :
5.0+ H
0.0+ E
5.0 :
39% Banduidth -10.0-] H
18.00 WH: -15.0] :
Powsr Orver Span 20,0 :
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[Spectrum Anahyeer Settings

—

CF: 1340,000 MHz
SPAN: 40,000 MHz

RB: 200 kHz 20,0
VB: 3100 kHz

Detector: RMS i
Altn: 20 DB 100
RL Offset: 397 DB

Sweep Time: 16ms 0.0+

Ref Lul: 44.7 DEM

93% Eiandwidth
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475 dbm

-50.0 1 1 1 I I [
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Spectrum Analyzer Settings

50,
F: 1940000 MHz
SPAN: 40.000 FH: 45
RE1 1.000 MHz a0,
B! 3.000 MHz
Detector: PK (CISPR) 35
Altn: 30 DB 0,
RL Offset: 33.7 DB
Sweep Time: 105 28,
Ref Lul: 54.7 CEBf 20,
Max hold: 60 sweeps =
Arp corr: 0.0dB £ 15
Bin size: 5.00 kHz T
5,
o,
5.
999 Banduwidth 10
1818 MHe s
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46305
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o
o
o
o
-
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0-
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Fpectum Anabyaer Setings m
! 1340,000 MHz ' 0% Painks 9% Painks
SPAN: 40,000 MHz 0.0 ! !
RB: 300 kHz " AT
YB: 910 khz
Detector: RMS 20.0-
Attn: 20 DB
RL Offset: 337 DE 10.0-]
Sweep Time: 16ms
Ref Lul: 447 DEM
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Amp corr: 0.0dB £
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Spactrum Analyzer Sattings

45
CFt 1940000 MHz
SPAN: 40.000 MHz 40,
RE: 1000 MHz 25
VB 2,000 MHz
Detector: PK (CISPR) 30
Attn: 30 DB
RL Cffsels 33.7 DB 25
Sweep Tirnet L0 20
Ref Ll 54.7 DBM
Max hold: 60 sweeps 1s.
Amp corr: 0.0dB &
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[Spectrum Analyzer Settings

30.0 =
CFi 1940.000 MHz il
SPAN: 40,000 MH: :
RE: 300 kHz 200 i
VEB: 3100 kHz .
Datector: RMS i ;
Altn: 20 DB 8.0
RL Offset: 337 DB ;
Sweep Time: 1.6ms 0.0
& -10.0-
Bin size; 5.00 kHz - :
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-30.0-] |
99% E: i
anduicth o0 :
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Spectrum Analyzer Settings

F: 1940,100 MHz
SPAN: 40,000 MH2
RE: 1000 MHz

WE: 2,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Swesp Time: 1.0s

Ref Lul: 4.7 DEM
Max hold: 60 sweeps
A corr: 0.0dB

Bin size: 5.00 kHz
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[Epectrum Analyzer Settings

CFi 1340,100 MHz
SPAN: 40,000 MH:
RE: 300 kHz

YE: 910 kHz
Detector: RMS

Attn: 20 DB

RL Offset: 397 DB
Sweep Time: 16ms
Ref Lul: 44.7 DEM
Puor aug: 100 weeps
Amp corr: 0.0d8

Bin size:
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6307.268 oy
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Spectrum Analyzer Settings

CF: 1940,100 MHz

W 3.000 MHz
Detector: PK (CISPR)
Attry 30 DB

RL Offset: 33.7 DB
Swweep Time: 103

Ref Lul: 54.7 DEM
Max hald: 60 sweeps
Amp corr: 0.0dE &
Bin size: 5,00 kHz
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[Spectrum Anahyzer Settings

CF: 1940,100 MHz
SPAN: 40,000 MHz
RE: 300 kHz

VE: 910 kHz
Cetector: RMS
Attr: 20 DE

RL Offset: 337 DB
Sweep Time: 1.6ms
Ref Lul: 4.7 DEM

Ein size: 5.00 kHz

99% Bandwidth
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Spactrum Analyzer Sattings

<Ft 1340,100 MHz
SPAN;: 40.000 MHz

RE: 1,000 MHz

B 3.000 MHz

Detector: PK (CISPR)

Altn: 30 DB

RL Offset: 337 DB

Sweep Time: 1.0s

Ref Lul: 54.7 DEM

Max hold: 60 sweeps

Amp corr: 0.0dE &
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[Spectrum Analyzer Settings

CFi 1340,100 MHz
SPAN: 40,000 MH:
RE: 300 kHz

VEB: 3100 kHz
Datector: RMS
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Spectrum Analyzer Sett
pectrum Andlyzer Selfings : : m
TFs 1979,900 MHe : H
SPAN: 40.000 MHz 45.04 H
RE: 1,000 MHz 40,0+
B 3.000 MHz
Detector: PK (CISPR) 3.0+ 39% Prifits 39% Bloinks
£tr: 30 DB 30,0 f ;
RL Offset: 3.7 DB B H
Sweep Time: 105 25,0 g i
Ref Lul: 54.7 DEM 20,0 i H
Max hold: 60 sweeps = | H
Amp carr: 0.0dE £ 150+ : :
Bin sizer 5,00 kHz *® 0.0 ' H
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[Epectrum Analyzer Settings
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Spectrum Analyzer Settings s0.0 , m
F: 1979.900 MHz n

SPAN; 40,000 FH: 45.0 i

RE1 1,000 MHz 40,0

W 3.000 MHz

Datector: PK (CISPR) /0 3% Rainks

Altn: 30 DB 30,0 :

RL Offset: 337 DB
Swweep Time: 103
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[Spectrum analyzer Settings
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Spactrum Analyzer Sattings

50.0 - :
F: 1979900 MHz : H
SPAN: 40.000 FH: 45.0 ; :
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[Spectrum Analyzer Settings
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CF: 1979,900 MHz
SPAN: 40,000 MH: i
RE: 300 kHz 0.0
VE: 910 kHz
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Attn: 20 DE
RL Offset: 337 DB 10.0-
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Spectrum Analyzer Settings

F: 1930000 MHz
SPAN: 40,000 MH2
RE: 1000 MHz

WE: 2,000 MHz
Detector: PK (CISPR)
Attr: 30 DB

RL Offset: 39.7 DB
Swesp Time: 1.0s

Ref Lul: 4.7 DEM
Max hold: 60 sweeps
A corr: 0.0dB

Bin size: 5.00 kHz
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CF: 1380.000 MHz ' 9% Points 9% Roints
SPAN: 40,000 MHz 300 B §
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VB: 3100 kHz '
Detector: RMS 20,0+ :
Attn: 20 DB :
RL Offset: 397 DB 10,0 ]
Sweep Time: 16ms '
Ref Lul: 4.7 DEM '
S 0.0 :
£ H
& ;
-10,0| :
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Spectrum Analyzer Settings

F: 190,000 MHz
SPAN: 40.000 MHz
RE: 1.000 MHz

WE: 3.000 MHz
Detector: PK (CISPR)
At 30 DB

RL Offset: 33.7 DB
Suveep Time: 1
Ref Lul: 54.7 DEM
Max hold: 60 sweeps
Amp corr: 0.0dE &
Bin size: 5,00 kHz

99% Bandwidth
18.18 MH:

Pawer Crver Span

2611397
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[Epectrum analyzer Settings
40,0 v v
CF: 1980000 MHz 9% Roinks 9% Roinks
SPAN: 40,000 MHz 0.0 R = —ELD
RE: 300 kHz - S Ll R
YB: 910 kHz
Detector: RMS 20.0-
Attns 20 DB
RL Offset: 33.7 DB 10.0-]
Sweep Time: 16ms
Ref Lul: 44,7 DEM |
P augi 100 sweeps 0.0
Amp corr: 0.0d8 &
Bin size: 5.00 kHz ® -10.0-
-20.0-|
-30.0-
99% Bandwidth
1787 MHe ~40.0-
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Spactrum Analyzer Sattings

<t 1380000 MHz
SPAN;: 40.000 MHz

RE: 1,000 MHz

B 3.000 MHz

Detector: PK (CISPR)

Altn: 30 DB

RL Offset: 337 DB

Sweep Time: 1.0s

Ref Lul: 54.7 DEM

Max hold: 60 sweeps

Amp corr: 0.0dE &
Bir size: 5.00 kHz =
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[Spectrum Anatyzer Settings
D by = o

CF 1980.000 MHz o
SPAN: 40,000 MH: :
RE: 300 kHz 200 f
VB: 3100 kHz .
Datector: RMS i ;
Altn: 20 DB 8.0
RL Offset: 337 DB ;
Sweep Time: 1.6ms 0.0
& -10.0-
Bin size; 5.00 kHz - :
-20.0+
-30.0-] |
99% E: i
anduicth 004 :
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Power Over Span -50,0-, 4 1 I I I I 4 d
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Emission Bandwidths (26dB and 99%)

Emissions bandwidths were measured on bottom and top channels for all modulations and
bandwidth modes on Port 5 and results presented below.

LTE - QPSK LTE - 16QAM LTE - 64QAM
Low High Low High Low High
26dB (MHz) [ 99% (MHz) {26dB (MHz)| 99% (MHz) | 26dB (MHz)| 99% (MHz) |26dB (MHz){ 99% (MHz) | 26dB (MHz){ 99% (MHz) |26dB (MHz)| 99% (MHz)
1.4M 1.283 1.119 1.283 1.12 1.267 1111 1.261 1.11 1.258 1.11 1.258 1.112
3M 2.922 2.709 2.929 2.71 2.921 2.709 2.924 2.709 2.919 2.713 2.919 2.714
5M 4.861 4.491 4.864 4.493 4.841 4.484 4.844 4.486 4.859 4.501 4.854 4.502
10M 9.71 8.996 9.687 8.989 9.683 9.001 9.687 8.991 9.702 8.989 9.743 8.989
15M 14.535 13.487 14.543 13.487 14.471 13.506 14.501 13.502 14.561 13.48 14.588 13.48
20M 19.43 17.958 19.365 17.953 19.32 18.013 19.325 18.013 19.41 17.958 19.41 17.953

Corresponding plots included on the following pages.
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